SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR491243B

WIFI

2.4GHz 2400~2483.5MHz

ANT

802.11ax HE20 Full CH02 2417MHz

ogLevel @Bm) Date: 2024-10-19 oLevel @Bm) Date: 2024-10-19
138 138
25 -25
188 188 FCCCLASSBICON
1
350 350
Peak -
513 513
675 7.5
838 838
1002310 2320 2340 2360 2400. 2420 2440 1001000 1300, 1500 1700,  1900. 2100  2300.  2500. 2700 3000
Frequency (MHz) Frequency (MHz)
Site THOSHY Site THOSHY
Condition FCC CLASSB_PK_BE ANT_GAIN+3 HORIZONTAL Condition FCC CLASS-B_CON ANT_GAIN+3 HORIZONTAL
RBWV1000.000KHz VBW-3000.000KHz RBAV:1000.000KHz VEW:3000.000KHz
Level (dBm) Date: 2024-10-19 Level (4Bm) Date: 2024-10-19
138 138
25 25
188 188
364 350 FCC CLASS-B(AVG) |CON
Avg. o e ———
67.5 7.5
838 238
1902310 2320, 2340, 2360, . 2400, 2120, 2440 %5000 1300, 1500, 1700, 1900. 2100 2300  2500.  2700. 3000
Frequency (MHz) Frequency (MHz)
Site g Site g
Condition + FCC CLASS-B_AVG_BE ANT_GAIN+3 HORIZONTAL Condition +FCC CLASS-B(AVG)_CON ANT_GAIN+3 HORIZONTAL
RBWV:1000.000KHz VBW.1.500KHz RBY:1000.000KHz VBW.:1.500KHz

TEL : 886-3-327-0868
FAX : 886-3-327-0855

Page Number : D2-26 of 71



SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR491243B

WIFI

2.4GHz 2400~2483.5MHz

ANT

802.11ax HE20 Full CH06 2437MHz - L

pLevel (@Bm) Date: 2024-10-19 oLevel (@Bm) Date: 2024-10-19
138 138
25 -25
188 188 FCCCLASSBICON
1
350 350
Peak 3 3
675 7.5
838 838
1002310 2320. 2340 2360 2400 2420 2437 1001000 1300, 1500 1700.  1900. 2100  2300.  2500. 2700 3000
Frequency (MHz) Frequency (MHz)
Site THOSHY Site THOSHY
Condition FCC CLASSB_PK_BE ANT_GAIN+3 HORIZONTAL Condition FCC CLASS-B_CON ANT_GAIN+3 HORIZONTAL
RBWV1000.000KHz VBW-3000.000KHz RBAV:1000.000KHz VEW:3000.000KHz
Level (dBm) Date: 2024-10-19 Level (dBm) Date: 2024-10-19
138 138
25 25
188 188
364 350 FCC CLASS-B(AVG) |CON
Avg. s — ST
67.5 7.5
838 238
19023102320, 2340, 2360, 2380, 2400, 2120, 2440, 2450 %5000 1300, 1500, 1700, 1900. 2100 2300  2500.  2700. 3000
Frequency (MHz) Frequency (MHz)
Site g Site g
Condition + FCC CLASS-B_AVG_BE ANT_GAIN+3 HORIZONTAL Condition +FCC CLASS-B(AVG)_CON ANT_GAIN+3 HORIZONTAL
RBWV:1000.000KHz VBW.1.500KHz RBY:1000.000KHz VBW.1.000KHz

TEL : 886-3-327-0868
FAX : 886-3-327-0855

Page Number : D2-27 of 71




SPORTON LAB.

FCC RADIO TEST REPORT

Report No

. FR491243B

WIFI

2.4GHz 2400~2483.5MHz

ANT

802.11ax HE20 Full CH06 2437MHz - R

CSE

Fundamental

spLevel (@Bm)

Date: 2024-10-19

Peak

FCCCLASS B_PK_BE
f

002437

Site
Condition

2450, 2460,

THO5HY

FCC CLASS-B_PK_BE ANT_GAIN+3 HORIZONTAL
RBW:1000.000KHz VBW:3000.000KHz

2490, 2500

Frequency (MHz)

Left Blank

Level (dBm)

Date: 2024-10-19

FCC GLASS-B_AVG_BE

R
Avg. =3

67.5

838

1902437 2450, 2460, 2470, 2480, 2490, 2500

Frequency (MHz)
THOS-HY
Condition + FCC CLASS-B_AVG_BE ANT_GAIN+3 HORIZONTAL

RBVV:1000.000KHz VBW:1.500KHz

Left Blank

TEL : 886-3-327-0868
FAX : 886-3-327-0855

Page Number

: D2-28 of 71




SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR491243B

WIFI

2.4GHz 2400~2483.5MHz

ANT

802.11ax HE20 Full CH10 2457MHz

CSE

Fundamental

RBVV:1000.000KHz VBW:1.500KHz

ogLevel @Bm) Date: 2024-10-19 oLevel @Bm) Date: 2024-10-19
138 138 4
25 25|
188 FCC.CLASS B PK_BE 188 FCCCLASSBICON
1
350 -35.0)
Peak - g
ea 513 513
675 67.5|
838 838
002420 2450 2460 2470, 2480 2490 2500 1001000 1300, 1500 1700,  1900. 2100  2300.  2500. 2700 3000
Frequency (MHz) Frequency (MHz)
Site THOSHY Site THOSHY
Condition FCC CLASSB_PK_BE ANT_GAIN+3 HORIZONTAL Condition FCC CLASS-B_CON ANT_GAIN+3 HORIZONTAL
RBWV1000.000KHz VBW-3000.000KHz RBAV:1000.000KHz VEW:3000.000KHz
Level (dBm) Date: 2024-10-19 Level (dBm) Date: 2024-10-19
138 138
25 25|
188 1838
364 FCC CLASSB_AVG BE 350 FCC CLASS-B(AVG) |CON
Avg . 51.3] 51 JMJ
67.5 7.5
838 238
1902400 2450, 2460, 2470, 2480 2490, 2500 %5000 1300, 1500, 1700, 1900. 2100 2300  2500.  2700. 3000
Frequency (MHz) Frequency (MHz)
g Site g
Condition + FCC CLASS-B_AVG_BE ANT_GAIN+3 HORIZONTAL Condition +FCC CLASS-B(AVG)_CON ANT_GAIN+3 HORIZONTAL

RBW:1000.000KHz VBW:1.500KHz

TEL : 886-3-327-0868
FAX : 886-3-327-0855

Page Number : D2-29 of 71



SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR491243B

WIFI

2.4GHz 2400~2483.5MHz

ANT

802.11ax HE20 Full CH11 2462MHz

RBVV:1000.000KHz VBW:1.500KHz

RBW:1000.000KHz VBW:1.500KHz

ogLevel @Bm) Date: 2024-10-19 oLevel @Bm) Date: 2024-10-19
138 138
25 -25
188 FCCCLASS B PK_BE 188 FCCCLASSBICON
1
350 350
.
Peak e
513 513
675 7.5
838 838
1002462 2465. 2467. 2469, 2471.2473. 2475. 2477.2479. 2481, 2483, 2485. 2457.2489.2491. 2493, 2495. 2497. 2500 1001000 1300, 1500 1700 1900, 2500 2700, 3000
Frequency (MHz) Frequency (MHz)
Site THOSHY Site THOSHY
Condition FCC CLASSB_PK_BE ANT_GAIN+3 HORIZONTAL Condition FCC CLASS-B_CON ANT_GAIN+3 HORIZONTAL
RBWV1000.000KHz VBW-3000.000KHz RBAV:1000.000KHz VEW:3000.000KHz
Level (dBm) Date: 2024-10-19 Level (dBm) Date: 2024-10-19
138 138
25 25
188 188
364 FCC CLAISS B |AVG BE 350 FCC CLASS-B(AVG) |CON
Avg . 51.3] 51 EM’JJ
67.5 7.5
838 238
1902462 2455. 2467. 2469, 2471.2473. 2475, 24772479, 2481, 2483. 2485. 2487, 2489.2491.2493.2495. 2497, 2500 %5000 1300, 1500, 1700, 1900, 2500, 2700, 3000
Frequency (MHz) Frequency (MHz)
g Site THOS-HY
Condition + FCC CLASS-B_AVG_BE ANT_GAIN+3 HORIZONTAL Condition +FCC CLASS-B(AVG)_CON ANT_GAIN+3 HORIZONTAL

TEL : 886-3-327-0868
FAX : 886-3-327-0855

Page Number

: D2-30 of 71




seamran . FCC RADIO TEST REPORT Report No. : FR491243B

WIFI 2.4GHz 2400~2483.5MHz
o Level (dBm) Date: 2024-10-19 o Level (dBm) Date: 2024-10-19
13.8] 13.8]
-2.5( -2.5(
-18.8| FCCCLASS B PK BE -18.8| FCCCLASS B CON
.
-35.0| -35.0
Peak L. . . -
-51.3| 51.3]
-83.8 -83.8
1002462 2465. 2467. 2469.2471.2473.2475. 2477.2479. 2481.2483.2485. 2487.2489.2491.2493.2495. 2497. 2500 1004000 1300. 1500. 1700. 1900. 2100. 2300. 2500. 2700. 3000
Frequency (MHz) Frequency (MHz)
Site THO5-HY Site THO5-HY
Condition FCC CLASS-B_PK_BE ANT_GAIN+3 HORIZONTAL Condition FCC CLASS-B_CON ANT_GAIN+3 HORIZONTAL
RBW:1000.000KHz VBW:3000.000KHz RBW-1000.000KHz VBW:3000.000KHz
Level (dBm) Date: 2024-10-19 Level (dBm) Date: 2024-10-19
13.8] 13.8]
2.5 -2.5
350 FCC CLASS-B AVG_BE 359 FCC CLASS-B(AVG) |CON
Avg. N e L L] [ [ 3
67.5( 67.5(
-83.8 -83.8
1002462 2465. 2467. 2469. 2471. 2473. 2475. 2477. 2479, 2461, 2483.2485. 2487. 2489, 2491, 2493.2495. 2497. 2500 19000 1300. 1500. 1700. 1900. 2100. 2300. 2500. 2700. 3000
Frequency (MHz) Frequency (MHz)
Site -t Site -
Condition : FCC CLASS-B_AVG_BE ANT_GAIN+3 HORIZONTAL Condition : FCC CLASS-B(AVG)_CON ANT_GAIN+3 HORIZONTAL
RBW:1000.000KHz VBW:1.500KHz RBW:1000.000KHz VBW-:1.500KHz

TEL : 886-3-327-0868 Page Number : D2-31 of 71
FAX : 886-3-327-0855



FCC RADIO TEST REPORT Report No. : FR491243B

SPORTON LAB.

WIFI 2.4GHz 2400~2483.5MHz
. Level (@Bm) Date: 2024-10-19 . Level (Bm) Date: 20241019
13.8] 13.8]
2.5 -2.5(
-18.8) FCCCLASS B PK BE -18.8| FCCCLASS B CON
- MWMWM N
Peak . ) ”
-51.3| -51.3|
75 575
-83.8 -83.8
1002462 2465. 2467. 2469.2471.2473.2475. 2477.2479. 2481.2483.2485. 2487.2489.2491.2493.2495. 2497. 2500 1004000 1300. 1500. 1700. 1900. 2100. 2300. 2500. 2700. 3000
Frequency (MHz) Freauency (MHz)
Stte THOSHY ste THOS-HY
Condtion FCC CLASS-B_PK_BE ANT_GAIN+3 HORIZONTAL Condition FCC CLASS-B_CON ANT_GAIN+3 HORIZONTAL
REV/-1000.000KHz VBW:300.000KHz RBIW-1000.000KHz VEW3000.000KHz
Level (dBm) Date: 20241019 Level (4Bm) Date: 20241019
13.8] 13.8]
2.5 -2.5
189 188
350 FCC CLASS-B AVG_BE 359 FCC CLASS B(AVG) [CON
Avg . 613 513
-67.5( 67.5(
-83.8 -83.8
1002462 2465. 2467. 2469. 2471. 2473. 2475. 2477. 2479, 2461, 2483.2485. 2487. 2489, 2491, 2493.2495. 2497. 2500 19000 1300. 1500. 1700. 1900. 2100. 2300. 2500. 2700. 3000
Frequency (MHz) Freauency (MHz)
Stte z THOS-HY
Condtion - FCC CLASS-B_AVG_BE ANT_GAIN+3 HORIZONTAL Condition : FCC CLASS-B(AVG)_CON ANT_GAIN+3 HORIZONTAL
RBW:1000.000KHz VBW:1.500KHz RBW:1000.000KHz VBW-:1.500KHz

TEL : 886-3-327-0868
FAX : 886-3-327-0855

Page Number

: D2-32 of 71




SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR491243B

2.4GHz 2400~2483.5MHz
WIFI 802.11ax HE20 Partial 26 (Band Edge)

WIFI

2.4GHz 2400~2483.5MHz

ANT

802.11ax HE20 Partial 26/0 CH01 2412MHz

RBV:1000.000KHz VBW:3000.000KHz

RBW:1000.000KHz VBV 3000 000KHz

Level (dBm) Date: 2024-10-23 Level (dBm) Date: 2024-10-23
1
138 138
25 25|
183 188 FCCCLASSBICON
1
354 350
Peak 2 ‘
513 513
675 515
838 838
310 2320 2340, 2360. 2380. 2400, 2415 %1000 1300 1500  1700.  1900. 2100  2300.  2500. 2700 30
Frequency (MHz) Frequency (MHz)
Site THOS HY Site THOSHY
Condition FCC CLASS-B_PK_BE ANT_GAIN+3 HORIZONTAL Condition FCC CLASS-B_CON ANT_GAIN+3 HORIZONTAL

RBV:1000.000KHz VBW:2 200KHz

RBW:1000.000KHz VBW:2.200KHz

Level (dBm) Date: 2024-10-23 Level (dBm) Date: 2024-10-23
13.8 13.8] +
-18.8 -18.8
350 359 || FeccLasssiave)[con
1
Avg. D
-67.5| 61.5)
-83.8 -83.8
1992310 2320 2340. 2380. 2400. 2415 %1000 1300 1500. 1700. 1900. 2100. 2300. 2500. 2700. 308
Frequency (MHz) Frequency (MHz)
Site THOS-HY Site THOS-HY
Condition : FCC CLASS-B_AVG_BE ANT_GAIN+3 HORIZONTAL. Condition - FCC CLASS-B(AVG)_CON ANT_GAIN+3 HORIZONTAL

TEL : 886-3-327-0868
FAX : 886-3-327-0855

Page Number

: D2-33 of 71




SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR491243B

WIFI

2.4GHz 2400~2483.5MHz

ANT

802.11ax HE20 Partial 26/0 CH02 2417MHz

spLevel (@Bm) Date: 2024-10-23 oLevel @Bm) Date: 2024-10-23
1
138 138
25 -25
188 188 FCCCLASSBICON
350 350
Peak L Mt y 2 4
513 51
675 7.5
838 838
10023102320 2340 2360. 2400 2420, 2440, 2450 1001000 1300, 1500 1700,  1900. 2100  2300.  2500. 2700 3000
Frequency (MHz) Frequency (MHz)
Site THOSHY Site THOSHY
Condition FCC CLASSB_PK_BE ANT_GAIN+3 HORIZONTAL Condition FCC CLASS-B_CON ANT_GAIN+3 HORIZONTAL
RBWV1000.000KHz VBW-3000.000KHz RBAV:1000.000KHz VEW:3000.000KHz
Level (dBm) Date: 2024-10-23 Level (dBm) Date: 2024-10-23
138 138 :
25 25
188 188
364 350 FCC CLASS-B(AVG) |CON
.
Avg. s
67.5 7.5
838 238
19023102320, 2340, 2360, 2380, 2400, 2120, 2440, 2450 %5000 1300, 1500, 1700, 1900. 2100 2300  2500.  2700. 3000
Frequency (MHz) Frequency (MHz)
g THOS-HY
Condition + FCC CLASS-B_AVG_BE ANT_GAIN+3 HORIZONTAL Condition :FCC CLASS-B(AVG)_CON ANT_GAIN+3 HORIZONTAL
RBWV:1000.000KHz VBW.:2 200KHz RBY:1000.000KHz VBW.:2.200KHz

TEL : 886-3-327-0868
FAX : 886-3-327-0855

Page Number : D2-34 of 71




SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR491243B

WIFI

2.4GHz 2400~2483.5MHz

ANT

802.11ax HE20 Partial 26/4 CH06 2437MHz - L

Avg. o

1923102320,

Condition

2340, 2360, 2380 2400, 2420, 2440, 2450
Frequency (MHz)
THO5-HY
: FCC CLASS-B_AVG_BE ANT_GAIN+3 HORIZONTAL
RBVV:1000.000KHz VBW:2.200KHz

13.8f 13.8
-2.5( -2.5
-18.8| -18.8| FCC CLASS B.CON.
]
-35.0| -35.0|
Peak 13 513
o
-83.8] -83.8|
10033102320, 2340. 2360. 2380. 2400. 2420. 2440. 2450 1093000 1300. 1500. 1700. 1900. 2100. 2300. 2500. 2700. 3000
Frequency (MHz) Frequency (MHz)
Site THO5-HY Site THO5-HY
Condition FCC CLASS-B_PK_BE ANT_GAIN+3 HORIZONTAL Condition FCC CLASS-B_CON ANT_GAIN+3 HORIZONTAL
RBW:1000.000KHz VBW:3000.000KHz RBW-1000.000KHz VBW:3000.000KHz
Level (dBm) Date: 2024-10-23 Level (dBm) Date: 2024-10-23
13.8 13.8f
-2.5( -2.5
-35.0| -35.0|

FCC CLASS BIAVG) |CON

B EWLA_AJ_J/
-67.5(
-83.8
1901000 1300. 1500. 1700. 1900. 2100. 2300. 2500. 2700. 3000
Frequency (MHz)
Site -
Condition : FCC CLASS-B(AVG)_CON ANT_GAIN+3 HORIZONTAL

RBW:1000.000KHz VBW:2.200KHz

TEL : 886-3-327-0868
FAX : 886-3-327-0855

Page Number : D2-35 of 71




SPORTON LAB.

FCC RADIO TEST REPORT

Report No

. FR491243B

WIFI

2.4GHz 2400~2483.5MHz

ANT

802.11ax HE20 Partial 26/4 CH06 2437MHz - R

CSE

Fundamental

spLevel (@Bm)

Date: 2024-10-23

FCCCLASS B_PK_BE
4

350
Peak s Left Blank
675
838
002430 2440, 2450 2460, 2470 2480, 2490 2500
Frequency (MHz)
Site THOSHY
Condition FCC CLASSB_PK_BE ANT_GAIN+3 HORIZONTAL
RBWV1000.000KHz VBW-3000.000KHz
Level (dBm) Date: 2024-10-23
138
25
188
364 FCC CLASSB_AVG BE
Avg. o | Left Blank
67.5
838
%2130 2440, 2450, 2460, 70, 2480, 2490, 2500
Frequency (MHz)
THOS-HY
Condition + FCC CLASS-B_AVG_BE ANT_GAIN+3 HORIZONTAL

RBVV:1000.000KHz VBW:2.200KHz

TEL : 886-3-327-0868
FAX : 886-3-327-0855

Page Number

: D2-36 of 71




SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR491243B

WIFI

2.4GHz 2400~2483.5MHz

ANT

802.11ax HE20 Partial 26/8 CH10 2457MHz

RBVV:1000.000KHz VBW:2.200KHz

- Lovel(dBm) Date: 2024-1023 - Lovel 48m) Date: 2024-1023
|
13.8] 13.8]
2.5 -2.5(
-18.8] FCCCLASS B _PK BE -18.8| FCCCLASS B CON
4
-35.0 -35.0
Peak 13 513
75 575
-83.8 -83.8
1002400 2450. 2460. 2470. 2480. 2490. 2500 1004000 1300. 1500. 1700. 1900. 2100. 2300. 2500. 2700. 3000
Frequency (MHz) Frequency (MHz)
Site THO5-HY Site THO5-HY
Condition FCC CLASS-B_PK_BE ANT_GAIN+3 HORIZONTAL Condition FCC CLASS-B_CON ANT_GAIN+3 HORIZONTAL
RBW:1000.000KHz VBW:3000.000KHz RBW-1000.000KHz VBW:3000.000KHz
Level (dBm) Date: 2024-10-23 Level (4Bm) Date: 2024.10.23
134 138 1
2.5 -2.5
89 Py
350 FCC CLASS-B_AVG_BE 359 FCC CLASS-B(AVG) |CON
|
AVg . 513 51 JWM__M_J\»J
67.5 67.5
-83.8 -83.8
1002420 2450, 2460. 2470. 2480. 2490. 2500 19000 1300. 1500. 1700. 1900. 2100. 2300. 2500. 2700. 3000
Frequency (MHz) Frequency (MH)
Site -t Site -
Condition : FCC CLASS-B_AVG_BE ANT_GAIN+3 HORIZONTAL Condition : FCC CLASS-B(AVG)_CON ANT_GAIN+3 HORIZONTAL

RBW:1000.000KHz VBW:2.200KHz

TEL : 886-3-327-0868
FAX : 886-3-327-0855

Page Number : D2-37 of 71




SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR491243B

WIFI

2.4GHz 2400~2483.5MHz

ANT

802.11ax HE20 Partial 26/8 CH11 2462MHz

CSE

Fundamental

13.8
-2.5
-18.8| FCCCLASS B CON
-35.0| J
Peak it ) :
-51.
-83.8|
1002460 2463.2465.2467.2469.2471.2473.2475.2477.2479.2481.2483.2485.2487.2489.2491.2493.2495.2497. 2500 1093000 1300. 1500. 1700. 1900. 2100. 2300. 2500. 2700. 3000
Frequency (MHz) Frequency (MHz)
Site THO5-HY Site THO5-HY
Condition FCC CLASS-B_PK_BE ANT_GAIN+3 HORIZONTAL Condition FCC CLASS-B_CON ANT_GAIN+3 HORIZONTAL
RBW:1000.000KHz VBW:3000.000KHz RBW-1000.000KHz VBW:3000.000KHz
Level (dBm) Date: 2024-10-23 Level (dBm) Date: 2024-10-23
13.8 13.8f
-2.5) -2.5
350 FCCCLASSB_AVG_BE 359 FCC CLASS-B(AVG) |CON
Avg. e L L WMMM‘_JJ
-67.5| -67.5|
-83.8] -83.8]
1002460 2463.2465.2467.2469.2471.2473.2475.2477.2479.2481.2483.2485.2487.2489.2491,2493.2495.2497. 2500 10041000 1300, 1500, 1700, 1900. 2100, 2300, 2500, 2700. 3000
Frequency (MHz) Frequency (MHz)
Site - THO5-HY
Condition : FCC CLASS-B_AVG_BE ANT_GAIN+3 HORIZONTAL Condition : FCC CLASS-B(AVG)_CON ANT_GAIN+3 HORIZONTAL

RBVV:1000.000KHz VBW:2.200KHz

RBW:1000.000KHz VBW:2.200KHz

TEL : 886-3-327-0868
FAX : 886-3-327-0855

Page Number

: D2-38 of 71




SPORTON LAB.

FCC RADIO TEST REPORT

Report No. :

FR491243B

WIFI 2.4GHz 2400~2483.5MHz
g Level (dBm) Date: 2024-10-23 LoLevel (4Bm) Date: 2024-11-04
13.8] 138
2.5 -2.5
-18.8 FCCCLASS B _PK_BE -18.8 FCCCLASS B CON
-35.0 -35.0
Peak y T e
-51.3| 51
-83.8 838
1002460 2463.2465.2467.2460.2471.2473.2475.2477.2479.2481.2483.2485.2487.2489.2401.2493.2495.2497. 2500 %4000 1300 1500. 1700. 1900. 2100. 2300. 2500. 2700. 3000
Frequency (MHz) Frequency (MHz)
Site THOS-HY Site THOS-HY
Condition FCC CLASS-B_PK_BE ANT_GAIN+3 HORIZONTAL Condition FCC CLASS-B_CON ANT_GAIN+3 HORIZONTAL
RBW-:1000.000KHz VBW:3000.000KHz RBW:1000.000KHz VBW:3000.000KHz
Level (dBm) Date: 2024-10-23 Level (dBm) Date: 2024-11-04
13.8 138
2.5 -2.5
30 FCGCLASSB AVG_BE 350 FCC CLASS-B(AVG) |[CON
Avg . 51.3] 513
-67.5| -67.5|
-83.8 -83.8
1002460 2463.2465.2467.2469.2471.2473.2475.2477.2479.2481.2483.2485.2487.2489.2491.2493.2495.2497. 2500 1901000 1300. 1500. 1700. 1900. 2100. 2300. 2500. 2700. 3000
Frequency (MHz) Frequency (MHz)
THOS-HY THOS-HY
Condition : FCC CLASS-B_AVG_BE ANT_GAIN+3 HORIZONTAL. Condition : FCC CLASS-B(AVG)_CON ANT_GAIN+3 HORIZONTAL
RBW:1000.000KHz VBW:2 200KHz RBW:1000.000KHz VBW-:2.200KHz

TEL : 886-3-327-0868
FAX : 886-3-327-0855

Page Number

: D2-39 of 71




SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR491243B

WIFI

2.4GHz 2400~2483.5MHz

ANT

802.11ax HE20 Partial 26/8 CH13 2472MHz

RBVV:1000.000KHz VBW:2.200KHz

RBW:1000.000KHz VBW:2.200KHz

vt sam 2024102 v et 20241025
13.8f 13.8
-2.5( -2.5(
-18.8| FCCCLASS B _PK_BE| -18.8| FCCCLASS B CON
-35.0] -35.0
)
Peak P
-51.3| -51.3|
o4 o
-83.8] -83.8|
1002460 2463.2465.2467.2469.2471.2473.2475.2477.2479.2481.2483.2485.2487.2489.2491.2493.2495.2497. 2500 1093000 1300. 1500. 1700. 1900. 2100. 2300. 2500. 2700. 3000
Frequency (MHz) Frequency (MHz)
Site THO5-HY Site THO5-HY
Condition FCC CLASS-B_PK_BE ANT_GAIN+3 HORIZONTAL Condition FCC CLASS-B_CON ANT_GAIN+3 HORIZONTAL
RBW:1000.000KHz VBW:3000.000KHz RBW-1000.000KHz VBW:3000.000KHz
Level (dBm) Date: 2024-10-23 Level (dBm) Date: 2024-10-23
13.8 13.8f
-2.5( -2.5
2 -
350 FCCCLASSB_AVG_BE 359 FCC CLASS-B(AVG) |CON
Avg . 51.3] 513 L OO e o— |
-67.5| -67.5|
-83.8] -83.8]
1002460 2463.2465.2467.2469.2471.2473.2475.2477.2479.2481.2483.2485.2487.2489.2491,2493.2495.2497. 2500 10041000 1300, 1500, 1700, 1900. 2100, 2300, 2500, 2700. 3000
Frequency (MHz) Frequency (MHz)
- ite THO5-HY
Condition : FCC CLASS-B_AVG_BE ANT_GAIN+3 HORIZONTAL Condition : FCC CLASS-B(AVG)_CON ANT_GAIN+3 HORIZONTAL

TEL : 886-3-327-0868
FAX : 886-3-327-0855

Page Number

: D2-40 of 71




SPORTON LAB.

FCC RADIO TEST REPORT Report No. : FR491243B

2.4GHz 2400~2483.5MHz
WIFI 802.11ax HE20 Partial 52 (Band Edge)

WIFI

2.4GHz 2400~2483.5MHz

ANT

802.11ax HE20 Partial 52/37 CHO1 2412MHz

Level (dBm) Date: 2024-10-24 Level (4Bm) Date: 2024-10-24
1
138 138
2.5 25|
183 188 FCCCLASSBICON
354 350 M))‘
Peak » st
513 51
615 515
838 838
310 2320 2340, 2360. 2380. 2400, 2415 %1000 1300 1500  1700.  1900. 2100  2300.  2500. 2700 3000
Frequency (MHz) Frequency (MHz)
Site THOS HY Site THOSHY
Condition FCC CLASS-B_PK_BE ANT_GAIN+3 HORIZONTAL Condition FCC CLASS-B_CON ANT_GAIN+3 HORIZONTAL
RBVV:1000.000KHz VBW:3000.000KHz RBIY:1000.000KHz VBYV-3000.000KHz
Level (dBm) Date: 20241024 Level (dBm) Date: 2024-10-24
134 138 +
2.5 25|
189 188
3540 350 FCC CLASS-B(AVG) |CON
Avg. Y IS BV 72 e
675 575
838 38
310 220 2340, 2360. 2380. 2400 2415 %000 1300 1500  1700.  1900. 2100  2300.  2500. 2700 3000
Frequency (MHz) Frequency (MHz)
Site THOS HY Site THOSHY
Condition : FCC CLASS-B_AVG_BE ANT_GAIN+3 HORIZONTAL Condition < FCC CLASS-B(AVG)_CONANT_GAIN+3 HORIZONTAL
RBVV:1000.000KHz VBW:2.400KHz RBVV:1000.000KHz VBW:2.400KHz

TEL : 886-3-327-0868 Page Number : D2-41 of 71
FAX : 886-3-327-0855




SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR491243B

WIFI

2.4GHz 2400~2483.5MHz

ANT

802.11ax HE20 Partial 52/37 CH02 2417MHz

Avg. o

e e IR ——

67.5
L
1%%23102320, 2340, 2360, 2380 2400, 2420, 2440, 2450
Frequency (MHz)
Site 2
Condition : FCC CLASS-B_AVG_BE ANT_GAIN+3 HORIZONTAL

RBVV:1000.000KHz VBW:2.400KHz

spLevel (@Bm) Date: 2024-10-25 oLevel (@Bm) Date: 2024-10-25
1
138 138
25 25|
188 188 FCCCLASSBICON
350 -35.0) ‘J
Peak 513" 51
675 67.5|
838 838
10023102320 2340 2360. 2380, 2400 2420, 2440, 2450 1001000 1300, 1500 1700,  1900. 2100  2300.  2500. 2700 3000
Frequency (MHz) Frequency (MHz)
Site THOSHY Site THOSHY
Condition FCC CLASSB_PK_BE ANT_GAIN+3 HORIZONTAL Condition FCC CLASS-B_CON ANT_GAIN+3 HORIZONTAL
RBWV1000.000KHz VBW-3000.000KHz RBAV:1000.000KHz VEW:3000.000KHz
Level (dBm) Date: 2024-10-25 Level (4Bm) Date: 2024-10-25
138 138
25 25|
188 1838
350 -35.0)

FCC CLASS BIAVG) |CON

B

513
67.5
838
%000 1300 1500 1700, 1900, 2100, 2300, 2500, 2700 3000
Frequency (MHz)
Site -+
Condition : FCC CLASS-B(AVG)_CON ANT_GAIN+3 HORIZONTAL

RBW:1000.000KHz VBW:2.400KHz

TEL : 886-3-327-0868
FAX : 886-3-327-0855

Page Number : D2-42 of 71



SPORTON LAB.

FCC RADIO TEST REPORT

Report No

. FR491243B

WIFI

2.4GHz 2400~2483.5MHz

ANT

802.11ax HE20 Partial 52/38 CH06 2437MHz - L

ogLevel @Bm) Date: 2024-10-25 oLevel @Bm) Date: 2024-10-25
138 138
2.5 -25
188 188 FCCCLASSBICON
350 350
1
Peak 5 3WMM 513
. A Ao
675 7.5
838 838
10023102320 2340 2360. 2400 2420, 2440, 2450 1001000 1300, 1500 1700.  1900. 2100  2300.  2500. 2700 3000
Frequency (MHz) Frequency (MHz)
Site THOSHY Site THOSHY
Condition FCC CLASSB_PK_BE ANT_GAIN+3 HORIZONTAL Condition FCC CLASS-B_CON ANT_GAIN+3 HORIZONTAL
RBWV1000.000KHz VBW-3000.000KHz RBAV:1000.000KHz VEW:3000.000KHz
Level (dBm) Date: 2024-10-25 Level (dBm) Date: 2024-10-25
138 138 T
2.5 25
188 188
364 350 FCC CLASS-B(AVG) |CON
AVg . 513 T 513 J \—V\\M’
67.5 7. A
838 238
19023102320, 2340, 2360, 2380, 2400, 2120, 2440, 2450 %5000 1300, 1500, 1700, 1900. 2100 2300  2500.  2700. 3000
Frequency (MHz) Frequency (MHz)
Site g THOS-HY
Condition + FCC CLASS-B_AVG_BE ANT_GAIN+3 HORIZONTAL Condition :FCC CLASS-B(AVG)_CON ANT_GAIN+3 HORIZONTAL
RBWV:1000.000KHz VBW.:2 400KHz RBY:1000.000KHz VBW.:2.400KHz

TEL : 886-3-327-0868
FAX : 886-3-327-0855

Page Number :

D2-43 of 71




SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR491243B

WIFI

2.4GHz 2400~2483.5MHz

ANT

802.11ax HE20 Partial 52/38 CH06 2437MHz - R

CSE

Fundamental

spLevel (@Bm)

Date: 2024-10-25

Peak

FCCCLASS B_PK_BE

ettty

1002430

Site
Condition

2440, 2450,

THO5HY

FCC CLASS-B_PK_BE ANT_GAIN+3 HORIZONTAL
RBW:1000.000KHz VBW:3000.000KHz

2460, 2470, 2480, 2490, 2500
Frequency (MHz)

Left Blank

Level (dBm)

Date: 2024-10-25

Avg. o

FCC CLASS-B_AVG_BE

%2130

Condition

2440, 2450,

THO5-HY

: FCC CLASS-B_AVG_BE ANT_GAIN+3 HORIZONTAL
RBVV:1000.000KHz VBW:2.400KHz

2460, 170, 2480, 2490, 2500
Frequency (MHz)

Left Blank

TEL : 886-3-327-0868
FAX : 886-3-327-0855

Page Number

: D2-44 of 71



SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR491243B

WIFI

2.4GHz 2400~2483.5MHz

ANT

802.11ax HE20 Partial 52/40 CH10 2457MHz

RBVV:1000.000KHz VBW:2.400KHz

o Level (dBm) Date: 2024-10-25 o Level (dBm) Date: 2024-10-25
13.8] 138
2.5 2.5/
-18.8) FCCCLASSB PK BE -18.8| FCCCLASSB CON
1
-35.0 35.0]
Peak . e
-51.3| 51,
675 75|
-83.8 838
1002420 2450. 2460. 2470. 2480. 2490. 2500 %4000 1300 1500. 1700. 1900. 2100. 2300. 2500. 2700. 3000
Frequency (MHz) Frequency (VHz)
Site THOSHY Site THOS-HY
Condition FCC CLASS-B_PK_BE ANT_GAIN+3 HORIZONTAL Condition FCC CLASS-B_CON ANT_GAIN+3 HORIZONTAL
RBW:1000.000KHz VBW-3000.000KHz RBW:1000.000KHz VBW 3000.000KHz
Level (dBm) Date: 2024-10-25 Level (dBm) Date: 2024-10-25
138 138 T
2.5 2.5/
1.3 188
350 FCC CLASSB AVG_BE 350 FCC CLASS B(AVG) [CON
LSO N
AVg . 513 51 EMJ
-67.5| -67.5|
-83.8 -83.8
1002400 2450, 2460. 2470. 2480. 2490. 2500 1901000 1300. 1500. 1700. 1900. 2100. 2300. 2500. 2700. 3000
Frequency (MHz) Frequency (VHz)
Site - Site -
Condition + FCC CLASS-B_AVG_BE ANT_GAIN+3 HORIZONTAL Condtion + FCC CLASS-B(AVG)_CON ANT_GAIN+3 HORIZONTAL

RBW:1000.000KHz VBW:2.400KHz

TEL : 886-3-327-0868
FAX : 886-3-327-0855

Page Number : D2-45 of 71



swanranas. FCC RADIO TEST REPORT

Report No. : FR491243B

WIFI

2.4GHz 2400~2483.5MHz

ANT

802.11ax HE20 Partial 52/40 CH11 2462MHz

g Level (dBm) Date: 2024-10-25 LoLevel (4Bm) Date: 2024-10-25
13.8] 13.8]
2.5 -2.5(
-18.8| FCCCLASS B _PK BE -18.8| FCCCLASS B CON
T
-35.0 -35.0
Peak ) .
-51.3| 51
o8 -
-83.8 -83.8
1002460 2463.2465.2467.2469.2471.2473.2475.2477.2479.2481.2483.2485.2487.2489.2491.2493.2495.2497. 2500 1004000 1300. 1500. 1700. 1900. 2100. 2300. 2500. 2700. 3000
Frequency (MHz) Frequency (MHz)
Site THO5-HY Site THO5-HY
Condition FCC CLASS-B_PK_BE ANT_GAIN+3 HORIZONTAL Condition FCC CLASS-B_CON ANT_GAIN+3 HORIZONTAL
RBW:1000.000KHz VBW:3000.000KHz RBW-1000.000KHz VBW:3000.000KHz
Level (dBm) Date: 2024-10-25 Level (dBm) Date: 2024-10-25
13.8 138 4
2.5 -2.5
ng aag
350 FCCCLASS-B_AVG_BE 359 FCC CLASS B(AVG) [CON
I Mt e ¥ SO FURION AN AN
Avg . 51.3] 513
-67.5( 67.5(
-83.8 -83.8
1002460 2463.2465.2467.2460.2471.2473.2475.2477.2479.2481.2483.2485.2487.2489.2491.2493.2495.2497. 2500 19000 1300. 1500. 1700. 1900. 2100. 2300. 2500. 2700. 3000
Frequency (MHz) Frequency (MHz)
it - Site THO5-HY
Condition : FCC CLASS-B_AVG_BE ANT_GAIN+3 HORIZONTAL Condition : FCC CLASS-B(AVG)_CON ANT_GAIN+3 HORIZONTAL

RBVV:1000.000KHz VBW:2.400KHz

RBW:1000.000KHz VBW:2.400KHz

TEL : 886-3-327-0868
FAX : 886-3-327-0855

Page Number : D2-46 of 71




SPORTON LAB.

FCC RADIO TEST REPORT

Report No.

: FR491243B

WIFI

2.4GHz 2400~2483.5MHz

ANT

802.11ax HE20 Partial 52/40 CH12 2467MHz

. Level (@Bm) Date: 20241025 . Level @Bm) Date: 2024.1025
13.8] 13.8]
-2.5| -2.5(
-18.8| FCCCLASS B _PK BE -18.8| FCCCLASS B CON
1
-35.0 -35.0
o b oo b A gl s e
Peak -51.3| 51.3]
674 575
-83.8 -83.8
1002460 2463.2465.2467.2469.2471.2473.2475.2477.2479.2481.2483.2485.2487.2489.2491.2493.2495.2497. 2500 1004000 1300. 1500. 1700. 1900. 2100. 2300. 2500. 2700. 3000
Frequency (MHz) Frequency (MHz)
Site THOS-HY Stte THOSHY
Condiion FCC CLASS-B_PK_BE ANT GAIN#3 HORIZONTAL Condion FCC CLASS:B_CON ANT_GAIN+3 HORIZONTAL
RBW: 1000 000KHz VB 3600 000KHz RBWV1000 000KHz VB 3000 000KHz
Level (dBm) Date: 2024.10.25 Level (4Bm) Date: 2024.10.25
13.8] 13.8]
|
2.5 -2.5
Y Py
350 FCCCLASS-B_AVG_BE 359 FCC CLASS-B(AVG) |CON
AVg . 13 51 mewj
-67.5( 67.5(
-83.8 -83.8
1002460 2463.2465.2467.2460.2471.2473.2475.2477.2479.2481.2483.2485.2487.2489.2491.2493.2495.2497. 2500 19000 1300. 1500. 1700. 1900. 2100. 2300. 2500. 2700. 3000
Frequency (Wiz) Frequency (MH)
Site -t Site -
Condiion  FCC CLASS-B_AVG_BE ANT_GAIN+3 HORIZONTAL Condtion  FCC CLASS B(AVG) CON ANT_GAIN+3 HORIZONTAL

RBVV:1000.000KHz VBW:2.400KHz

RBW:1000.000KHz VBW:2.400KHz

TEL : 886-3-327-0868
FAX : 886-3-327-0855

Page Number :

D2-47 of 71




SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR491243B

WIFI

2.4GHz 2400~2483.5MHz

ANT

802.11ax HE20 Partial 52/40 CH13 2472MHz

RBVV:1000.000KHz VBW:2.400KHz

 Leveitanm) bater2024.1025 " Leve aom) Date: 20241025
13.8] 13.8]
.
-2.5( -2.5(
-18.8| FCCCLASS B _PK BE -18.8| FCCCLASS B CON
P
-35.0) -35.0
Peak 13 13
o4 78
-83.8 -83.8
1002460 2463.2465.2467.2469.2471.2473.2475.2477.2479.2481.2483.2485.2487.2489.2491.2493.2495.2497. 2500 1004000 1300. 1500. 1700. 1900. 2100. 2300. 2500. 2700. 3000
Frequency (MHz) Frequency (MHz)
Site THO5-HY Site THO5-HY
Condition FCC CLASS-B_PK_BE ANT_GAIN+3 HORIZONTAL Condition FCC CLASS-B_CON ANT_GAIN+3 HORIZONTAL
RBW:1000.000KHz VBW:3000.000KHz RBW-1000.000KHz VBW:3000.000KHz
Level (dBm) Date: 2024-10-25 Level (dBm) Date: 2024-10-25
13.8] 13.8]
-2.5| -2.5 T
189 128
350 FCCCLASS-B_AVG_BE 359 FCC CLASS-B(AVG) |CON
AVg . 13 51 JMWJ ]
-67.5( 67.5(
-83.8 -83.8
1002460 2463.2465.2467.2460.2471.2473.2475.2477.2479.2481.2483.2485.2487.2489.2491.2493.2495.2497. 2500 19000 1300. 1500. 1700. 1900. 2100. 2300. 2500. 2700. 3000
Frequency (MHz) Frequency (MHz)
Site -t Site -
Condition : FCC CLASS-B_AVG_BE ANT_GAIN+3 HORIZONTAL Condition : FCC CLASS-B(AVG)_CON ANT_GAIN+3 HORIZONTAL

RBW:1000.000KHz VBW:2.400KHz

TEL : 886-3-327-0868
FAX : 886-3-327-0855

Page Number : D2-48 of 71



SPORTON LAB.

FCC RADIO TEST REPORT

Report No. :

FR491243B

2.4GHz 2400~2483.5MHz
WIFI 802.11ax HE20 Partial 106 (Band Edge)

WIFI

2.4GHz 2400~2483.5MHz

ANT

802.11ax HE20 Partial 106/53 CHO01 2412MHz

RBV:1000.000KHz VBW:2 200KHz

RBW:1000.000KHz VBW:2.200KHz

Level (dBm) Date: 20241025 Level (dBm) Date: 2024-10-25
1
138 138
25 25|
183 188 FCCCLASSBICON
4
-35.0| MW -35.0|
Peak ’
513 51
675 515
838 838
310 2320 2340, 2360. 2380. 2400, 2415 %1000 1300 1500  1700.  1900. 2100  2300.  2500. 2700 3000
Frequency (MHz) Frequency (MHz)
Site THOS HY Site THOSHY
Condition FCC CLASS-B_PK_BE ANT_GAIN+3 HORIZONTAL Condition FCC CLASS-B_CON ANT_GAIN+3 HORIZONTAL
RBVV:1000.000KHz VBW:3000.000KHz RBIY:1000.000KHz VBYV-3000.000KHz
Level (dBm) Date: 2024-10-25 Level (dBm) Date: 2024-10-25
134 138
P
25 25|
188 188
3540 350 FCC CLASS-B(AVG) |CON
AVg . 5 3M 51 :MMJ
675 575
838 38
310 220 2340, 2360. 2380. 2400 2415 %000 1300 1500  1700.  1900. 2100  2300.  2500. 2700 3000
Frequency (MHz) Frequency (MHz)
Site THOS HY Site THOSHY
Condition : FCC CLASS-B_AVG_BE ANT_GAIN+3 HORIZONTAL Condition :FCC CLASS-B(AVG)_CONANT_GAIN+3 HORIZONTAL

TEL : 886-3-327-0868
FAX : 886-3-327-0855

Page Number

: D2-49 of 71




SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR491243B

WIFI

2.4GHz 2400~2483.5MHz

ANT

802.11ax HE20 Partial 106/53 CH02 2417MHz

Avg. o

67.5
L
1%%23102320, 2340, 2360, 2380 2400, 2420, 2440, 2450
Frequency (MHz)
Site 2
Condition : FCC CLASS-B_AVG_BE ANT_GAIN+3 HORIZONTAL

RBVV:1000.000KHz VBW:2.200KHz

2 CSE Fundamental
g Level (dBm) Date: 2024-10-25 o Level (dBm) Date: 2024-10-25
13.8] 13.8]
2.5 -2.5(
-18.8| -18.8| FCCCLASS B CON
JSOMM = J
Peak
7.5 75|
-83.8 -83.8
10023102320, 2340. 2360. 2380. 2400. 2420. 2440. 2450 1004000 1300. 1500. 1700. 1900. 2100. 2300. 2500. 2700. 3000
Frequency (MHz) Frequency (MHz)
Site THO5-HY Site THO5-HY
Condition FCC CLASS-B_PK_BE ANT_GAIN+3 HORIZONTAL Condition FCC CLASS-B_CON ANT_GAIN+3 HORIZONTAL
RBW:1000.000KHz VBW:3000.000KHz RBW-1000.000KHz VBW-3000.000KHz
Level (dBm) Date: 2024-10-25 Level (dBm) Date: 2024-10-25
138 138 T
2.5 -2.5
8. 188
-35.0 -35.0|

FCC CLASS BIAVG) |CON

67.5
838
%000 1300 1500 1700, 1900, 2100, 2300, 2500, 2700 3000
Frequency (MHz)
THO5-HY
Condition : FCC CLASS-B(AVG)_CON ANT_GAIN+3 HORIZONTAL

RBW:1000.000KHz VBW:2.200KHz

TEL : 886-3-327-0868
FAX : 886-3-327-0855

Page Number : D2-50 of 71



SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR491243B

WIFI

2.4GHz 2400~2483.5MHz

ANT

802.11ax HE20 Partial 106/53 CH06 2437MHz - L

Avg. o

1923102320,

Condition

2340, 2360, 2380 2400, 2420, 2440, 2450
Frequency (MHz)
THO5-HY

: FCC CLASS-B_AVG_BE ANT_GAIN+3 HORIZONTAL

RBVV:1000.000KHz VBW:2.200KHz

.- Level (dBm) Date: 2024-10-25 o Level (4Bm) Date: 2024-10-25
138 138
25| 25
1.4 188 £CCCLASS BCON
-35.0) 1 -35.0)
Peak 13 3
A "
675 75|
814 838
10053102320 2340 2360, 2380. 2400 2420, 2440, 2450 1901500 1300, 1500, 1700 1900 2100 2300  2500. 2700, 3000
Frequency (MHz) Frequency (MHz)
Site THOSHY Site THOS-HY
Condition FCC CLASS-B_PK_BE ANT_GAIN+3 HORIZONTAL Condition FCC CLASS-B_CON ANT_GAIN+3 HORIZONTAL
RBW:1000.000KHz VBW-3000.000KHz RBW:1000.000KHz VBW 3000.000KHz
Level (dBm) Date: 2024-10-25 Level (dBm) Date: 2024-10-25
138 138
25| 25
1.3 188
350 35.0)

FCC CLASS BIAVG) |CON

- JM \Lr
o75)

838
%000 1300 1500 1700, 1900, 2100, 2300, 2500, 2700 3000
Frequency (MHz)
THO5-HY
Condition : FCC CLASS-B(AVG)_CON ANT_GAIN+3 HORIZONTAL

RBW:1000.000KHz VBW:2.200KHz

TEL : 886-3-327-0868
FAX : 886-3-327-0855

Page Number

: D2-51 of 71




SPORTON LAB.

FCC RADIO TEST REPORT

Report No

. FR491243B

WIFI

2.4GHz 2400~2483.5MHz

ANT

802.11ax HE20 Partial 52/38 CH06 2437MHz - R

CSE

Fundamental

spLevel (@Bm)

Date: 2024-10-25

FCCCLASS B_PK_BE

4

-35.0|
Peak s Left Blank

-83.8]

1002430 2440. 2450. 2460. 2470. 2480. 2490. 2500

Frequency (MHz)
Site THO5-HY
Condition FCC CLASS-B_PK_BE ANT_GAIN+3 HORIZONTAL
RBW:1000.000KHz VBW:3000.000KHz
Level (dBm) Date: 2024-10-25
13.8

Avg. o

FCC CLASS-B_AVG_BE

%2130

Condition

2440, 2450, 2460, 170,
Frequency (MHz)
THO5-HY
: FCC CLASS-B_AVG_BE ANT_GAIN+3 HORIZONTAL
RBVV:1000.000KHz VBW:2.200KHz

2480,

2490, 2500

Left Blank

TEL : 886-3-327-0868
FAX : 886-3-327-0855

Page Number

: D2-52 of 71




seamran . FCC RADIO TEST REPORT Report No. : FR491243B

WIFI 2.4GHz 2400~2483.5MHz
ANT 802.11ax HE20 Partial 106/54 CH10 2457MHz
2 CSE Fundamental
]
13.8f 13.8
-2.5| -2.5
-18.8| FCCCLASS B_P K,@ -18.8| FCC CLASS B.CON.
350 % 350
" R s
Peak 513 513
-83.8] -83.8|
1005440 2450. 2460. 2470. 2480. 2490. 2500 1093000 1300. 1500. 1700. 1900. 2100. 2300. 2500. 2700. 3000
Frequency (MHz) Frequency (MHz)
Site THO5-HY Site THO5-HY
Condition FCC CLASS-B_PK_BE ANT_GAIN+3 HORIZONTAL Condition FCC CLASS-B_CON ANT_GAIN+3 HORIZONTAL
RBW:1000.000KHz VBW:3000.000KHz RBW-1000.000KHz VBW:3000.000KHz
Level (dBm) Date: 2024-10-25 Level (dBm) Date: 2024-10-25
13.8 13.8f
2.5/ -2.5
3540 FCC CLASSB_AVG_BE 359 FCC CLASS-B(AVG) |CON
Wi ]
Avg. % O O B 4
67.5| -67.5|
-83.8] -83.8]
-10 2440 2450, 2460. 2470, 2480. 2490, 2500 10 1000 1300, 1500, 1700, 1900. 2100, 2300, 2500, 2700. 3000
Frequency (MHz) Frequency (MHz)
Site THO5-HY Site -
Condition : FCC CLASS-B_AVG_BE ANT_GAIN+3 HORIZONTAL Condition : FCC CLASS-B(AVG)_CON ANT_GAIN+3 HORIZONTAL
RBW:1000.000KHz VBW:2.200KHz RBW:1000.000KHz VBW:2.200KHz

TEL : 886-3-327-0868 Page Number : D2-53 of 71
FAX : 886-3-327-0855



SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR491243B

WIFI

2.4GHz 2400~2483.5MHz

ANT

802.11ax HE20 Partial 106/54 CH11 2462MHz

oLevel (@Bm) Date: 20241025 - Level 4Bm) Date: 20241025
134 138 Y
25 25|
183 FCCCLASS BLPK_BE 188 FOE CLASS BLCON
1
350 350
Peak -
513 51
75 575
Y 238
1002460 2463.2465.2467.2469.2471.2473.2475.2477 2479.2481.2483.2485.2407.2489.2491 2493 24952497, 2500 1001500 1300, 1500 1700 1900 2100 2300. 2500 2700, 3000
Frequency (MHz) Frequency (MHz)
Site THOS-HY Sie THOS-HY
Condtion FCC CLASSB_PK_BE ANT_GAIN+3 HORIZONTAL Condtion FCC CLASS-B_CON ANT_GAIN+3 HORZONTAL
RBIW: 1000.000KHz VBW:3000.000KHz RBW:1000.000KHz VBW:3000.000KHz
Level (dBm) Date: 20241025 Lovel (dBm) Date: 20241025
139 138
1
2 25|
183 188
364 FCQCLASS B_AVG_BE 350 FCC CLASS BIAVG) |CON
Avg. 513 51 JM)
675 575
Y 238
1002460 2463.2465.2467.2409.2471.2473.2475.2477.2479.2401.2483.2485.2407.2489.2491.2491.2495.2487. 2500 1001000 1300, 1500, 1700 1900, 2100 2300 2500 2700, 3000
Frequency (MHz) Frequency (MHz)
Site : Sie 4
Condition  FCC CLASS-B_AVG_BE ANT_GAIN+3 HORIZONTAL Condtion < FCC CLASS-B(AVG)_CON ANT_GAIN+3 HORZONTAL

RBVV:1000.000KHz VBW:2.200KHz

RBW:1000.000KHz VBW:2.200KHz

TEL : 886-3-327-0868
FAX : 886-3-327-0855

Page Number :
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR491243B

WIFI

2.4GHz 2400~2483.5MHz

ANT

802.11ax HE20 Partial 106/54 CH12 2467MHz

CSE

Fundamental

spLevel (@Bm) Date: 2024-10-25 oLevel @Bm) Date: 2024-11-04
138 138
25 -25
188 FCCCLASS BLPK_BE 188 FCCCLASSBICON
1
350 350 L
\
ea ol N
513 51
675 7.5
838 838
1002460 2463.2465.2467.2469.2471.2473.2475.2477.2479. 2451 2483.2485.2467.2489.2491.2493.2495.2497. 2500 1001000 1300, 1500 1700.  1900. 2100  2300.  2500. 2700 3000
Frequency (MHz) Frequency (MHz)
Site THOSHY Site THOSHY
Condition FCC CLASSB_PK_BE ANT_GAIN+3 HORIZONTAL Condition FCC CLASS-B_CON ANT_GAIN+3 HORIZONTAL
RBWV1000.000KHz VBW-3000.000KHz RBAV:1000.000KHz VEW:3000.000KHz
Level (dBm) Date: 2024-10-25 Level (dBm) Date: 2024-11-04
138 138
25 25
188 188
364 FCOCLASS B AVG BE 350 FCC CLASS B(AVG) |CON
Avg. Wy
67.5 7.5
838 238
1902460 2462.2465.2467.2469.2471.2473.2475.2477.2479.2481.2483.2485.2487.2489.2491.2493.2495.2497. 2500 %5000 1300, 1500, 1700, 1900. 2100 2300,  2500.  2700. 3000
Frequency (MHz) Frequency (MHz)
Site g THOS-HY
Condition + FCC CLASS-B_AVG_BE ANT_GAIN+3 HORIZONTAL Condition :FCC CLASS-B(AVG)_CON ANT_GAIN+3 HORIZONTAL

RBVV:1000.000KHz VBW:2.200KHz

RBW:1000.000KHz VBW:2.200KHz

TEL : 886-3-327-0868
FAX : 886-3-327-0855
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WIFI

2.4GHz 2400~2483.5MHz

ANT

802.11ax HE20 Partial 106/54 CH13 2472MHz

CSE Fundamental

g Level (dBm) Date: 2024-10-25 4gLevel (dBm) Date: 2024-10-25
138 138
25 -25
188 FCCCLASS BLPK BE 188 FCCCLASSBICON
350 % -35.0) J}
Peak o r sk . cdsetuethscnnsin N
675 7.5
838 838

101

10

'2460 2463.2465.2467.2460.2471.2473.2475.2477.2479.2481.2483.2485.2487.2489.2491.2493.2495.2497. 2500 1000 1300, 1500.  1700.  1900.  2100.  2300.  2500. 2700 3000
Frequency (MHz) Frequency (MHz)
Site THo5HY Site THOS-HY
Condition FCC CLASS-B_PK_BE ANT_GAIN+3 HORIZONTAL Condition FCC CLASS-B_CON ANT_GAIN+3 HORIZONTAL
RBV:1000.000KHz VBW:3000.000KHz RBW:1000.000KHz VBW:3000.000KHz
Level (dBm) Date: 2024-10-25 Level (dBm) Date: 2024-10-25
138 138
25 25|
188 1838
364 FCC CLASS B AVG BE 350 FCC CLASS-B(AVG) |CON
Avg . 513 513
-67.5] 67,51
838 838
1902460 2463.2465.2467.2469.2471.2473.2475.2477.2479.2481.2463.2485.2467.2469.2491.2493.2495.2497. 2500 %1000 1300, 1500, 1700, 1900,  2100.  2300.  2500.  2700. 3000
Frequency (MHz) Frequency (MHz)
Site 3 Site -+
Condition + FCC CLASS-B_AVG_BE ANT_GAIN+3 HORIZONTAL Condition + FCC CLASS-B(AVG)_CON ANT_GAIN+3 HORIZONTAL
RBV:1000.000KHz VBW:2 200KHz RBW:1000.000KHz VBW:2 200KHz

TEL : 886-3-327-0868
FAX : 886-3-327-0855
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Report No. : FR491243B

2.4GHz 2400~2483.5MHz
WIFI 802.11b (Harmonic)

WIFI 2.4GHz 2400~2483.5MHz
ANT 802.11b CHO01 2412MHz 802.11b CH06 2437MHz
2 Harmonic Harmonic
Level (dBm) Date: 2024-10-30 Level (dBm) Date: 2024-10-29
1.3 138
15 25|
FCC CIASS-B CON|
263 188 FCCCLASSB_CON
FCC CLASS BAVG) CON
Peak -45.0) 7 -35.9) 2 FCC CLASS-B(AVG)_CON
2
ey : T 3
P e 6
AVg ) 825 515 : T
1013 838
1204500 2000 6000. 8000 10000. 12000 14000, 16000. 18000 1901500 4000, 6000 8000, 10000, 12000 14000, 16000. 18000
Frequenc y (MHz) Frequency (WHz)
ite THOS HY Site THOSHY
Condition FCC CLASS-B_CON ANT_GAIN+3 HORIZONTAL Condit FCC CLASS-B_CON ANT_GAIN+3 HORIZONTAL
RBVV-1000.000KHz VBW3000.000KHz RBIY:1000.000KHz VBYV-3000.000KHz

TEL : 886-3-327-0868
FAX : 886-3-327-0855
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WIFI

2.4GHz 2400~2483.5MHz

ANT

802.11b CH11 2462MHz

Harmonic

spLevel (@Bm)

Date: 2024-10-29

FCCCUASSB_CON/

Peak 354

FCC CLASS B(AVG)_CON

Avg.

LV-J SEWWWWWWW

1004000

Site
Condition

4000 6000 8000. 10000, 12000, 14000, 16000. 18000
Frequency (MHz)
THO5HY
FCC CLASS-B_CON ANT_GAIN+3 HORIZONTAL
RBW:1000.000KHz VBW3000.000KHz

Blank

TEL : 886-3-327-0868
FAX : 886-3-327-0855
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FCC RADIO TEST REPORT Report No. : FR491243B

2.4GHz 2400~2483.5MHz
WIFI 802.11g (Harmonic)

WIFI

2.4GHz 2400~2483.5MHz

ANT

802.11g CHO01 2412MHz 802.11g CH06 2437MHz

Level (dBm) Date: 2024-10-22 Level (dBm) Date: 2024.10-22
139 138
-2.5| -2.5/
-18.8) FLCCLASS-B CON -18.8| FCCCLASS-B CON
Peak 59 Foc ciass Biave con 50 Jt ) Fec ClASE biRveLCon
I3
513
Avg. i
67.51 4
-83.8
'1001000 4000. 6000. 8000. 10000. 12000. 14000. 16000. 18000 oo 1000 4000. 6000. 8000. 10000. 12000. 14000. 16000. 18000
Frequency 'y (MHz) Frequency (MHz)
Site THO5-HY Site THO5-HY
Condition FCC CLASS-B CON ANT GAIN+3 HORIZONTAL Condition FCC CLASS-B_CONANT GAIN+3 HORIZONTAL
RBW:1000.000KHz VBW:3000.000KHz RBW:1000.000KHz VBW:3000.000KHz

TEL : 886-3-327-0868 Page Number : D2-59 of 71
FAX : 886-3-327-0855
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WIFI

2.4GHz 2400~2483.5MHz

ANT

802.11g CH11 2462MHz

Harmonic

spLevel (@Bm)

Date: 2024-10-22

FCCCUASSB_CON/

Peak 354

FCC CLASS B(AVG)_CON

Avg.

1004000

Site
Condition

4000 6000 8000. 10000, 12000, 14000, 16000. 18000
Frequency (MHz)
THO5HY
FCC CLASS-B_CON ANT_GAIN+3 HORIZONTAL
RBW:1000.000KHz VBW3000.000KHz

Blank

TEL : 886-3-327-0868
FAX : 886-3-327-0855
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2.4GHz 2400~2483.5MHz
WIFI 802.11n HT20 (Harmonic)

WIFI 2.4GHz 2400~2483.5MHz

ANT

802.11n HT20 CHO01 2412MHz

802.11n HT20 CH06 2437MHz

Harmonic

Date: 2024-10-25

Level (dBm)
-2.5
-18.8| FCCCLASS-B_CON
Peak

Avg.

4000 6000. 8000. 10000, 12000, 14000, 16000. 18000
Frequency 'y (MHz)

THOSHY

FCC CLASS-B_CON ANT_GAIN+3 HORIZONTAL

RBVV:1000.000KHz VBW3000.000KHz

Harmonic
Level (dBm) Date: 2024-10-30
-2.5
-18.8| FCC CLASS-B_CON

FCC CLASS B(AVG)_CON

WMMMWWMW

838
1901500 4000, 6000, 8000, 10000, 12000, 14000, 16000. 18000
Frequency (MHz)
Site THOSHY.
Condition FCC CLASS-B_CON ANT_GAIN+3 HORIZONTAL

RBW:1000.000KHz VBV 3000 000KHz

TEL : 886-3-327-0868
FAX : 886-3-327-0855
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FCC RADIO TEST REPORT

Report No. : FR491243B

WIFI

2.4GHz 2400~2483.5MHz

ANT

Peak

Avg.

802.11n HT20 CH11 2462MHz
Harmonic
g Level (dBm) Date: 2024-10-25
13.8f
-2.5(
18.8 FCCCLASS B_CON|
3549 FCC CLASS-B(AVG)_CON
2
51.3] T 5
s
B LT ot MMWW
-83.8]
1003000 4000. 6000. 8000. 10000. 12000. 14000. 16000. 18000
Frequency (MHz)
Site THO5-HY
Condition FCC CLASS-B_CON ANT_GAIN+3 HORIZONTAL
RBW:1000.000KHz VBW-3000.000KHz

Blank

TEL : 886-3-327-0868
FAX : 886-3-327-0855

Page Number
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2.4GHz 2400~2483.5MHz
WIFI 802.11 ax HE20 Full (Harmonic)

WIFI

2.4GHz 2400~2483.5MHz

ANT 802.11 ax HE20 Full CHO01 2412MHz

802.11 ax HE20 Full CH06 2437MHz

Harmonic

Date: 2024-10-19

Level (dBm)
-2.5
-18.8| FCCCLASS-B_CON
Peak

Avg.

194000 4000 6000. 8000. 10000, 12000, 14000, 16000. 18000
Frequency (MHz
ite THOSHY
Conditi FCC CLASS-B_CON ANT_GAIN+3 HORIZONTAL

RBV:1000.000KHz VBW'3000.000KHz

Harmonic
Level (dBm) Date: 2024-10-29
7.5
FCC CLASSB_CON
-26.3|
FCC CLASS-B(AVG)_CON

e I e e
1201000 4000, 6000, 8000, 10000, 12000, 14000, 16000. 18000
Frequency (MHz)
Site THOSHY
Condition FCC CLASS-B_CON ANT_GAIN+3 HORIZONTAL

RBW:1000.000KHz VBV 3000 000KHz

TEL : 886-3-327-0868
FAX : 886-3-327-0855
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FCC RADIO TEST REPORT

Report No. : FR491243B

WIFI

2.4GHz 2400~2483.5MHz

ANT 802.11 ax HE20 Full CH11 2462MHz
2 Harmonic
g Level (dBm) Date: 2024-10-19
13.8]
2.5
-18.8) FCCCLASS B_CON/
Peak 350 FCC CLASS B(AVG) CON
513 T 2
Avg. I ]
-83.8
1005000 4000. 6000. 8000. 10000. 12000. 14000. 16000. 18000
Frequency (MHz)
Site THOSHY
Condition FCC CLASS-B_CON ANT_GAIN+3 HORIZONTAL
RBW:1000.000KHz VB/-3000.000KHz

Blank

TEL : 886-3-327-0868
FAX : 886-3-327-0855

Page Number
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2.4GHz 2400~2483.5MHz
WIFI 802.11ax HE20 Partial 26 (Harmonic)

WIFI

2.4GHz 2400~2483.5MHz

ANT

802.11ax HE20 Partial 26/0 CH01 2412MHz

802.11ax HE20 Partial 26/4 CH06 2437MHz

RBV:1000.000KHz VBW'3000.000KHz

Level (dBm) Date: 2024-10-23 Level (dBm) Date: 2024-10-29
138 138
25 25|
183 ECCCLASSB_CON 188 FCCCLASSB_CON
Peak 354 A FCC CLASS B(AVG) CON 350 A 2 3 T FCC CLASS B(AVG)_CON
staf—]
Avg. 5| ¢
515
838
1904560 2000 6000. 8000 10000 12000, 14000, 16000. 18000 1901500 4000, 6000 8000, 10000 12000, 14000, 16000, 180
Frequency 'y (MHz) Frequency (MHz)
Site THOS HY Site THOSHY
Condition FCC CLASS-B_CON ANT_GAIN+3 HORIZONTAL Condition FCC CLASS-B_CON ANT_GAIN+3 HORIZONTAL

RBW:1000.000KHz VBV 3000 000KHz

Remark: The unwanted signal #2 of CHO6 can be ignored since it falls within the non-restricted band and

meet the requirements of 15.247 (d).

TEL : 886-3-327-0868
FAX : 886-3-327-0855
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Report No. : FR491243B

WIFI

2.4GHz 2400~2483.5MHz

ANT

Peak

Avg.

802.11ax HE20 Partial 26/8 CH11 2462MHz
Harmonic
g Level (dBm) Date: 2024-10-23
13.8f
-2.5(
18.8 FCCCLASS B_CON|
3549 FCC CLASS-B(AVG)_CON
-51.3| h
.
675 MWWWW
-83.8]
1003000 4000. 6000. 8000. 10000. 12000. 14000. 16000. 18000
Frequency (MHz)
Site THO5-HY
Condition FCC CLASS-B_CON ANT_GAIN+3 HORIZONTAL
RBW:1000.000KHz VBW-3000.000KHz

Blank

TEL : 886-3-327-0868
FAX : 886-3-327-0855

Page Number
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2.4GHz 2400~2483.5MHz
WIFI 802.11ax HE20 Partial 52 (Harmonic)

WIFI 2.4GHz 2400~2483.5MHz

ANT 802.11ax HE20 Partial 52/37 CHO01 2412MHz 802.11ax HE20 Partial 52/38 CH06 2437MHz

Level (dBm) Date: 2024-10-24 Level (dBm) Date: 2024-10-29
138 138
25 25|
183 ECCCLASSB_CON 188 FCCCLASSB_CON
Pea k 359 ) FCC CLASSB(AVG)_CON 354 2 3 7 FCC CLASS BIAVG)_CON
513
Avg. 5| 6
575 MMWWWWMW«WMWW
838
1904560 2000 6000. 8000 10000 12000, 14000, 16000. 18000 1901500 4000, 6000 8000, 10000 12000, 14000, 16000, 18000
Frequency 'y (MHz) Frequency (MHz)
Site THOS HY Site THOSHY
Condition FCC CLASS-B_CON ANT_GAIN+3 HORIZONTAL Condition FCC CLASS-B_CON ANT_GAIN+3 HORIZONTAL

RBV:1000.000KHz VBW'3000.000KHz RBW:1000.000KHz VBV 3000 000KHz

Remark: The unwanted signal #2 of CHO6 can be ignored since it falls within the non-restricted band and

meet the requirements of 15.247 (d).

TEL : 886-3-327-0868 Page Number : D2-67 of 71
FAX : 886-3-327-0855
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WIFI

2.4GHz 2400~2483.5MHz

ANT

802.11ax HE20 Partial 52/40 CH11 2462MHz

2 Harmonic
g Level (dBm) Date: 2024-10-25
13.8]
2.5
18.8 FCCCLASS B_CON|
Peak 359 FCC CLASS-B(AVG)_CON
.
-51.3|
Avg.
g o7 e e
"
-83.8
1005000 4000. 6000. 8000. 10000. 12000. 14000. 16000. 18000
Frequency (MHz)
Site THO5-HY

Condition

FCC CLASS-B_CON ANT_GAIN+3 HORIZONTAL
RBW:1000.000KHz VBW3000.000KHz

Blank

TEL : 886-3-327-0868
FAX : 886-3-327-0855

Page Number
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2.4GHz 2400~2483.5MHz
WIFI 802.11ax HE20 Partial 106 (Harmonic)

WIFI

2.4GHz 2400~2483.5MHz

ANT

802.11ax HE20 Partial 106/53 CHO1 2412MHz 802.11ax HE20 Partial 106/53 CH06 2437MHz

2 Harmonic Harmonic
Level (dBm) Date: 20241025 Level (dBm) Date: 2024-10-25
-2.5| -2.5
18.8| FCCCLASS-B_CON -18.8| FCC CLASS-B CON
Peak FCC CLASS BiAvG) Con JL 5 ) FeccLASs e con

Avg.

194000 4000 6000. 8000. 10000, 12000, 14000, 16000. 18000 197500 4000, 6000, 8000, 10000, 12000, 14000, 16000. 18000
Frequency 'y (MHz) Frequency (MHz)
Site THOSHY Site THOSHY
Condition FCC CLASS-B_CON ANT_GAIN+3 HORIZONTAL Condition FCC CLASS-B_CON ANT_GAIN+3 HORIZONTAL
RBVW:1000.000KHz VBWW3000.000KHz

RBV:1000.000KHz VBW'3000.000KHz

TEL : 886-3-327-0868

Page Number : D2-69 of 71

FAX : 886-3-327-0855




SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR491243B

WIFI

2.4GHz 2400~2483.5MHz

ANT

802.11ax HE20 Partial 106/54 CH11 2462MHz

Peak

Avg.

RBV:1000.000KHz VBW'3000.000KHz

4 Level (dBm) Date: 2024-10-25
13.8]
2.5
1.8 FCCCLASS B_CON/
359 FCC CLASS-B(AVG) CON
513 T
N
675 MMWWWMMW
-83.8
1901000 4000. 6000. 8000. 10000. 12000. 14000. 16000. 18000
Frequency (MHz)
Site THOSHY
Condition FCC CLASS-B_CON ANT_GAIN+3 HORIZONTAL

Blank

TEL : 886-3-327-0868
FAX : 886-3-327-0855

Page Number
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Emission above 18GHz and below 1GHz

2.4GHz 2400~2483.5MHz

802.11g LF

Emission below 1GHz

WIFI
ANT 802.11g SHF
2 Emission above 18GHz
agLevel (dBm) Date: 2024-11-02
11.3]
1.5
FCCCLASS-B_CON
FCC CLASS-B(AVG)_CON
-45.0|
Peak :
101.3|
120153000 19000. 20000. 21000. 22000. 23000. 24000. 25000
Frequency (MHz)
Site THO5-HY
Condition FCC CLASS-B_CON ANT_GAIN+3 HORIZONTAL
RBW:1000.000KHz VBW-3000.000KHz

200. 300, 400, 500. 600. 700.
Frequency (MHz)

THO5-HY
FCC CLASS-B_CON ANT_GAIN+3 HORIZONTAL
RBW:120.000KHz VBW:300.000KHz

TEL : 886-3-327-0868
FAX : 886-3-327-0855

Page Number
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Appendix E. Cabinet Radiated Spurious Emission Test Data

Temperature : 18.7~25.2°C

Test Engineer : Jack Cheng, Ray Lung, Sky Chang and Jesse Fan
Relative Humidity : 51.0~72.0%

Note symbol

-L Low channel location

-R High channel location

TEL : 886-3-327-0868 Page Number : E1-1 of 220
FAX : 886-3-327-0855



SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR491243B

E1-1. Cabinet Radiated Spurious Emission Test Modes

Band Data
Mode Antenna Modulation Channel Frequency RU Remark
(MHz) Rate
Mode 15 2400-2483.5 1 802.11b 01 2412 1Mbps - -
Mode 16 2400-2483.5 1 802.11b 02 2417 1Mbps - -
Mode 17 2400-2483.5 1 802.11b 06 2437 1Mbps - -
Mode 18 2400-2483.5 1 802.11b 10 2457 1Mbps - -
Mode 19 2400-2483.5 1 802.11b 11 2462 1Mbps - -
Mode 20 2400-2483.5 1 802.11b 12 2467 1Mbps - -
Mode 21 2400-2483.5 1 802.11b 13 2472 1Mbps - -
Mode 22 2400-2483.5 1 802.11g 01 2412 6Mbps - -
Mode 23 2400-2483.5 1 802.11g 02 2417 6Mbps - -
Mode 24 2400-2483.5 1 802.11g 06 2437 6Mbps - -
Mode 25 2400-2483.5 1 802.11g 10 2457 6Mbps - -
TEL : 886-3-327-0868 Page Number : E1-2 of 220

FAX : 886-3-327-0855
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FCC RADIO TEST REPORT

Report No. : FR491243B

Band Data
Mode Antenna Modulation Channel Frequency RU Remark
(MHz) Rate
Mode 26 2400-2483.5 1 802.11¢g 11 2462 6Mbps -
Mode 27 2400-2483.5 1 802.11¢g 12 2467 6Mbps -
Mode 28 2400-2483.5 1 802.11g 13 2472 6Mbps -
Mode 29 2400-2483.5 1 802.11ax HE20 01 2412 MCSO0 Full RU
Mode 30 2400-2483.5 1 802.11ax HE20 02 2417 MCSO0 Full RU
Mode 31 2400-2483.5 1 802.11ax HE20 06 2437 MCSO Full RU
Mode 32 2400-2483.5 1 802.11ax HE20 10 2457 MCSO Full RU
Mode 33 2400-2483.5 1 802.11ax HE20 11 2462 MCSO Full RU
Mode 34 2400-2483.5 1 802.11ax HE20 12 2467 MCSO -
Mode 35 2400-2483.5 1 802.11ax HE20 13 2472 MCSO0 -
Mode 36 2400-2483.5 1 802.11ax HE20 01 2412 MCSO0 26/0 RU
TEL : 886-3-327-0868 Page Number : E1-3 of 220

FAX : 886-3-327-0855




SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR491243B

Band Data
Mode Antenna Modulation Channel Frequency RU Remark

(MHz) Rate
Mode 37 2400-2483.5 1 802.11ax HE20 01 2412 MCSO0 52/37 RU -
Mode 38 2400-2483.5 1 802.11ax HE20 01 2412 MCSO = 106/53 RU -
Mode 39 2400-2483.5 1 802.11ax HE20 02 2417 MCSO0 26/0 RU -
Mode 40 2400-2483.5 1 802.11ax HE20 02 2417 MCSO0 52/37 RU -
Mode 41 2400-2483.5 1 802.11ax HE20 02 2417 MCSO = 106/53 RU -
Mode 42 2400-2483.5 1 802.11ax HE20 06 2437 MCSO 26/4 RU -
Mode 43 2400-2483.5 1 802.11ax HE20 06 2437 MCSO 52/38 RU -
Mode 44 2400-2483.5 1 802.11ax HE20 06 2437 MCSO 106/53 RU -
Mode 45 2400-2483.5 1 802.11ax HE20 10 2457 MCSO 26/8 RU -
Mode 46 2400-2483.5 1 802.11ax HE20 10 2457 MCSO0 52/40 RU -
Mode 47 2400-2483.5 1 802.11ax HE20 10 2457 MCSO0 106/54 RU -

TEL : 886-3-327-0868 Page Number : E1-4 of 220

FAX : 886-3-327-0855
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Report No. : FR491243B

Band Data
Mode Antenna Modulation Channel Frequency RU Remark

(MHz) Rate
Mode 48 2400-2483.5 1 802.11ax HE20 11 2462 MCSO0 26/8 RU -
Mode 49 2400-2483.5 1 802.11ax HE20 11 2462 MCSO0 52/40 RU -
Mode 50 2400-2483.5 1 802.11ax HE20 11 2462 MCSO = 106/54 RU -
Mode 51 2400-2483.5 1 802.11ax HE20 12 2467 MCSO0 26/8 RU -
Mode 52 2400-2483.5 1 802.11ax HE20 12 2467 MCSO0 52/40 RU -
Mode 53 2400-2483.5 1 802.11ax HE20 12 2467 MCSO 106/54 RU -
Mode 54 2400-2483.5 1 802.11ax HE20 13 2472 MCSO 26/8 RU -
Mode 55 2400-2483.5 1 802.11ax HE20 13 2472 MCSO 52/40 RU -
Mode 56 2400-2483.5 1 802.11ax HE20 13 2472 MCSO 106/54 RU -
Mode 57 2400-2483.5 1 802.11ax HE20 13 2472 MCSO0 26/8 RU SHF
Mode 58 2400-2483.5 1 802.11ax HE20 13 2472 MCSO0 26/8 RU LF

TEL : 886-3-327-0868 Page Number : E1-5 of 220

FAX : 886-3-327-0855
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FCC RADIO TEST REPORT

Report No. : FR491243B

Band Data
Mode Antenna Modulation Channel Frequency RU Remark
(MHz) Rate
Mode 117 2400-2483.5 1 802.11n HT20 01 2412 MCSO0 - -
Mode 118 2400-2483.5 1 802.11n HT20 02 2417 MCSO0 - -
Mode 119 2400-2483.5 1 802.11n HT20 06 2437 MCSO0 - -
Mode 120 2400-2483.5 1 802.11n HT20 10 2457 MCSO0 - -
Mode 121 2400-2483.5 1 802.11n HT20 1 2462 MCSO0 - -
Mode 122 2400-2483.5 1 802.11n HT20 12 2467 MCSO0 - -
Mode 123 2400-2483.5 1 802.11n HT20 13 2472 MCSO0 - -

TEL : 886-3-327-0868
FAX : 886-3-327-0855
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR491243B

E1-2. Summary of each worse mode

Freq. Level Limit Margin Peak
Mode | Modulation = Ch. Pol. Result | RU Remark
(MHz) (dBuV/m) = (dBuV/m) (dB) Avg.

802.11b 01 2361.22 40.19 54.00 -13.81 H Avg. Pass - Band Edge
15

802.11b 01 @ 4824.00 44.95 74.00 -29.05 \Y, Peak Pass - Harmonic

802.11b 02  2362.00 40.08 54.00 -13.92 \Y, Avg. Pass - Band Edge
16

802.11b 02  7251.00 38.59 54.00 -15.41 H Avg. Pass - Harmonic

802.11b 06 = 2493.95 40.41 54.00 -13.59 \Y, Avg. Pass - Band Edge
17

802.11b 06 7311.00 38.75 54.00 -15.25 \Y, Avg. Pass - Harmonic

802.11b 10 | 2487.10 40.08 54.00 -13.92 H Avg. Pass - Band Edge
18

802.11b 10 | 7371.00 39.46 54.00 -14.54 H Avg. Pass - Harmonic

802.11b 11 2497.30 40.17 54.00 -13.83 \Y, Avg. Pass - Band Edge
19

802.11b 11 7386.00 39.91 54.00 -14.09 H Avg. Pass - Harmonic
20 802.11b 12 | 248541 41.53 54.00 -12.47 H Avg. Pass - Band Edge

TEL : 886-3-327-0868 Page Number : E1-7 of 220
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR491243B

Freq. Level Limit Margin Peak
Mode | Modulation | Ch. Pol. Result RU Remark
(MHz) (dBuV/m) = (dBuV/m) (dB) Avg.
20 802.11b 12 7401.00 39.05 54.00 -14.95 H Avg. Pass - Harmonic
802.11b 13 2486.13 48.07 54.00 -5.93 H Avg. Pass - Band Edge
21
802.11b 13 | 7416.00 39.71 54.00 -14.29 H Avg. Pass - Harmonic
802.11g 01  2364.21 40.30 54.00 -13.70 H Avg. Pass - Band Edge
22
802.11g 01 | 4824.00 46.36 54.00 -7.64 H Avg. Pass - Harmonic
802.11g 02 = 2389.93 41.36 54.00 -12.64 \Y, Avg. Pass - Band Edge
23
802.11g 02 7251.00 38.88 54.00 -15.12 H Avg. Pass - Harmonic
802.11g 06 = 2488.03 40.38 54.00 -13.62 \Y, Avg. Pass - Band Edge
24
802.11g 06 4874.00 47.96 54.00 -6.04 \% Avg. Pass - Harmonic
802.11g 10 | 2498.07 40.33 54.00 -13.67 H Avg. Pass - Band Edge
25
802.11g 10 7371.00 39.08 54.00 -14.92 \% Avg. Pass - Harmonic
TEL : 886-3-327-0868 Page Number : E1-8 of 220
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR491243B

Freq. Level Limit Margin Peak
Mode Modulation Ch. Pol. Result RU Remark
(MHz) | (dBuV/m) (dBuV/m) (dB) Avg.

802.11g 11 | 2486.70 40.30 54.00 -13.70 H Avg. Pass - Band Edge

26
802.11g 11 | 4924.00 48.89 54.00 -5.11 \% Avg. Pass - Harmonic
802.11g 12 | 2483.89 43.59 54.00 -10.41 H Avg. Pass - Band Edge

27
802.11g 12 | 4934.00 49.64 54.00 -4.36 \% Avg. Pass - Harmonic
802.11g 13 | 248351 45.24 54.00 -8.76 H Avg. Pass - Band Edge

28
802.11g 13 | 4944.00 50.07 54.00 -3.93 H Avg. Pass - Harmonic
802.11ax HE20 01 | 2320.79 40.48 54.00 -13.52 \Y, Avg. Pass | FullRU | Band Edge

29
802.11ax HE20 | 01 @ 4824.00 44.25 54.00 -9.75 H Avg. Pass | FullRU | Harmonic
802.11ax HE20 02 | 2389.93 41.60 54.00 -12.40 \Y, Avg. Pass | FullRU | Band Edge

30
802.11ax HE20 02 | 7251.00 38.79 54.00 -15.21 \Y, Avg. Pass | FullRU @ Harmonic
31 802.11ax HE20 06 | 2494.96 40.70 54.00 -13.30 H Avg. Pass @ FullRU | Band Edge
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR491243B

Freq. Level Limit Margin Peak
Mode Modulation Ch. Pol. Result RU Remark
(MHz) | (dBuV/m) (dBuV/m) (dB) Avg.
31 802.11ax HE20 | 06 | 4874.00 47.00 54.00 -7.00 \% Avg. Pass Full RU Harmonic
802.11ax HE20 | 10 | 2485.81 40.70 54.00 -13.30 H Avg. Pass Full RU | Band Edge
32
802.11ax HE20 | 10 @ 7371.00 39.19 54.00 -14.81 \Y, Avg. Pass Full RU Harmonic
802.11ax HE20 @ 11 | 2483.74 41.34 54.00 -12.66 H Avg. Pass Full RU | Band Edge
33
802.11ax HE20 | 11 = 4924.00 48.56 54.00 -5.44 \Y, Avg. Pass Full RU Harmonic
802.11ax HE20 | 12 @ 2483.77 47.96 54.00 -6.04 H Avg. Pass - Band Edge
34
802.11ax HE20 | 12 | 4934.00 49.21 54.00 -4.79 \% Avg. Pass - Harmonic
802.11ax HE20 | 13 @ 2484.12 51.12 54.00 -2.88 H Avg. Pass - Band Edge
35
802.11ax HE20 | 13 | 4944.00 48.45 54.00 -5.55 H Avg. Pass - Harmonic
802.11ax HE20 | 01 @ 2362.63 40.94 54.00 -13.06 \Y, Avg. Pass = 26/0 RU | Band Edge
36
802.11ax HE20 | 01 @ 4824.00 44.41 74.00 -29.59 \Y, Peak | Pass  26/0 RU @ Harmonic
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Report No. : FR491243B

Freq. Level Limit Margin Peak
Mode Modulation Ch. Pol. Result RU Remark
(MHz) | (dBuV/m)  (dBuV/m) (dB) Avg.
802.11ax
01 | 2389.87 41.79 54.00 -12.21 \% Avg. Pass 52/37 RU | Band Edge
HE20
37
802.11ax
01 | 6390.00 51.20 74.00 -22.80 \% Peak | Pass 52/37 RU Harmonic
HE20
802.11ax 106/53
01 | 2389.46 41.11 54.00 -12.89 H Avg. Pass Band Edge
HE20 RU
38
802.11ax 106/53
01 @ 4824.00 44,32 74.00 -29.68 H Peak | Pass Harmonic
HE20 RU
802.11ax
02 | 2389.87 42.19 54.00 -11.81 \% Avg. Pass 26/0 RU Band Edge
HE20
39
802.11ax
02 | 7251.00 38.85 54.00 -15.15 \% Avg. Pass 26/0 RU Harmonic
HE20
802.11ax
02 | 2389.82 41.90 54.00 -12.10 \% Avg. Pass 52/37 RU | Band Edge
HE20
40
802.11ax
02 | 7251.00 38.92 54.00 -15.08 H Avg. Pass 52/37 RU Harmonic
HE20
802.11ax 106/53
02  2310.54 40.80 54.00 -13.20 \% Avg. Pass Band Edge
HE20 RU
41
802.11ax 106/53
02 | 7251.00 38.99 54.00 -15.01 \% Avg. Pass Harmonic
HE20 RU
802.11ax
42 06 | 2389.76 42.90 54.00 -11.10 \% Avg. Pass 26/4 RU Band Edge
HE20
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Report No. : FR491243B

Freq. Level Limit Margin Peak
Mode Modulation Ch. Pol. Result RU Remark
(MHz) | (dBuV/m)  (dBuV/m) (dB) Avg.
802.11ax
42 06 | 7311.00 39.18 54.00 -14.82 \% Avg. Pass 26/4 RU Harmonic
HE20
802.11ax
06 | 2389.88 43.01 54.00 -10.99 \% Avg. Pass 52/38 RU | Band Edge
HE20
43
802.11ax
06 @ 7311.00 39.00 54.00 -15.00 H Avg. Pass 52/38 RU | Harmonic
HE20
802.11ax 106/53
06 2485.83 41.20 54.00 -12.80 H Avg. Pass Band Edge
HE20 RU
44
802.11ax 106/53
06 | 7311.00 39.38 54.00 -14.62 \% Avg. Pass Harmonic
HE20 RU
802.11ax
10 | 2499.36 41.57 54.00 -12.43 H Avg. Pass 26/8 RU | Band Edge
HE20
45
802.11ax
10 | 7371.00 38.78 54.00 -15.22 \Y, Avg. Pass 26/8 RU Harmonic
HE20
802.11ax
10 | 2483.92 42.65 54.00 -11.35 H Avg. Pass 52/40 RU | Band Edge
HE20
46
802.11ax
10 | 7371.00 39.12 54.00 -14.88 H Avg. Pass 52/40 RU | Harmonic
HE20
802.11ax 106/54
10 | 2499.40 40.98 54.00 -13.02 H Avg. Pass Band Edge
HE20 RU
a7
802.11ax 106/54
10 | 7371.00 39.08 54.00 -14.92 \% Avg. Pass Harmonic
HE20 RU
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Freq. Level Limit Margin Peak
Mode Modulation Ch. Pol. Result RU Remark
(MHz) | (dBuV/m)  (dBuV/m) (dB) Avg.
802.11ax
11  2489.17 41.45 54.00 -12.55 H Avg. Pass 26/8 RU | Band Edge
HE20
48
802.11ax
11 | 7386.00 38.96 54.00 -15.04 \% Avg. Pass 26/8 RU Harmonic
HE20
802.11ax
11  2488.14 44.16 54.00 -9.84 H Avg. Pass 52/40 RU | Band Edge
HE20
49
802.11ax
11  7386.00 39.11 54.00 -14.89 H Avg. Pass 52/40 RU | Harmonic
HE20
802.11ax 106/54
11  2484.19 41.87 54.00 -12.13 H Avg. Pass Band Edge
HE20 RU
50
802.11ax 106/54
11 | 7386.00 39.15 54.00 -14.85 H Avg. Pass Harmonic
HE20 RU
802.11ax
12 | 2483.51 42.81 54.00 -11.19 H Avg. Pass 26/8 RU | Band Edge
HE20
51
802.11ax
12 | 7401.00 39.55 54.00 -14.45 H Avg. Pass 26/8 RU Harmonic
HE20
802.11ax
12 | 2492.89 44.29 54.00 -9.71 H Avg. Pass 52/40 RU | Band Edge
HE20
52
802.11ax
12 | 7401.00 39.17 54.00 -14.83 H Avg. Pass 52/40 RU | Harmonic
HE20
802.11ax 106/54
53 12 | 2483.55 43.74 54.00 -10.26 H Avg. Pass Band Edge
HE20 RU
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Report No. : FR491243B

Freq. Level Limit Margin Peak
Mode Modulation Ch. Pol. Result RU Remark
(MHz) (dBuV/m)  (dBuV/m) (dB) Avg.
802.11ax 106/54
53 12 | 7401.00 39.26 54.00 -14.74 H Avg. Pass Harmonic
HE20 RU
802.11ax Band
13 = 2483.51 53.28 54.00 -0.72 H Avg. Pass 26/8 RU
HE20 Edge
54
802.11ax
13 = 7416.00 39.11 54.00 -14.89 H Avg. Pass 26/8 RU Harmonic
HE20
802.11ax Band
13 = 2483.51 53.16 54.00 -0.84 H Avg. Pass | 52/40 RU
HE20 Edge
55
802.11ax
13 = 7416.00 39.31 54.00 -14.69 H Avg. Pass | 52/40 RU | Harmonic
HE20
802.11ax 106/54 Band
13 = 2483.55 52.61 54.00 -1.39 H Avg. Pass
HE20 RU Edge
56
802.11ax 106/54
13 | 7416.00 39.29 54.00 -14.71 \% Avg. Pass Harmonic
HE20 RU
57 SHF 13 | 22970.64 39.86 74.00 -34.14 H Peak = Pass - SHF
58 LF 13 30.00 29.77 40.00 -10.23 V | Peak Pass - LF
Band
802.11n HT20 @ 01  2389.97 42.23 54.00 -11.77 Y, Avg. Pass -
Edge
117
802.11n HT20 @ 01  4824.00 45.50 74.00 -28.50 V | Peak Pass - Harmonic
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FCC RADIO TEST REPORT

Report No. : FR491243B

Freq. Level Limit Margin Peak
Mode Modulation Ch. Pol. Result ¥ RU Remark
(MHz) (dBuV/m) | (dBuV/m) (dB) Avg.

802.11n HT20 &= 02 | 2389.29 41.01 54.00 -12.99 \% Avg. Pass - Band Edge
118

802.11n HT20 02 - - - - - - - - Harmonic

802.11n HT20 06 | 2499.81 40.48 54.00 -13.52 \% Avg. Pass - Band Edge
119

802.11n HT20 A 06 | 7311.00 39.26 54.00 -14.74 \% Avg. Pass - Harmonic

802.11n HT20 10  2494.63 40.47 54.00 -13.53 \% Avg. Pass - Band Edge
120

802.11n HT20 10 - - - - - - - - Harmonic

802.11n HT20 11 2483.74 41.73 54.00 -12.27 H Avg. Pass - Band Edge
121

802.11n HT20 11 7386.00 39.02 54.00 -14.98 \% Avg. Pass - Harmonic

802.11n HT20 12 2483.62 43.79 54.00 -10.21 H Avg. Pass - Band Edge
122

802.11n HT20 12 - - - - - - - - Harmonic
123 802.11n HT20 13 248351 47.65 54.00 -6.35 H Avg. Pass - Band Edge
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FCC RADIO TEST REPORT

Report No. : FR491243B

Freq. Level Limit Margin Peak
Mode Modulation Ch. Pol. Result | RU Remark
(MHz) | (dBuV/m) | (dBuV/m) (dB) Avg.
123 802.11n HT20 13 - - - - - - - - Harmonic
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wamonas. FCC RADIO TEST REPORT

Report No. : FR491243B

Pol. Horizontal Fundamental
gl oB) gLl B
1225 1225
105 105
815 5
PEAK 74
00 00
5 . " Mm.x/ \mem i2; - R Bk
s o i
30 350
Peak
11 1.
Al 233, 262 2388, 4t 244 1000 1400, 800, 000
Frequency (MHz) Frequency (MHz)
Site + B3CH21-HY Site + B3CH21-HY
Condition: PEAK BE 74 3n DRH18-E_LE2CA3ALEN 240711 HORTZONTAL Condition: PEAK 74 3m DRH18-E_LE2CA3ALBEN 24711 HORTZONTAL
+ RE: 1000, 068kHz VBi: 3000, 000kHZ SHT:Auto + RBI: 1009, 068kHz VBi:3800. 008Ktz SKT:Auto
Linit Read  Ant Cable Preamp  Aux  Afos  TPos Linit Read  Ant (able Preamp  Aux APos TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark
Mz dBuV/m dBu/m  dB dBw dB/m  dB B A8 o deg Mz dBuV/m dBW/m  d6 BV dBfm  dE B A8 m  deg
1 B78.77 5.82 74.80 -23.18 38.27 26,72 8.73 32.93 18.03 378 299 PEAK --- 69.43 2686 8.79 3295 10.63 379 299 PEAK
gL cB) Lol B
1225 1225
105 105
815 5
1
00 00
/ \\ VG54
528 528
! LA R
5 ki S e ———
Avg
11 1.
Al 233, 262 2388, Ut 244 1000 1400, 800, 2200, 2600, 000
Frequency (MHz) Frequency (MHz)
Site + B3CH21-HY Site + B3CH21-HY
Condition: AVG_BE 54 3m DAH1S-E_LEQCA3ALSEN 24711 HORTZONTAL Condition: AVG 54 3n DRH18-E_LEACA3ALAEN 240711 HORTZONTAL
+ REN:1000. 06kHz VBH:0.520kHz SWT:Auto + RBI:1009.068kHZ VBi:0.520kHz SWT:Auto
Linit Read  Ant Cable Preamp  Aux Afos  TPos Linit Read  Ant (able Preamp  Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark
Mz dBuV/m dBu/m  dB dBw dB/m  dB B A8 o deg Mz dBuV/m dBW/m  d6 BV dBfm  dE B A8 m  deg
1 136122 4,19 54.80 -13.81 27.39 26.99 8.69 32.91 10.03 378 299 AVERAGE 1 21208 78.94 ----mn -ooee 66.24 26,82 8.88 32.95 10.83 378 299 AVERAGE

TEL : 886-3-327-0868
FAX: 886-3-327-0855
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Report No. : FR491243B

Pol. Vertical Fundamental
" Level (dBuVim) " Level (dBuVim)
1225 1225
105 105
815 5 §
PEAK T4,
100 / \ 700
& " —— ——— s & RO v
30 350
Peak
1 17!
Al 233, 262 2388, Ut 244 1000 1400, 800, 2600, 000
Frequency (MHz) Frequency (MHz)
Site + B3CH21-HY Site + B3CH21-HY
Condition: PEAK BE 74 3n DRH18-E_LE2CA3ALEN 240711 VERTICAL Condition: PEAK 74 3m DRH1S-E_LE2CA3ALBEN 248711 VERTICAL
+ RE: 1000, 068kHz VBi: 3000, 000kHZ SHT:Auto + RBI: 1009, 068kHz VBi:3800. 008Ktz SKT:Auto
Linit Read  Ant Cable Preamp  Aux  Afos  TPos Linit Read  Ant (able Preamp  Aux APos TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark

Mz dBuV/m dBu/m  dB dBw dB/m  dB B A8 o deg
1 B1B.76 56.78 74.80 -23.27 36.11 26.9% 8.63 32.89 10.03 335 341 PEAK

Mz dBuV/m dBW/m  d6 BV dBfm  dE B A8 m  deg
--- 66.00 26.86 8.79 3295 10.63 335 341 PEAK

" Level (dBuVim) " Level (dBuVim)
1225 1225
105 105
815 5
1
100 00
/ \ VG54
528 528
! [ ]
5 ki ]
Avg
1 17!
Al 233, 262 2388, Ut 244 1000 1400, 800, 2200, 2600, 000
Frequency (MHz) Frequency (MHz)
Site + B3CH21-HY Site + B3CH21-HY
Condition: AVG_BE 54 3m DAH1S-E_LEQCA3ALSEN 244711 VERTICAL Condition: AVG 54 3n DRH18-E_LEACA3ALAEN 240711 VERTICAL
+ REN:1000. 06kHz VBH:0.520kHz SWT:Auto + RBI:1009.068kHZ VBi:0.520kHz SWT:Auto
Linit Read  Ant Cable Preamp  Aux Afos  TPos Linit Read  Ant (able Preamp  Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark

Mz dBuV/m dBu/m  dB dBw dB/m  dB B A8 o deg
1 1357.37 39.99 54.00 -14.01 27.22 26.97 8.6 32.91 10.03 385 341 AVERAGE

Mz dBuV/m dBW/m  d6 BV dBfm  dE B A8 m  deg
1 212,08 7747 ----mn --ooee 64.74 26,86 8.79 32.95 10.83 385 341 AVERAGE

TEL : 886-3-327-0868
FAX: 886-3-327-0855
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Pol. Horizontal Vertical
1 HLMI{IIB!IWIH] " Level (dBuVim)
1225 1225
1050 o
815 15
PEAK 74 PEAK 74
00 700
525 AVG 54 s G 54
7 1 e 1 MWWMW
e o
Peak ] .
Avg 115 1
3000 6000, 9000, 1 15000, 18000 3000 6000, 9000. 12000, 15000, 18000
Frequency (MHz) Frequency (MHz)
Site  : 03CH2L-HY Site  : O3CHL-HY
Condition: PEAK 74 3m DRH1S-E_LE2CA3ALBEN 240711 HORTZONTAL Condition: PEAK 74 3m DRHIS-E_LE2CA3A1BEN 240711 VERTICAL
Linit Read  Ant Cable Preamp  Aux MPos TPos Linit Read  Ant Cable Preamp  Aux APos TPos
Freq Level Line Margin Level Factor Loss Factor Factor Renark Freq Level Line Margin Level Factor Loss Factor Factor Remark
MHz dBuv/m dBuV/m  dB dBwV dB/m dB dB_dB m deg Mﬂzmdﬁu\”n & dewv dB/m dB dB_dB m  deg
1 43400 44.20 74.00 -19.80 33.82 3125 12.68 4.8 @43 - - PEM 1 450408 44.95 74.00 -29.65 33.77 325 12.68 4.8 043 - - PEAK
TEL : 886-3-327-0868 Page Number : E1-19 of 220
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Pol. Horizontal Vertical
meelmmnn) M“Lmumvnn)
105 105
#15 i3
10.6G (il (U
MG 54 MG 54
~18G 528 7k
Avg %l il %) il
118 !
10600 12080, 13560, 15040, 16520, 18000 10600 12080, 13560, 15040, 18520, 18000
Frequency (MHz) Frequency (MHz)
Site o GICHDL-AY Site G3OHL-AY
Condition: AVG 54 3n DRHLS-E LE2COIALEN 240711 HORTZONTAL Condition: AVG 54 3n DRHLS-E LEQCOIALEN 240711 VEATICAL
TEL : 886-3-327-0868 Page Number 1 E1-20 of 220
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Report No. : FR491243B

Pol. Horizontal Fundamental
gL 0B gLl B
1225 1225
105 105
b 5 1
/ PEAK 74
00 00
1 N
i 4 Pl i~ ot iz ) ‘ R
30 350
Peak
11 1.
Al 214 21528 AIEY] 23954 i 1000 1400, 800, 000
Frequency (MHz) Frequency (MHz)
Site + B3CH21-HY Site + B3CH21-HY
Condition: PEAK BE 74 3n DRH18-E_LE2CA3ALEN 240711 HORTZONTAL Condition: PEAK 74 3m DRH18-E_LE2CA3ALBEN 24711 HORTZONTAL
+ RE: 1000, 068kHz VBi: 3000, 000kHzZ SHT:Auto + RBI: 1009, 068kHz VBi:3800. 008Ktz SKT:Auto
Linit Read  Ant Cable Preamp  Aux  Afos  TPos Linit Read  Ant (able Preamp  Aux APos TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark
Mz dBuV/m dBu/m  dB dBw dB/m  dB B A8 o deg Mz dBuV/m dBW/m  d6 BV dBfm  dE B A8 m  deg
1 BI13.53 5129 74.80 -22.71 36.61 26.94 8.59 32.88 10.03 114 233 PEAK --- 7418 26,78 8.80 32.95 10.63 114 233 PEAK
gL 0B Lol B
1225 1225
105 105
815 5 1
00 00
/ VG54
528 528
] | S R
31 350
Avg
11 1.
Al 214 21528 AIEY] 23954 i 1000 1400, 1800, 2200, 2600, 000
Frequency (MHz) Frequency (MHz)
Site + B3CH21-HY Site + B3CH21-HY
Condition: AVG_BE 54 3m DAH1S-E_LEQCA3ALSEN 24711 HORTZONTAL Condition: AVG 54 3n DRH18-E_LEACA3ALAEN 240711 HORTZONTAL
+ RE:1000. 06kHz VBi:0.520kHz SWT:Auto + RBI:1009.068kHZ VBi:0.520kHz SWT:Auto
Linit Read  Ant Cable Preamp Aux  Afos  TPos Linit Read  Ant (able Preamp  Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark
Mz dBuV/m dBu/m  dB dBw dB/m  dB B A8 o deg Mz dBuV/m dBW/m  d6 BV dBfm  dE B A8 m  deg
1 136436 46.08 54.00 -14.08 27.23 26.96 8.78 32.92 10.03 114 233 AVERAGE 1 217.08 83.49 ----mm -oooee 7883 26,78 8.88 3295 18.63 114 233 AVERAGE
TEL : 886-3-327-0868 Page Number : E1-21 of 220
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Report No. : FR491243B

Pol. Vertical Fundamental
gL 0B gLl B
1225 1225
105 105
15 s 1
PEAK 74
00 00
1 /
52. 4 4 h e ol A ol Setid 52. . u‘h Aoy o
30 350
Peak
11 1.
Al 214 21528 AIEY] 23954 i 1000 1400, 800, 000
Frequency (MHz) Frequency (MHz)
Site + B3CH21-HY Site + B3CH21-HY
Condition: PEAK BE 74 3n DRH18-E_LE2CA3AIEN 240711 VERTICAL Condition: PEAK 74 3m DRH1S-E_LE2CA3ALBEN 248711 VERTICAL
+ RE: 1000, 068kHz VBi: 3000, 000kHzZ SHT:Auto + RBI: 1009, 068kHz VBi:3800. 008Ktz SKT:Auto
Linit Read  Ant Cable Preamp  Aux  Afos  TPos Linit Read  Ant (able Preamp  Aux APos TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark
Mz dBuV/m dBu/m  dB dBw dB/m  dB B A8 o deg Mz dBuV/m dBW/m  d6 BV dBfm  dE B A8 m  deg
1 1335.60 50.48 74.00 -23.60 37.78 26.84 8.64 32.89 10.03 372 259 PEAK --- 7122 2678 8.80 3295 18.63 372 259 PEAK
gL 0B Lol B
1225 1225
105 105
815 5 1
00 00
528 / 528 VG54
1 vy NN NS
i 30 Ea—
Avg
11 1.
Al 214 21528 AIEY] 23954 i 1000 1400, 800, 2200, 2600, 000
Frequency (MHz) Frequency (MHz)
Site + B3CH21-HY Site + B3CH21-HY
Condition: AVG_BE 54 3m DAH1S-E_LEQCA3ALSEN 248711 VERTICAL Condition: AVG 54 3n DRH18-E_LEACA3ALAEN 240711 VERTICAL
+ RE:1000. 06kHz VBi:0.520kHz SWT:Auto + RBI:1009.068kHZ VBi:0.520kHz SWT:Auto
Linit Read  Ant Cable Preamp Aux  Afos  TPos Linit Read  Ant (able Preamp  Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark
Mz dBuV/m dBu/m  dB dBw dB/m  dB B A8 o deg Mz dBuV/m dBW/m  d6 BV dBfm  dE B A8 m  deg
1 2362.08 46.08 54.80 -13.97 27.29 26.98 8.69 32.91 10.03 372 259 AVERAGE 1 217.08 BLSE ------ ------ 63.99 26,78 8.88 32.95 10.83 372 259 AVERAGE
TEL : 886-3-327-0868 Page Number : E1-22 of 220

FAX: 886-3-327-0855




wamonas. FCC RADIO TEST REPORT Report No. : FR491243B

Pol. Horizontal Vertical
1 %Lmumvnn) " Level (dBuVim)
1225 1225
1050 105
5 85
PEAK 74 PEAK 74
00 00
@ N AVG 54 @ ) AVG_54
7 DT ——— Z f b
30 30
Peak
175 f
Avg
3000 6000, 9000. 1 A5000. 18000 3000 6000, 9000, 12000, 15000, 16000
Frequency (MHz) Frequency (MHz)
Site o @3CH2L-HY Site  : 3CH2L-HY
Condition: PEAK 74 3m DRHIB-E_LE2CA3AIBEN 240711 HORIZONTAL Condition: PEAK_74 3m DRHIB-E_LE2CA3AIBEN_240711 VERTICAL
Linit Read  Ant Cable Preamp  Aux  APos  TPos Linit Read  Ant Cable Preamp Aux MPos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark
Mz dBu/m dBuV/m B dBV dB/m  dB  dB A8 o deg Mz dBuV/m dBuV/m  dB dBV dB/m  dB  dB A8 n  deg
1 483400 44.46 74,00 -29.54 33.26 3227 12.69 3418 @42 .- - PEAC 1 453408 43.55 74.60 -38.45 3235 3.7 1.9 M3 @42 - - PEAC
1725100 49.45 7400 -24.55 3310 36.60 15.87 36.67 0.35 .- -- PEAK 2 7I5L.00 48.57 74.60 -25.43 3.2 36.60 15.87 36.67 @55 - - PEAK
375100 33.59 54,80 -15.41 22.24 36.60 15.87 36.67 0.5 .- -- AVERAGE 3715108 38.55 54.60 -15.45 22.20 36.60 15.87 36.67 0.55 - -- AVERAGE
TEL : 886-3-327-0868 Page Number : E1-23 of 220

FAX: 886-3-327-0855
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Pol. Horizontal Vertical
meelmmnn) M“Lmumvnn)
105 105
#15 i3
10.6G (il (U
MG 54 MG 54
~18G 528 7k
Avg . —— %
118 !
10600 12080, 13560, 15040, 16520, 18000 10600 12080, 13560, 15040, 18520, 18000
Frequency (MHz) Frequency (NHz)
Site ¢ O3CHL-HY Site ¢ DICHL-HY
Condition: AVG 54 3n DRHLS-E LE2COIALEN 240711 HORTZONTAL Condition: AVG 54 3n DRHLS-E LEQCOIALEN 240711 VEATICAL
TEL : 886-3-327-0868 Page Number : E1-24 of 220

FAX: 886-3-327-0855



SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR491243B

Pol. Horizontal Fundamental
gl oB) gLl B
1225 1225
105 105
815 5 {
PEAK 74
00 / 00
ik T 11 ; P b ] 22 . VR bl niith
[y .
30 350
Peak
11 1.
Al 2354 2608 23862 UM un 1000 1400, 800, 000
Frequency (MHz) Frequency (MHz)
Site + B3CH21-HY Site + B3CH21-HY
Condition: PEAK BE 74 3n DRH18-E_LE2CA3ALEN 240711 HORTZONTAL Condition: PEAK 74 3m DRH18-E_LE2CA3ALBEN 24711 HORTZONTAL
+ RE: 1000, 068kHz VBi: 3000, 000kHzZ SHT:Auto + RBI: 1009, 068kHz VBi:3800. 008Ktz SKT:Auto
Linit Read  Ant Cable Preamp  Aux  Afos  TPos Linit Read  Ant (able Preamp  Aux APos TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark
Mz dBuV/m dBu/m  dB dBw dB/m  dB B A8 o deg Mz dBuV/m dBW/m  d6 BV dBfm  dE B A8 m  deg
1 235115 5106 74.80 -22.94 38.36 26.91 8.67 32.91 18.03 324 297 PEAK --- 69.92 26.66 8.84 3297 10.63 324 297 PEAK
gL cB) Lol B
1225 1225
105 105
i [
. L1k i
00 00
/J VG54
528 528
! Y —
5 ki ]
Avg
11 1.
Al 2354 2608 2862 UM un 1000 1400, 1800, 2200, 000
Frequency (MHz) Frequency (MHz)
Site + B3CH21-HY Site + B3CH21-HY
Condition: AVG_BE 54 3m DAH1S-E_LEQCA3ALSEN 24711 HORTZONTAL Condition: AVG 54 3n DRH18-E_LEACA3ALAEN 240711 HORTZONTAL
+ RE:1000. 06kHz VBi:0.520kHz SWT:Auto + RBI:1009.068kHZ VBi:0.520kHz SWT:Auto
Linit Read  Ant Cable Preamp Aux  Afos  TPos Linit Read  Ant (able Preamp  Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark
Mz dBuV/m dBu/m  dB dBw dB/m  dB B A8 o deg Mz dBuV/m dBW/m  d6 BV dBfm  dE B A8 m  deg
1 1359.91 49,18 54.80 -13.98 27.29 27.88 8.69 32.91 10.03 324 297 AVERAGE T B 66.66 26.66 8.84 32.97 10.83 324 297 AVERAGE
TEL : 886-3-327-0868 Page Number : E1-25 of 220

FAX: 886-3-327-0855
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Pol. Horizontal

Fundamental

Level(BuVim)

14
14l)

1225

105,

B75

PEAK_BE 74

0.

Peak Blank
11!

un 24495 62 U748 24074 2500
Frequency (MHz)

Site + B3CH21-HY
Condition: PEAK BE 74 3n DRH18-E_LE2CA3ALEN 240711 HORTZONTAL
+ RBW: 1000, 060kHz VBN:3000.808KkHZ ST:Auto

Linit Read  Ant Cable Preamp  Aux  Afos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark
Mz dBuV/m dBu/m  dB dBw dB/m  dB B A8 o deg
1 249899 5A.69 74.80 -23.31 36.08 26.7% 8.97 33.81 18.03 324 297 PEAK

1o Letel [dBuVim)

4
14l)

1225

105,

B75

0.

704 N
AVG_BE_54
52!

Avg Blank
11

un 24495 62 U748 24074 2500
Frequency (MHz)

Site + B3CH21-HY
Condition: AVG_BE 54 3m DAH1S-E_LEQCA3ALSEN 24711 HORTZONTAL
+ RBW:1000.060kHz VBN:0.820kHz SWT:Auto

Linit Read  Ant Cable Preamp Aux  Afos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark
Mz dBuV/m dBu/m  dB dBw dB/m  dB B A8 o deg
1 248530 49.27 54.80 -13.73 27.64 26.65 8.95 33.80 10.03 324 297 AVERAGE

TEL : 886-3-327-0868

Page Number : E1-26 of 220
FAX : 886-3-327-0855



wamonas. FCC RADIO TEST REPORT

Report No. : FR491243B

Site + B3CH21-HY
Condition: AVG_BE 54 3m DAH1S-E_LEQCA3ALSEN 248711 VERTICAL
+ RBW:1000.060kHz VBN:0.820kHz SWT:Auto

Linit Read  Ant Cable Preamp Aux  Afos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark
de dBw dB/m d8 B A8 o deg
1 1366.13 46.08 54.00 -14.08 27.25 26.94 8.78 32.92 10.03 378 345 AVERAGE

Pol. Vertical Fundamental
gl oB) gLl B
1225 1225
105 105
815 5 1
PEAK 74
00 00
L B " i / i2; ; s “
gty "
30 350
Peak
11 1.
Al 2354 2608 23862 UM un 1000 1400, 800, 2200, 000
Frequency (MHz) Frequency (MHz)
Site + B3CH21-HY Site + B3CH21-HY
Condition: PEAK BE 74 3n DRH18-E_LE2CA3AIEN 240711 VERTICAL Condition: PEAK 74 3m DRH1S-E_LE2CA3ALBEN 248711 VERTICAL
+ RBW: 1000, 060kHz VBN:3000.808KkHZ ST:Auto + REN:1060.060kHz VBW: 3000, 80ekHz ST:Auto
Linit Read  Ant Cable Preamp  Aux  Afos  TPos Linit Read  Ant (able Preamp  Aux APos TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark
Mz dBuV/m dBu/m  dB dBw dB/m  dB B A8 o deg Mz dBuV/m dBW/m  d6 BV dBfm  dE B A8 m  deg
1 236055 5.19 74.80 -23.81 37.39 26.99 8.69 32.91 10.03 378 345 PEAK --- 6837 26,68 8.85 3297 10.63 378 345 PEAK
gL cB) Lol B
1225 1225
105 105
815 5
1
00 4 00
/ VG54
528 528
! y ]
5 ki —
Avg
11 1.
Al 2354 2608 23862 UM uin 1000 1400, 000
Frequency (MHz)

800, 2200,
Frequency (MHz)

Site + B3CHZL-HY
Condition: AVG 54 3n DRH18-E_LEACA3ALAEN 240711 VERTICAL
+ REN:1060.060kHz VBW:0.520kHz SWT:Auto

Linit Read  Ant (able Preamp  Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark
Mz dBuV/m dBW/m  d6 BV dBfm  dE B A8 m  deg
1 237,08 77.61 ----mn -ooee 65.85 26.66 8.84 32.97 10.83 378 345 AVERAGE

TEL : 886-3-327-0868
FAX: 886-3-327-0855

Page Number : E1-27 of 220




wamonas. FCC RADIO TEST REPORT Report No. : FR491243B

Pol. Vertical

Fundamental

Level(BuVim)

14
14l)

1225

105,

B75

PEAK_BE 74

0.

Peak Blank
11!

un 24495 62 U748 24074 2500
Frequency (MHz)

Site + B3CH21-HY
Condition: PEAK BE 74 3n DRH18-E_LE2CA3A1EN 240711 VERTICAL
+ RBW: 1000, 060kHz VBN:3000.808KkHZ SKT:Auto

Linit Read  Ant Cable Preamp  Aux  Afos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark
Mz dBuV/m dBu/m  dB dBw dB/m  dB B A8 o deg
1 292,31 SLA1 74.80 -22.59 38.72 26.7% 8.96 33.00 10.03 378 345 PEAK

1o Letel [dBuVim)

4
14l)

1225

105,

B75

0.

AVG_BE_54
52!

Avg Blank
11

un 24495 62 U748 24074 2500
Frequency (MHz)

Site + B3CH21-HY
Condition: AVG_BE 54 3m DAH1S-E_LEQCA3ALSEN 248711 VERTICAL
+ RBW:1000.060kHz VBN:0.820kHz SWT:Auto

Linit Read  Ant Cable Preamp Aux  Afos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark
Mz dBuV/m dBu/m  dB dBw dB/m  dB B A8 o deg
1 249395 49,41 54.80 -13.59 27.73 26,7 8.96 33.81 10.03 378 345 AVERAGE

TEL : 886-3-327-0868

Page Number : E1-28 of 220
FAX : 886-3-327-0855
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Pol. Horizontal Vertical
1 %Lml(ﬂ&l\llm] " Level (dBuVim)
1225 1225
1050 105
5 85
PEAK 74 PEAK 74
00 00
@ AVG 54 @ N AVG_54
) . R f e
W”JWM ™ WMJWM i
30 30
Peak
175 f
Avg
3000 6000. 9000. 1 A5000. 18000 3000 6000, 9000, 12000, 15000, 16000
Frequency (MHz) Frequency (MHz)
Site  : @3CH2L-HY Site  : 3CH2L-HY
Condition: PEAK 74 3m DRHIB-E_LE2CA3AIBEN 240711 HORIZONTAL Condition: PEAK_74 3m DRHIB-E_LE2CA3AIBEN_240711 VERTICAL
Linit Read  Ant Cable Preamp  Aux  MPos  TPos Linit Read  Ant Cable Preamp Aux MPos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark
Mz dBu/m dBuV/m B dBV dB/m  dB  dB A8 o deg Mz dBuV/m dBuV/m  dB dBV dB/m  dB  dB A8 n  deg
1 4G74.00 44.36 74.00 -29.64 33.84 3235 173 418 642 .- - PEAC 1 457408 44.11 74.60 -29.89 3279 3.3 173 M3 @42 - - PEAC
1 73L00 43.33 7400 -25.67 3174 3672 1595 3671 @63 .- -- PEAK 2 7L@ 48.95 74.60 -25.65 3236 3671 15.95 6.7 @63 - - PEAK
3 731100 33.64 54,00 -15.36 22.85 36.72 15.95 3671 0.63 .- -- AVERAGE 3 731L.e8 38.75 54.60 -15.25 2216 36.72 15.95 3671 @.63 - -- AVERAGE
TEL : 886-3-327-0868 Page Number : E1-29 of 220

FAX: 886-3-327-0855
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Pol. Horizontal Vertical
meelmmnn) M“Lmumvnn)
105 105
#15 i3
10.6G (il (U
MG 54 MG 54
~18G 528 7k
Avg 0 bl
118 !
10600 12080, 13560, 15040, 16520, 18000 10600 12080, 13560, 15040, 18520, 18000
Frequency (MHz) Frequency (MHz)
Site o GICHDL-AY Site G3OHL-AY
Condition: AVG 54 3n DRHLS-E LE2COIALEN 240711 HORTZONTAL Condition: AVG 54 3n DRHLS-E LEQCOIALEN 240711 VEATICAL
TEL : 886-3-327-0868 Page Number 1 E1-30 of 220

FAX: 886-3-327-0855



SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR491243B

Pol. Horizontal Fundamental
gl oB) gLl B
1225 1225
105 105
0 5 !
[ PEAK BE 74 PEAK 74
00 00
1 el
2 i " i R itk - .
30 350
Peak
11 1.
457 2655 1142 48 4014 2500 1000 1400, 800, 2200, 000
Frequency (MHz) Frequency (MHz)
Site + B3CH21-HY Site + B3CH21-HY
Condition: PEAK BE 74 3n DRH18-E_LE2CA3ALEN 240711 HORTZONTAL Condition: PEAK 74 3m DRH18-E_LE2CA3ALBEN 24711 HORTZONTAL
+ RE: 1000, 068kHz VBi: 3000, 000kHzZ SHT:Auto + RBI: 1009, 068kHz VBi:3800. 008Ktz SKT:Auto
Linit Read  Ant Cable Preamp  Aux  Afos  TPos Linit Read  Ant (able Preamp  Aux APos TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark
Mz dBuV/m dBu/m  dB dBw dB/m  dB B A8 o deg Mz dBuV/m dBW/m  d6 BV dBfm  dE B A8 m  deg
1 249981 50.45 74.80 -23.55 37.76 26.7% 8.97 33.81 10.03 141 237 PEM 1 257.08 86,49 ----m- ---oee 73.98 26,58 8.88 3298 18.63 141 237 PEAK
gL cB) Lol B
1225 1225
105 105
815 5
/"""\\
00 00
AVGBE 54 AVG_54
T 528
T e
S A—
31 350
Avg
11 1.
457 24655 1142 48 4014 2500 1000 1400, 800, 2200, 000
Frequency (MHz) Frequency (MHz)
Site + B3CH21-HY Site + B3CH21-HY
Condition: AVG_BE 54 3m DAH1S-E_LEQCA3ALSEN 24711 HORTZONTAL Condition: AVG 54 3n DRH18-E_LEACA3ALAEN 240711 HORTZONTAL
+ RE:1000. 06kHz VBi:0.520kHz SWT:Auto + RBI:1009.068kHZ VBi:0.520kHz SWT:Auto
Linit Read  Ant Cable Preamp Aux  Afos  TPos Linit Read  Ant (able Preamp  Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark
Mz dBuV/m dBu/m  dB dBw dB/m  dB B A8 o deg Mz dBuV/m dBW/m  d6 BV dBfm  dE B A8 m  deg
1 2487.18 49.08 54.80 -13.97 27.43 26.67 8.95 33.80 10.03 141 237 AVERAGE 1 257.08 83.28 ------ ------ 7869 26,58 8.8 3298 18.63 141 237 AVERAGE
TEL : 886-3-327-0868 Page Number : E1-31 of 220

FAX: 886-3-327-0855



SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR491243B

Pol. Vertical Fundamental
gl oB) gLl B
1225 1225
105 105
815 5 1
I PEAK BE 74 PEAK 74
00 00
1 . y
i Y S SR POY " A iz - g
30 350
Peak
11 1.
457 2655 1142 48 4014 2500 1000 1400, 800, 2200, 2600, 000
Frequency (MHz) Frequency (MHz)
Site + B3CH21-HY Site + B3CH21-HY
Condition: PEAK BE 74 3n DRH18-E_LE2CA3A1EN 240711 VERTICAL Condition: PEAK 74 3m DRH1S-E_LE2CA3ALBEN 248711 VERTICAL
+ RE: 1000, 068kHz VBi: 3000, 000kHZ SHT:Auto + RBI: 1009, 068kHz VBi:3800. 008Ktz SKT:Auto
Linit Read  Ant Cable Preamp  Aux  Afos  TPos Linit Read  Ant (able Preamp  Aux APos TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark
Mz dBuV/m dBu/m  dB dBw dB/m  dB B A8 o deg Mz dBuV/m dBW/m  d6 BV dBfm  dE B A8 m  deg
1 248534 50.43 74.80 -23.57 37.81 26.65 8.94 33.80 10.03 355 258 PEAK 1 2M57.08 8434 ----mm -ooeee 71.83 26,58 8.8 3298 18.63 355 258 PEAK
gL cB) Lol B
1225 1225
105 105
815 5
(e
00 00
AVGBE 54 AVG_54
- PN i -
1 e
% ™ %0 —
Avg
11 1.
457 24655 1142 48 4014 2500 1000 1400, 800, 2200, 000
Frequency (MHz) Frequency (MHz)
Site + B3CH21-HY Site + B3CH21-HY
Condition: AVG_BE 54 3m DAH1S-E_LEQCA3ALSEN 248711 VERTICAL Condition: AVG 54 3n DRH18-E_LEACA3ALAEN 240711 VERTICAL
+ RE:1000. 06kHz VBi:0.520kHz SWT:Auto + RBI:1009.068kHZ VBi:0.520kHz SWT:Auto
Linit Read  Ant Cable Preamp Aux  Afos  TPos Linit Read  Ant (able Preamp  Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark
Mz dBuV/m dBu/m  dB dBw dB/m  dB B A8 o deg Mz dBuV/m dBW/m  d6 BV dBfm  dE B A8 m  deg
1 248895 46.06 54.80 -13.94 27.39 26.69 8.95 33.80 10.03 355 258 AVERAGE 1 257.08 BLES ------ --o-ee 63.54 26,58 8.88 32.98 10.83 355 258 AVERAGE
TEL : 886-3-327-0868 Page Number : E1-32 of 220

FAX: 886-3-327-0855



wamonas. FCC RADIO TEST REPORT Report No. : FR491243B

Pol. Horizontal Vertical
1 %Lml(ﬂ&l\llm] " Level (dBuVim)
1225 1225
1050 105
5 85
PEAK 74 PEAK 74
00 00
2. o AVG_54 @ AVG_54
) i A e e
PR e
30 30
Peak
175 f
Avg
3000 6000, 9000, 1 A5000. 18000 3000 6000, 9000, 12000, 15000, 16000
Frequency (MHz) Frequency (MHz)
Site  : @3CH2L-HY Site  : 3CH2L-HY
Condition: PEAK 74 3m DRHIB-E_LE2CA3AIBEN 240711 HORIZONTAL Condition: PEAK_74 3m DRHIB-E_LE2CA3AIBEN_240711 VERTICAL
Linit Read  Ant Cable Preamp  Aux  MPos  TPos Linit Read  Ant Cable Preamp Aux MPos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark
Mz dBu/m dBuV/m B dBV dB/m  dB  dB A8 o deg Mz dBuV/m dBuV/m  dB dBV dB/m  dB  dB A8 n  deg
1 491400 45.57 74,60 -28.43 .10 3248 177 3419 @41 -~ - PEAC 1 491408 44.89 74.60 -29.11 33.42 3248 12,77 M.19 @41 - - PEAC
1OT3L0 49.47 7400 -24.53 7L 36.80 1602 3676 @7 .- -- PEAC 2 THLR 48.76 74.60 -25.24 3200 36.B0 16.02 3676 @7 - - PEAK
3 O737L.00 39.46 54,00 -14.54 .70 36.80 16.02 36.76 0.7  -- - AVERAGE 3 737L.08 38.69 54.60 -15.31 21,93 36.88 16.02 36.76 @.78 - -- AVERAGE
TEL : 886-3-327-0868 Page Number : E1-33 of 220

FAX: 886-3-327-0855
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Pol. Horizontal Vertical
meelmmnn) M“Lmumvnn)
105 105
#15 i3
10.6G (il (U
MG 54 MG 54
~18G 528 7k
Avg 0 bl
118 !
10600 12080, 13560, 15040, 16520, 18000 10600 12080, 13560, 15040, 18520, 18000
Frequency (MHz) Frequency (MHz)
Site o GICHDL-AY Site G3OHL-AY
Condition: AVG 54 3n DRHLS-E LE2COIALEN 240711 HORTZONTAL Condition: AVG 54 3n DRHLS-E LEQCOIALEN 240711 VEATICAL
TEL : 886-3-327-0868 Page Number 1 E1-34 of 220

FAX: 886-3-327-0855



SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR491243B

Pol. Horizontal Fundamental
gL 0B gLl B
1225 1225
105 105
815 5 1
S PEAK BE 74 PEAK 74
00 00
& ! Y L ks
RIS ~ TRV T —— " J—
30 350
Peak
11 1.
462 24695 1112 48 4024 2500 1000 1400, 800, 2200, 2600, 000
Frequency (MHz) Frequency (MHz)
Site + B3CH21-HY Site + B3CH21-HY
Condition: PEAK BE 74 3n DRH18-E_LE2CA3ALEN 240711 HORTZONTAL Condition: PEAK 74 3m DRH18-E_LE2CA3ALBEN 24711 HORTZONTAL
+ RE: 1000, 068kHz VBi: 3000, 000kHzZ SHT:Auto + RBI: 1009, 068kHz VBi:3800. 008Ktz SKT:Auto
Linit Read  Ant Cable Preamp  Aux  Afos  TPos Linit Read  Ant (able Preamp  Aux APos TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark
Mz dBuV/m dBu/m  dB dBw dB/m  dB B A8 o deg Mz dBuV/m dBW/m  d6 BV dBfm  dE B A8 m  deg
1 249985 56.42 74.80 -23.58 37.73 26.7% 8.97 33.81 10.03 40 297 PEAK 1 262,08 B8LE3 ----mn -ooeee 69.38 26,50 8.9 32.98 10.83 408 297 PEAK
gL 0B Lol B
1225 1225
105 105
815 5 1
- 00
AVGBE 34 AVG_54
T 528
L 1 I — e
i 30 .
Avg
11 1.
462 24695 1112 48 4024 2500 1000 1400, 800, 2200, 000
Frequency (MHz) Frequency (MHz)
Site + B3CH21-HY Site + B3CH21-HY
Condition: AVG_BE 54 3m DAH1S-E_LEQCA3ALSEN 24711 HORTZONTAL Condition: AVG 54 3n DRH18-E_LEACA3ALAEN 240711 HORTZONTAL
+ RE:1000. 060kHz VBi:.520kHz SWT:Auto + RBI:1009.068kHZ VBi:0.520kHz SWT:Auto
Linit Read  Ant Cable Preamp Aux  Afos  TPos Linit Read  Ant (able Preamp  Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark
Mz dBuV/m dBu/m  dB dBw dB/m  dB B A8 o deg Mz dBuV/m dBW/m  d6 BV dBfm  dE B A8 m  deg
1 2497.42 4,15 54.00 -13.85 27.46 26.79 8.97 33.81 10.03 408 297 AVERAGE 1 262,08 78.57 ----m- ---oee 66.12 2650 8.9 32.98 10.83 408 297 AVERAGE
TEL : 886-3-327-0868 Page Number : E1-35 of 220

FAX: 886-3-327-0855
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Report No. : FR491243B

Pol. Vertical Fundamental
gL 0B gLl B
1225 1225
105 105
815 5
PEAK BE 74 ! PEAK 74
4 \\ 0
1 "
% T A 2 ) " PRREL ULA
o
30 350
Peak
11 1.
462 24695 1112 48 4024 2500 1000 1400, 800, 2200, 000
Frequency (MHz) Frequency (MHz)
Site + B3CH21-HY Site + B3CH21-HY
Condition: PEAK BE 74 3n DRH18-E_LE2CA3AIEN 240711 VERTICAL Condition: PEAK 74 3m DRH1S-E_LE2CA3ALBEN 248711 VERTICAL
+ RE: 1000, 068kHz VBi: 3000, 000kHzZ SHT:Auto + RBI: 1009, 068kHz VBi:3800. 008Ktz SKT:Auto
Linit Read  Ant Cable Preamp  Aux  Afos  TPos Linit Read  Ant (able Preamp  Aux APos TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark
Mz dBuV/m dBu/m  dB dBw dB/m  dB B A8 o deg Mz dBuV/m dBW/m  d6 BV dBfm  dE B A8 m  deg
1 248898 50.33 74.80 -23.67 37.66 26.69 .95 33.60 10.03 369 B PEAK 1 262,08 77.85 ----mn ---eee 65.48 2650 8.9 32.98 10.83 369 B PEAK
gL 0B Lol B
1225 1225
105 105
815 5
1
00 00
o \"\ AVGBE 34 s VG54
1 Y W
5 malli ki Sasa.
Avg
11 1.
462 24695 1112 48 4024 2500 1000 1400, 800, 2200, 000
Frequency (MHz) Frequency (MHz)
Site + B3CH21-HY Site + B3CH21-HY
Condition: AVG_BE 54 3m DAH1S-E_LEQCA3ALSEN 248711 VERTICAL Condition: AVG 54 3n DRH18-E_LEACA3ALAEN 240711 VERTICAL
+ RE:1000. 06kHz VBi:0.520kHz SWT:Auto + RBI:1009.068kHZ VBi:0.520kHz SWT:Auto
Linit Read  Ant Cable Preamp Aux  Afos  TPos Linit Read  Ant (able Preamp  Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark
Mz dBuV/m dBu/m  dB dBw dB/m  dB B A8 o deg Mz dBuV/m dBW/m  d6 BV dBfm  dE B A8 m  deg
1 249730 49,17 54.00 -13.83 27.48 26,70 8.97 33.61 18.63 369 b AVERAGE 1 262,00 7443 ----mn -ooeee 61.98 26,56 8.9 32.98 10.83 369 @ AVERAGE
TEL : 886-3-327-0868 Page Number : E1-36 of 220

FAX: 886-3-327-0855




wamonas. FCC RADIO TEST REPORT Report No. : FR491243B

Pol. Horizontal Vertical
1 4ﬂLmI«IBu\”ln] " Level (dBuVim)
1225 1225
1050 105
5 85
PEAK 74 PEAK 74
00 00
@ 4 AVG_54 @ AVG_54
) o i PR
ijww " WFJWM
30 30
Peak
175 f
Avg
3000 6000. 9000. 1 A5000. 18000 3000 6000, 9000. 12000, 15000, 16000
Frequency (MHz) Frequency (MHz)
Site  : @3CH2L-HY Site  : 3CH2L-HY
Condition: PEAK 74 3m DRHIB-E_LE2CA3AIBEN 240711 HORIZONTAL Condition: PEAK_74 3m DRHIB-E_LE2CA3AIBEN_240711 VERTICAL
Linit Read  Ant Cable Preamp  Aux  MPos  TPos Linit Read  Ant Cable Preamp Aux MPos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark
Mz dBu/m dBuV/m B dBV dB/m  dB  dB A8 o deg Mz dBuV/m dBuV/m  dB dBV dB/m  dB  dB A8 n  deg
1 494,00 44.92 74,00 -29.88 3338 3254 178 3419 @41 - - PEAC 1 492408 44.55 74.60 -29.45 33.01 354 178 M.19 @41 - - PEAC
1 7386.00 49.81 74.00 -24.19 33.02 36.80 le.4 3677 @72 - - PEAC 1 736.00 43.40 74.60 -25.60 31.61 36.80 16.04 3677 @72 - - PEAK
3 7386.00 39.91 54.00 -14.89 23.12 36.80 16.84 3677 0.72 .- -- AVERAGE 3 7386.08 38.94 54.60 -15.86 22,15 36.88 16.04 36.77 0.72 - -- AVERAGE
TEL : 886-3-327-0868 Page Number : E1-37 of 220

FAX: 886-3-327-0855



wamonas. FCC RADIO TEST REPORT Report No. : FR491243B

Pol. Horizontal Vertical
meelmmnn) M“Lmumvnn)
105 105
#15 i3
10.6G (il (U
MG 54 MG 54
~18G 528 7k
Avg % — %)
118 !
10600 12080, 13560, 15040, 16520, 18000 10600 12080, 13560, 15040, 18520, 18000
Frequency (MHz) Frequency (MHz)
Site o GICHDL-AY Site G3OHL-AY
Condition: AVG 54 3n DRHLS-E LE2COIALEN 240711 HORTZONTAL Condition: AVG 54 3n DRHLS-E LEQCOIALEN 240711 VEATICAL
TEL : 886-3-327-0868 Page Number 1 E1-38 of 220

FAX: 886-3-327-0855



SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR491243B

Pol. Horizontal Fundamental
gL 0B gLl B
1225 1225
105 105
b 5 !
—
e \\\ PEAK_BE 74 PEAK 74
00 00
2 o : 2 —— S, W—EY
30 350
Peak
11 1.
462 2695 1112 N 4024 2500 1000 1400, 800, 2200, 000
Frequency (MHz) Frequency (MHz)
Site + B3CH21-HY Site + B3CH21-HY
Condition: PEAK BE 74 3n DRH18-E_LE2CA3ALEN 240711 HORTZONTAL Condition: PEAK 74 3m DRH18-E_LE2CA3ALBEN 24711 HORTZONTAL
+ RE: 1000, 068kHz VBi: 3000, 000kHZ SHT:Auto + RBI: 1009, 068kHz VBi:3800. 008Ktz SKT:Auto
Linit Read  Ant Cable Preamp  Aux  Afos  TPos Linit Read  Ant (able Preamp  Aux APos TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark
Mz dBuV/m dBu/m  dB dBw dB/m  dB B A8 o deg Mz dBuV/m dBW/m  d6 BV dBfm  dE B A8 m  deg
1 249426 5132 74.80 -22.60 38.60 26.79 8.96 33.81 10.03 1e2 241 PEAK 1 2467.08 8681 ------ ----m- 7436 26,50 8.91 3299 18.63 182 241 PEAK
gL 0B Lol B
1225 1225
105 105
815 5 1
/-"\/“—h-.
00 00
AVGBE 34 AVG_54
T 528
~ TN [ I [V
5 ki ]
Avg
11 1.
462 24695 1112 48 4024 2500 1000 1400, 800, 2200, 000
Frequency (MHz) Frequency (MHz)
Site + B3CH21-HY Site + B3CH21-HY
Condition: AVG_BE 54 3m DAH1S-E_LEQCA3ALSEN 24711 HORTZONTAL Condition: AVG 54 3n DRH18-E_LEACA3ALAEN 240711 HORTZONTAL
+ RE:1000. 06kHz VBi:0.520kHz SWT:Auto + RBI:1009.068kHZ VBi:0.520kHz SWT:Auto
Linit Read  Ant Cable Preamp Aux  Afos  TPos Linit Read  Ant (able Preamp  Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark
Mz dBuV/m dBu/m  dB dBw dB/m  dB B A8 o deg Mz dBuV/m dBW/m  d6 BV dBfm  dE B A8 m  deg
1 2485.41 41,53 54.00 -12.47 26.98 26.65 8.95 33.80 10.03 102 241 AVERAGE 1 2467.08 83.54 ----o- oo JLB9 26,50 8.91 3299 18.63 182 241 AVERAGE
TEL : 886-3-327-0868 Page Number : E1-39 of 220

FAX: 886-3-327-0855



SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR491243B

Pol. Vertical Fundamental
gL 0B gLl B
1225 1225
105 105
815 5 1
/””‘“““‘ PEAK BE 74 PEAK 74
00 00
ik Wt g T, : o 5! ) - R v A .
bttt
30 350
Peak
11 1.
462 24695 1112 48 4024 2500 1000 1400, 1800, 2200, 2600, 000
Frequency (MHz) Frequency (MHz)
Site + B3CH21-HY Site + B3CH21-HY
Condition: PEAK BE 74 3n DRH18-E_LE2CA3AIEN 240711 VERTICAL Condition: PEAK 74 3m DRH1S-E_LE2CA3ALBEN 248711 VERTICAL
+ RE: 1000, 068kHz VBi: 3000, 000kHzZ SHT:Auto + RBI: 1009, 068kHz VBi:3800. 008Ktz SKT:Auto
Linit Read  Ant Cable Preamp  Aux  Afos  TPos Linit Read  Ant (able Preamp  Aux APos TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark
Mz dBuV/m dBu/m  dB dBw dB/m  dB B A8 o deg Mz dBuV/m dBW/m  d6 BV dBfm  dE B A8 m  deg
1 249263 50.49 74.80 -23.51 37.38 26.7% 8.96 33.00 10.03 408 261 PEAK 1 2067.08 8448 ------ oo 7283 26,50 8.91 3299 18.63 480 261 PEAK
gL 0B Lol B
1225 1225
105 105
815 5 1
/W
00 00
AVGBE 34 AVG_54
T 528
T e
31 350 —
Avg
11 1.
462 24695 1112 48 4024 2500 1000 1400, 800, 2200, 000
Frequency (MHz) Frequency (MHz)
Site + B3CH21-HY Site + B3CH21-HY
Condition: AVG_BE 54 3m DAH1S-E_LEQCA3ALSEN 248711 VERTICAL Condition: AVG 54 3n DRH18-E_LEACA3ALAEN 240711 VERTICAL
+ RE:1000. 06kHz VBi:0.520kHz SWT:Auto + RBI:1009.068kHZ VBi:0.520kHz SWT:Auto
Linit Read  Ant Cable Preamp Aux  Afos  TPos Linit Read  Ant (able Preamp  Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark
Mz dBuV/m dBu/m  dB dBw dB/m  dB B A8 o deg Mz dBuV/m dBW/m  d6 BV dBfm  dE B A8 m  deg
1 248567 49.81 54.80 -13.19 26.19 26.65 8.94 33.80 10.03 408 261 AVERAGE 1 267.08 B8L16 ------ ------ 63.71 26,58 8.91 32.99 10.83 488 261 AVERAGE
TEL : 886-3-327-0868 Page Number : E1-40 of 220

FAX: 886-3-327-0855




wamonas. FCC RADIO TEST REPORT Report No. : FR491243B

Pol. Horizontal Vertical
1 4ﬂLmI«IB!l\mn] " Level (dBuVim)
1225 1225
1050 105
5 85
PEAK 74 PEAK 74
00 00
AVG 54 AVG_54
%29 [ - e S 5. 7 b
A et I
30 30
Peak
175 f
Avg
3000 6000, 9000, 1 A5000. 18000 3000 6000, 9000, 12000, 15000, 16000
Frequency (MHz) Frequency (MHz)
Site  : @3CH2L-HY Site  : 3CH2L-HY
Condition: PEAK 74 3m DRHIB-E_LE2CA3AIBEN 240711 HORIZONTAL Condition: PEAK_74 3m DRHIB-E_LE2CA3AIBEN_240711 VERTICAL
Linit Read  Ant Cable Preamp  Aux  MPos  TPos Linit Read  Ant Cable Preamp Aux MPos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark
Mz dBu/m dBuV/m B dBV dB/m  dB  dB A8 o deg Mz dBuV/m dBuV/m  dB dBV dB/m  dB  dB A8 n  deg
1 493400 44.86 74.00 -29.14 33.25 3260 1279 3419 @41 - - PEAC 1 493408 45.34 74.60 -28.66 33.73 32.60 12.79 .19 @41 - - PEAC
1 74pL.00 43.87 74.00 -25.13 .83 36.80 16.06 3678 @74 .- -- PEAC 2 74GL.00 48.96 74.60 -25.04 3214 36.80 16.06 3678 @74 - - PEAK
3 740L.00 39.05 54.00 -14.95 2223 36.80 16.06 36.78 0.7 .- -- AVERAGE 3 74pl.08 38.91 54.60 -15.09 22.89 36.88 16.06 36.78 @.74 - -- AVERAGE
TEL : 886-3-327-0868 Page Number : E1-41 of 220

FAX: 886-3-327-0855



wamonas. FCC RADIO TEST REPORT Report No. : FR491243B

Pol. Horizontal Vertical
meelmmnn) M“Lmumvnn)
105 105
#15 i3
10.6G (il (U
MG 54 MG 54
~18G 528 7k
Avg % il %)
118 !
10600 12080, 13560, 15040, 16520, 18000 10600 12080, 13560, 15040, 18520, 18000
Frequency (NHz) Frequency (NHz)
Site o GICHDL-AY Site G3OHL-AY
Condition: AVG 54 3n DRHLS-E LE2COIALEN 240711 HORTZONTAL Condition: AVG 54 3n DRHLS-E LEQCOIALEN 240711 VEATICAL
TEL : 886-3-327-0868 Page Number 1 E1-42 of 220

FAX: 886-3-327-0855



wamonas. FCC RADIO TEST REPORT

Report No. : FR491243B

Pol. Horizontal Fundamental
gL 0B gLl B
1225 1225
105 105
i i 1
. — L1k
// T PEAK_BE 74 PEAK T4
00 00
1
Z T 22 " " i | b it
30 350
Peak
11 1.
462 24695 1112 48 4024 2500 1000 1400, 800, 2200, 000
Frequency (MHz) Frequency (MHz)
Site + B3CH21-HY Site + B3CH21-HY
Condition: PEAK BE 74 3n DRH18-E_LE2CA3ALEN 240711 HORTZONTAL Condition: PEAK 74 3m DRH18-E_LE2CA3ALBEN 24711 HORTZONTAL
+ RE: 1000, 068kHz VBi: 3000, 000kHzZ SHT:Auto + RBI: 1009, 068kHz VBi:3800. 008Ktz SKT:Auto
Linit Read  Ant Cable Preamp  Aux  Afos  TPos Linit Read  Ant (able Preamp  Aux APos TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark
Mz dBuV/m dBu/m  dB dBw dB/m  dB B A8 o deg Mz dBuV/m dBW/m  d6 BV dBfm  dE B A8 m  deg
1 248598 53.99 74.00 -20.01 41.35 26.66 8.95 33.80 10.03 128 241 PEAK 1 M72.08 87.02 ------ ----m- 7454 26,52 8.92 3299 18.63 128 241 PEAK
gL 0B Lol B
1225 1225
105 105
815 5 1
o
00 _\ 00
AVGBE 34 AVG_54
5. \_,k_/ T 525
T ‘\\ I
5 ki ]
Avg
11 1.
462 24695 1112 48 4024 2500 1000 1400, 800, 2200, 000
Frequency (MHz) Frequency (MHz)
Site + B3CH21-HY Site + B3CH21-HY
Condition: AVG_BE 54 3m DAH1S-E_LEQCA3ALSEN 24711 HORTZONTAL Condition: AVG 54 3n DRH18-E_LEACA3ALAEN 240711 HORTZONTAL
+ RE:1000. 06kHz VBi:0.520kHz SWT:Auto + RBI:1009.068kHZ VBi:0.520kHz SWT:Auto
Linit Read  Ant Cable Preamp Aux  Afos  TPos Linit Read  Ant (able Preamp  Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark
Mz dBuV/m dBu/m  dB dBw dB/m  dB B A8 o deg Mz dBuV/m dBW/m  d6 BV dBfm  dE B A8 m  deg
1 248613 48.07 54.80 -5.93 35.43 26.66 8.95 33.80 10.03 128 241 AVERAGE 1 M72.08 8376 ------ ------ 7126 26,54 8.92 3299 18.63 128 241 AVERAGE
TEL : 886-3-327-0868 Page Number : E1-43 of 220

FAX: 886-3-327-0855



wamonas. FCC RADIO TEST REPORT Report No. : FR491243B

Pol. Vertical Fundamental
gL 0B gLl B
1225 1225
105 105
815 5 1
""‘”“"\\ PEAK_BE 74, PEAK T4
00 00
52. 1 52. & -
f "ok oy " [ | P S H
30 350
Peak
11 1.
462 24695 1112 48 4024 2500 1000 1400, 800, 2200, 000
Frequency (MHz) Frequency (MHz)
Site + B3CH21-HY Site + B3CH21-HY
Condition: PEAK BE 74 3n DRH18-E_LE2CA3AIEN 240711 VERTICAL Condition: PEAK 74 3m DRH1S-E_LE2CA3ALBEN 248711 VERTICAL
+ RE: 1000, 068kHz VBi: 3000, 000kHzZ SHT:Auto + RBI: 1009, 068kHz VBi:3800. 008Ktz SKT:Auto
Linit Read  Ant Cable Preamp  Aux  Afos  TPos Linit Read  Ant (able Preamp  Aux APos TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark
Mz dBuV/m dBu/m  dB dBw dB/m  dB B A8 o deg Mz dBuV/m dBW/m  d6 BV dBfm  dE B A8 m  deg
1 248552 53.06 74.00 -20.94 40.42 26.66 8.95 33.00 10.03 408 261 PEAK 1 M72.08 8436 ----m- ----m- 7188 26,52 8.92 3299 18.63 480 261 PEAK
gL 0B Lol B
1225 1225
105 105
815 5 i
o
00 00
AVGBE 34 AVG_54
T 7 528
1 SRR
5 M~ ki Saaa
Avg
11 1.
462 24695 1112 48 4024 2500 1000 1400, 800, 2200, 000
Frequency (MHz) Frequency (MHz)
Site + B3CH21-HY Site + B3CH21-HY
Condition: AVG_BE 54 3m DAH1S-E_LEQCA3ALSEN 248711 VERTICAL Condition: AVG 54 3n DRH18-E_LEACA3ALAEN 240711 VERTICAL
+ RE:1000. 06kHz VBi:0.520kHz SWT:Auto + RBI:1009.068kHZ VBi:0.520kHz SWT:Auto
Linit Read  Ant Cable Preamp Aux  Afos  TPos Linit Read  Ant (able Preamp  Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark
Mz dBuV/m dBu/m  dB dBw dB/m  dB B A8 o deg Mz dBuV/m dBW/m  d6 BV dBfm  dE B A8 m  deg
1 248632 45.58 54.00 -8.28 33.16 26.66 8.95 33.80 10.03 408 261 AVERAGE 1 M72.08 BLB3 ----mn - 63.55 26,52 8.92 32.99 10.83 488 261 AVERAGE
TEL : 886-3-327-0868 Page Number : E1-44 of 220

FAX: 886-3-327-0855



wamonas. FCC RADIO TEST REPORT Report No. : FR491243B

Pol. Horizontal Vertical
1 %Lmumvnn) " Level (dBuVim)
1225 1225
1050 105
5 85
PEAK 74 PEAK 74
00 00
@ AVG 54 @ AVG_54
o 1 et A 1 R O
At
by for - WWW‘*’M
30 30
Peak
175 f
Avg
3000 6000, 9000, 1 A5000. 18000 3000 6000, 9000, 12000, 15000, 16000
Frequency (MHz) Frequency (MHz)
Site  : @3CH2L-HY Site  : 3CH2L-HY
Condition: PEAK 74 3m DRHIB-E_LE2CA3AIBEN 240711 HORIZONTAL Condition: PEAK_74 3m DRHIB-E_LE2CA3AIBEN_240711 VERTICAL
Linit Read  Ant Cable Preamp  Aux  MPos  TPos Linit Read  Ant Cable Preamp Aux MPos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark
Mz dBu/m dBuV/m B dBV dB/m  dB  dB A8 o deg Mz dBuV/m dBuV/m  dB dBV dB/m  dB  dB A8 n  deg
1 494400 46.25 74,00 -27.75 34.57 3266 1280 3419 @41 - -- PEAC 1 494408 45.95 74.60 -28.65 34.27 32.66 12.86 4.19 @41 - - PEAC
1 7416.00 49.20 74.00 -24.80 3237 36.80 16.08 3679 @74 - -- PEAC 2 7416.00 49.36 74.60 -24.64 32,33 36.80 16.08 3679 @74 - - PEAK
3 7416.00 39.71 54,00 -14.29 2288 36.80 16.08 36.79 0.7 .- -- AVERAGE 3 7416.08 39.46 54.60 -14.54 22.63 36.80 16.08 36.79 @.74 - -- AVERAGE
TEL : 886-3-327-0868 Page Number : E1-45 of 220

FAX: 886-3-327-0855



wamonas. FCC RADIO TEST REPORT Report No. : FR491243B

Pol. Horizontal Vertical
meelmmnn) M“Lmumvnn)
105 105
#15 i3
10.6G (il (U
MG 54 MG 54
~18G 528 7k
"% T PUTRR | L miimrin— SYR TR T E———_
Avg % L —
118 !
10600 12080, 13560, 15040, 16520, 18000 10600 12080, 13560, 15040, 18520, 18000
Frequency (MHz) Frequency (MHz)
Site ¢ O3CHL-HY Site ¢ DICHL-HY
Condition: AVG 54 3n DRHLS-E LE2COIALEN 240711 HORTZONTAL Condition: AVG 54 3n DRHLS-E LEQCOIALEN 240711 VEATICAL
TEL : 886-3-327-0868 Page Number : E1-46 of 220

FAX: 886-3-327-0855



wamonas. FCC RADIO TEST REPORT

Report No. : FR491243B

Pol. Horizontal Fundamental
gl oB) gLl B
1225 1225
105 105
815 5
PEAK T4
4 Y 09 E
82 ! it \w i2; i | h
phar i Al
30 350
Peak
11 1.
Al 233, 262 2388, Ut 244 1000 1400, 800, 000
Frequency (MHz) Frequency (MHz)
Site + B3CH21-HY Site + B3CH21-HY
Condition: PEAK BE 74 3n DRH18-E_LE2CA3ALEN 240711 HORTZONTAL Condition: PEAK 74 3m DRH18-E_LE2CA3ALBEN 24711 HORTZONTAL
+ RE: 1000, 068kHz VBi: 3000, 000kHZ SHT:Auto + RBI: 1009, 068kHz VBi:3800. 008Ktz SKT:Auto
Linit Read  Ant Cable Preamp  Aux  Afos  TPos Linit Read  Ant (able Preamp  Aux APos TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark
Mz dBuV/m dBu/m  dB dBw dB/m  dB B A8 o deg Mz dBuV/m dBW/m  d6 BV dBfm  dE B A8 m  deg
1 D738 49.88 74.00 -24.12 37,3 26.82 8.72 3291 18.03 294 387 PEAK --- 69.95 26,82 8.80 32.95 10.63 294 367 PEAK
gL cB) Lol B
1225 1225
105 105
815 5
1
00 00
j \ VG54
528 528
1 . PR B
31 350
Avg
11 1.
Al 233, 262 2388, Ut 244 1000 1400, 800, 2200, 000
Frequency (MHz) Frequency (MHz)
Site + B3CH21-HY Site + B3CH21-HY
Condition: AVG_BE 54 3m DAH1S-E_LEQCA3ALSEN 24711 HORTZONTAL Condition: AVG 54 3n DRH18-E_LEACA3ALAEN 240711 HORTZONTAL
+ RE:1000. 06kHz VBi: 1.100kHz SWT:Auto + RBI:1009.068kHZ VBi: 1. 100kHz SWT:Auto
Linit Read  Ant Cable Preamp  Aux Afos  TPos Linit Read  Ant (able Preamp  Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark
Mz dBuV/m dBu/m  dB dBw dB/m  dB B A8 o deg Mz dBuV/m dBW/m  d6 BV dBfm  dE B A8 m  deg
1 136421 49.38 54.00 -13.78 27.52 26.96 8.78 32.91 10.03 294 307 AVERAGE 1 21208 75.08 ------ ------ 62.31 26,9 8.79 32.95 10.83 294 387 AVERAGE

TEL : 886-3-327-0868
FAX: 886-3-327-0855

Page Number : E1-47 of 220




wamonas. FCC RADIO TEST REPORT

Report No. : FR491243B

Pol. Vertical Fundamental
gl oB) gLl B
1225 1225
105 105
815 5 1
PEAK T4
4 i 09 E
frtaichin orenfint ) h b o
b
30 350
Peak
11 1.
Al 233, 262 2388, Ut 244 1000 1400, 800, 2600, 000
Frequency (MHz) Frequency (MHz)
Site + B3CH21-HY Site + B3CH21-HY
Condition: PEAK BE 74 3n DRH18-E_LE2CA3ALEN 240711 VERTICAL Condition: PEAK 74 3m DRH1S-E_LE2CA3ALBEN 248711 VERTICAL
+ RBW: 1000, 060kHz VBN:3000.808KHZ SKT:Auto + REN:1060.060kHz VBW: 3000, 80ekHz ST:Auto
Linit Read  Ant Cable Preamp  Aux  Afos  TPos Linit Read  Ant (able Preamp  Aux APos TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark
Mz dBuV/m dBu/m  dB dBw dB/m  dB B A8 o deg Mz dBuV/m dBW/m  d6 BV dBfm  dE B A8 m  deg
1 B47.18 5138 74.80 -22.62 38.72 26.87 8.66 32.99 10.03 394 345 PEAK --- 6853 26,82 8.80 32.95 10.63 394 345 PEAK
gL cB) Lol B
1225 1225
105 105
815 5
1
00 00
525 [ \ 528 VG54
1 \ I .
5 ki Sa——
Avg
11 1.
Al 233, 262 2388, Ut 244 1000 1400, 000
Frequency (MHz)

Site + B3CH21-HY
Condition: AVG_BE 54 3m DAH1S-E_LEQCA3ALSEN 244711 VERTICAL
+ RBW:1000.060kHz VBN:1.100kHz SWT:Auto

Linit Read  Ant Cable Preamp  Aux Afos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark
Mz dBuV/m dBu/m  dB dBw dB/m  dB B A8 o deg
1 1363.82 4,19 54.00 -13.81 27.41 26.9 8.78 32.91 10.03 394 345 AVERAGE

800, 2200,
Frequency (MHz)

Site + B3CHZL-HY
Condition: AVG 54 3n DRH18-E_LEACA3ALAEN 240711 VERTICAL
+ REN:1060.060kHz VBW:1.100kHz SWT:Auto

Linit Read  Ant (able Preamp  Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark
Mz dBuV/m dBW/m  d6 BV dBfm  dE B A8 m  deg
1 212,08 73.48 ------ ------ 60.76 26,82 8.88 32.95 10.83 394 345 AVERAGE

TEL : 886-3-327-0868
FAX: 886-3-327-0855

Page Number : E1-48 of 220
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Pol. Horizontal Vertical
1 %Lmumvnn) " Level (dBuVim)
1225 1225
1050 105
5 85
PEAK 74 PEAK 74
00 00
o ‘ G 54 o f G 54
i it hial E“‘W-—M s R
|y b gt
350! 35,
Peak “" ]
175 f
Avg
3000 6000, 9000, 1 A5000. 18000 3000 6000, 9000, 12000, 15000, 16000
Frequency (MHz) Frequency (MHz)
Site  : @3CH2L-HY Site  : 3CH2L-HY
Condition: PEAK 74 3m DRHIB-E_LE2CA3AIBEN 240711 HORIZONTAL Condition: PEAK_74 3m DRHIB-E_LE2CA3AIBEN_240711 VERTICAL
Linit Read  Ant Cable Preamp  Aux  MPos  TPos Linit Read  Ant Cable Preamp Aux MPos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark
Mz dBu/m dBuV/m B dBV dB/m  dB  dB A8 o deg Mz dBuV/m dBuV/m  dB dBV dB/m  dB  dB A8 n  deg
1 484,00 57.08 74.00 -16.92 45.90 3225 12.68 3418 .43 168 55 PEAC 1 452408 54.45 74.60 -19.55 43.27 3.5 12.68 34,18 0.43 300 104 PEAK
1O4R4.00 46.36 5400 -7.64 35,18 3225 12.68 3418 0.43 160 55 AVERAGE 2 42400 44.82 54.60 -9.18 .64 30,05 12.68 34,18 043 300 104 AVERAGE
3 6435.00 52.71 74.80 -21.29 37.56 35.77 14.68 3571 041 .- - PEAK 3 6435.08 5115 74.60 -22.85 36.80 3577 14.68 5.7 04l - - PEAK

Remark: The unwanted signal #3 can be ignored since it falls within the non-restricted band and meet the
requirements of 15.247 (d).

TEL : 886-3-327-0868 Page Number : E1-49 of 220
FAX : 886-3-327-0855
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Pol. Horizontal Vertical
meelmmnn) M“Lmumvnn)
105 105
#15 i3
10.6G (il (U
MG 54 MG 54
~18G 528 7k
Avg % il % l
118 !
10600 12080, 13560, 15040, 16520, 18000 10600 12080, 13560, 15040, 18520, 18000
Frequency (MHz) Frequency (NHz)
Site o GICHDL-AY Site G3OHL-AY
Condition: AVG 54 3n DRHLS-E LE2COIALEN 240711 HORTZONTAL Condition: AVG 54 3n DRHLS-E LEQCOIALEN 240711 VEATICAL
TEL : 886-3-327-0868 Page Number 1 E1-50 of 220

FAX: 886-3-327-0855



SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR491243B

Pol. Horizontal Fundamental
gL 0B gLl B
1225 1225
105 105
815 5 1
/“””“‘ PEAK T4
00 00
52! - T TS ; r 52! p—L ot
" " T L,
30 350
Peak
11 1.
Al 214 21528 AIEY] 23954 i 1000 1400, 800, 2200, 000
Frequency (MHz) Frequency (MHz)
Site + B3CH21-HY Site + B3CH21-HY
Condition: PEAK BE 74 3n DRH18-E_LE2CA3ALEN 240711 HORTZONTAL Condition: PEAK 74 3m DRH18-E_LE2CA3ALBEN 24711 HORTZONTAL
+ RE: 1000, 068kHz VBi: 3000, 000kHzZ SHT:Auto + RBI: 1009, 068kHz VBi:3800. 008Ktz SKT:Auto
Linit Read  Ant Cable Preamp  Aux  Afos  TPos Linit Read  Ant (able Preamp  Aux APos TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark
Mz dBuV/m dBu/m  dB dBw dB/m  dB B A8 o deg Mz dBuV/m dBW/m  d6 BV dBfm  dE B A8 m  deg
1 1367.46 50.36 74.80 -23.64 37.62 26.93 8.7 32.92 18.83 233 27 PEM 1 21708 8421 ----mm oo 7162 26,70 8.81 3295 18.63 B3 27 PEAK
gL 0B Lol B
1225 1225
105 105
815 5
1
00 00
525 525 VG54
1 e
% — %0 =5
Avg
11 1.
Al 214 21528 AIEY] 23954 i 1000 1400, 800, 2200, 000
Frequency (MHz) Frequency (MHz)
Site + B3CH21-HY Site + B3CH21-HY
Condition: AVG_BE 54 3m DAH1S-E_LEQCA3ALSEN 24711 HORTZONTAL Condition: AVG 54 3n DRH18-E_LEACA3ALAEN 240711 HORTZONTAL
+ RE:1000. 0BkHz VBi: 1.100kHz SWT:Auto + RBI:1009.068kHZ VBi: 1. 100kHz SWT:Auto
Linit Read  Ant Cable Preamp Aux  Afos  TPos Linit Read  Ant (able Preamp  Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark
Mz dBuV/m dBu/m  dB dBw dB/m  dB B A8 o deg Mz dBuV/m dBW/m  d6 BV dBfm  dE B A8 m  deg
1 DB87.47 4021 54.80 -13.79 27.67 26,79 874 32.93 10.03 233 27 AVERAGE 1 M17.08 76.78 ------ ------ 64.04 26,78 8.88 32.95 10.83 233 27 AVERAGE
TEL : 886-3-327-0868 Page Number : E1-51 of 220

FAX: 886-3-327-0855
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Report No. : FR491243B

Pol. Vertical Fundamental
gL 0B gLl B
1225 1225
105 105
815 5 1
f"‘ PEAK 74
00 00
1 w N
52, - - ’ i 52 ‘ — e i | i .
[
30 350
Peak
11 1.
Al 214 21528 AIEY] 23954 i 1000 1400, 800, 2200, 000
Frequency (MHz) Frequency (MHz)
Site + B3CH21-HY Site + B3CH21-HY
Condition: PEAK BE 74 3n DRH18-E_LE2CA3AIEN 240711 VERTICAL Condition: PEAK 74 3m DRH1S-E_LE2CA3ALBEN 248711 VERTICAL
+ RE: 1000, 068kHz VBi: 3000, 000kHzZ SHT:Auto + RBI: 1009, 068kHz VBi:3800. 008Ktz SKT:Auto
Linit Read  Ant Cable Preamp  Aux  Afos  TPos Linit Read  Ant (able Preamp  Aux APos TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark
Mz dBuV/m dBu/m  dB dBw dB/m  dB B A8 o deg Mz dBuV/m dBW/m  d6 BV dBfm  dE B A8 m  deg
1 8875 5201 74.80 -21.99 39.46 26,7 875 32.93 10.03 108 349 PEAK --- 7185 2678 8.80 32.95 10.63 189 349 PEAK
gL 0B Lol B
1225 1225
105 105
815 5
1
00 00
Y / s VG54
e AN EENSEDR
5 ki S S S
Avg
11 1.
Al 214 21528 AIEY] 23954 i 1000 1400, 800, 2200, 000
Frequency (MHz) Frequency (MHz)
Site + B3CH21-HY Site + B3CH21-HY
Condition: AVG_BE 54 3m DAH1S-E_LEQCA3ALSEN 248711 VERTICAL Condition: AVG 54 3n DRH18-E_LEACA3ALAEN 240711 VERTICAL
+ RE:1000. 0BkHz VBi: 1.100kHz SWT:Auto + RBI:1009.068kHZ VBi: 1. 100kHz SWT:Auto
Linit Read  Ant Cable Preamp Aux  Afos  TPos Linit Read  Ant (able Preamp  Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark
Mz dBuV/m dBu/m  dB dBw dB/m  dB B A8 o deg Mz dBuV/m dBW/m  d6 BV dBfm  dE B A8 m  deg
1 1389.93 4136 54.00 -12.64 26.51 26.7% 8.75 32.93 10.03 108 349 AVERAGE 1 M17.08 76,26 ------ ------ 63.66 26,78 8.88 32.95 10.83 18@ 349 AVERAGE

TEL : 886-3-327-0868
FAX: 886-3-327-0855

Page Number : E1-52 of 220
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Pol. Horizontal Vertical
1 4ﬂLmI«IBu\”ln] " Level (dBuVim)
1225 1225
1050 105
5 85
PEAK 74 PEAK 74
00 00
o AVG 54 s . AVG 34
J 1 s . A 1 o I
4 g
Peak
175 f
Avg
3000 6000. 9000, 1 A5000. 18000 3000 6000, 9000. 12000, 15000, 16000
Frequency (MHz) Frequency (MHz)
Site  : @3CH2L-HY Site  : 3CH2L-HY
Condition: PEAK 74 3m DRHIB-E_LE2CA3AIBEN 240711 HORIZONTAL Condition: PEAK_74 3m DRHIB-E_LE2CA3AIBEN_240711 VERTICAL
Linit Read  Ant Cable Preamp  Aux  MPos  TPos Linit Read  Ant Cable Preamp Aux MPos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark
Mz dBu/m dBuV/m B dBV dB/m  dB  dB A8 o deg Mz dBuV/m dBuV/m  dB dBV dB/m  dB  dB A8 n  deg
1 4B34.00 44.27 74,00 -29.73 3.67 327 12.69 3418 @42 - -- PEAC 1 453408 44.85 74.60 -29.95 32.85 3.7 12.69 M.13 @42 - - PEAC
1725100 43.68 74.00 -25.30 333 36.60 15.87 36.67 0.35 .- -- PEAC 2 715L.00 43.45 74.60 -25.55 3210 36.60 15.87 36.67 @55 - - PEAK
375100 38.88 54.80 -15.12 2253 36.60 15.87 36.67 0.5 .- -- AVERAGE 3715108 38.79 54.60 -15.21 22.44 36.68 15.87 36.67 0.55 - -- AVERAGE
TEL : 886-3-327-0868 Page Number : E1-53 of 220

FAX: 886-3-327-0855
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Pol. Horizontal Vertical
meelmmnn) M“Lmumvnn)
105 105
#15 i3
10.6G (il (U
MG 54 MG 54
~18G 528 7k
Avg % %l
118 !
10600 12080, 13560, 15040, 16520, 18000 10600 12080, 13560, 15040, 18520, 18000
Frequency (MHz) Frequency (MHz)
Site ¢ O3CHL-HY Site ¢ DICHL-HY
Condition: AVG 54 3n DRHLS-E LE2COIALEN 240711 HORTZONTAL Condition: AVG 54 3n DRHLS-E LEQCOIALEN 240711 VEATICAL
TEL : 886-3-327-0868 Page Number : E1-54 of 220

FAX: 886-3-327-0855



SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR491243B

Pol. Horizontal Fundamental
gl oB) gLl B
1225 1225
105 105
815 5 1
f" PEAK 74
00 00
1 \ Ml
52, - ” " i 52 " e o s
30 350
Peak
11 1.
Al 2354 2608 23862 UM un 1000 1400, 800, 2600, 000
Frequency (MHz) Frequency (MHz)
Site + B3CH21-HY Site + B3CH21-HY
Condition: PEAK BE 74 3n DRH18-E_LE2CA3ALEN 240711 HORTZONTAL Condition: PEAK 74 3m DRH18-E_LE2CA3ALBEN 24711 HORTZONTAL
+ RE: 1000, 068kHz VBi: 3000, 000kHzZ SHT:Auto + RBI: 1009, 068kHz VBi:3800. 008Ktz SKT:Auto
Linit Read  Ant Cable Preamp  Aux  Afos  TPos Linit Read  Ant (able Preamp  Aux APos TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark
Mz dBuV/m dBu/m  dB dBw dB/m  dB B A8 o deg Mz dBuV/m dBW/m  d6 BV dBfm  dE B A8 m  deg
1 DB12.67 50.32 74.00 -23.68 37.65 26.93 8.59 32.88 10.03 326 296 PEAK --- J0.66 26,68 8.85 3297 10.63 326 296 PEAK
gL cB) Lol B
1225 1225
105 105
815 5
1
00 00
/ VG54
528 528
1 ] B —
31 350
Avg
11 1.
Al 2354 2608 23862 UM uin 1000 1400, 800, 2200, 000
Frequency (MHz) Frequency (MHz)
Site + B3CH21-HY Site + B3CH21-HY
Condition: AVG_BE 54 3m DAH1S-E_LEQCA3ALSEN 24711 HORTZONTAL Condition: AVG 54 3n DRH18-E_LEACA3ALAEN 240711 HORTZONTAL
+ RE:1000. 0BkHz VBi: 1.100kHz SWT:Auto + RBI:1009.068kHZ VBi: 1. 100kHz SWT:Auto
Linit Read  Ant Cable Preamp Aux  Afos  TPos Linit Read  Ant (able Preamp  Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark
Mz dBuV/m dBu/m  dB dBw dB/m  dB B A8 o deg Mz dBuV/m dBW/m  d6 BV dBfm  dE B A8 m  deg
1 136245 4h.06 54.00 -13.94 27.27 26.98 8.69 32.91 10.03 326 296 AVERAGE 1 237,08 76,21 ----m- ---oee 63.62 26,68 8.85 32.97 10.83 326 296 AVERAGE

TEL : 886-3-327-0868
FAX: 886-3-327-0855

Page Number
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wamonas. FCC RADIO TEST REPORT Report No. : FR491243B

Pol. Horizontal Fundamental
gL 0B
1225
105
815
fommin,
PEAK_BE T4
4 A\ —
52' l“WMM — I " A, "
30
Peak Blank
11
uin 445 2622 U148 T4 2500
Frequency (MHz)
Site + B3CH21-HY
Condition: PEAK BE 74 3n DRH18-E_LE2CA3ALEN 240711 HORTZONTAL
+ RE: 1000, 068kHz VBi: 3000, 000kHzZ SHT:Auto
Linit Read  Ant Cable Preamp  Aux  Afos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark
Mz dBuV/m dBu/m  dB dBw dB/m  dB B A8 o deg
1 249824 50.56 74.80 -23.44 37.87 26.7% 8.97 33.81 10.03 326 296 PEAK
gL 0B
1225
105
815
[T —
\ AVG_BE 54
T
— 1
31
Avg Blank
11
uin 445 2622 U148 T4 2500
Frequency (MHz)
Site + B3CH21-HY
Condition: AVG_BE 54 3m DAH1S-E_LEQCA3ALSEN 24711 HORTZONTAL
+ RE:1000. 0BkHz VBi: 1.100kHz SWT:Auto
Linit Read  Ant Cable Preamp Aux  Afos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark
Mz dBuV/m dBu/m  dB dBw dB/m  dB B A8 o deg
1 249679 49.33 54.80 -13.67 27.64 26.7 8.97 33.81 10.03 326 296 AVERAGE
TEL : 886-3-327-0868 Page Number : E1-56 of 220

FAX: 886-3-327-0855



wamonas. FCC RADIO TEST REPORT

Report No. : FR491243B

1 131686 39.99 54.00 -14.01 27.27 26.97 .68 32.88 18.03 378 b AVERAGE

Mz dBuV/m dBu/m  dB dBw dB/m  dB B A8 o deg

Pol. Vertical Fundamental
gl oB) gLl B
1225 1225
105 105
815 5 1
PEAK T4
4 /ﬁ 09 E
* [ e et el " o al i I " o oot v .
30 350
Peak
11 1.
Al 2354 2608 2862 UM un 1000 1400, 800, 000
Frequency (MHz) Frequency (MHz)
Site + B3CH21-HY Site + B3CH21-HY
Condition: PEAK BE 74 3n DRH18-E_LE2CA3AIEN 240711 VERTICAL Condition: PEAK 74 3m DRH1S-E_LE2CA3ALBEN 248711 VERTICAL
+ RE: 1000, 068kHz VBi: 3000, 000kHzZ SHT:Auto + RBI: 1009, 068kHz VBi:3800. 008Ktz SKT:Auto
Linit Read  Ant Cable Preamp  Aux  Afos  TPos Linit Read  Ant (able Preamp  Aux APos TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark
Mz dBuV/m dBu/m  dB dBw dB/m  dB B A8 o deg Mz dBuV/m dBW/m  d6 BV dBfm  dE B A8 m  deg
1 1359.78 5B.48 74.80 -23.51 37.67 27.00 8.69 32.91 18.63 37 B PEAK --- 6839 26,68 8.85 3297 8.3 378 B PEAK
gL cB) Lol B
1225 1225
105 105
815 5
1
00 00
[ VG54
528 528
1 I
i 30 —
Avg
11 1.
Al 2354 2608 23862 UM un 1000 1400, 800, 2200, 000
Frequency (MHz) Frequency (MHz)
Site + B3CH21-HY Site + B3CH21-HY
Condition: AVG_BE 54 3m DAH1S-E_LEQCA3ALSEN 248711 VERTICAL Condition: AVG 54 3n DRH18-E_LEACA3ALAEN 240711 VERTICAL
+ RE:1000. 0BkHz VBi: 1.100kHz SWT:Auto + RBI:1009.068kHZ VBi: 1. 100kHz SWT:Auto
Linit Read  Ant Cable Preamp Aux  Afos  TPos Linit Read  Ant (able Preamp  Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark

Mz dBuV/m dBW/m  d6 BV dBfm  dE B A8 m  deg
1 437,08 7092 ----mn -ooeee 60.36 26,66 8.84 32.97 la.83 378 @ AVERAGE

TEL : 886-3-327-0868
FAX: 886-3-327-0855

Page Number : E1-57 of 220
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Pol. Vertical

Fundamental

Level(BuVim)

14
14l)

1225

105,

B75

[~ PEAK_BE 74
70 L\\

a4\

Blank
11!

Peak

un 24495 62 U748 24074 2500
Frequency (MHz)

Site + B3CH21-HY
Condition: PEAK BE 74 3n DRH18-E_LE2CA3AIEN 240711 VERTICAL
+ RBW: 1000, 060kHz VBN:3000.808KkHZ ST:Auto

Linit Read  Ant Cable Preamp  Aux  Afos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark
Mz dBuV/m dBu/m  dB dBw dB/m  dB B A8 o deg
1 249855 56.85 74.80 -23.15 30.16 26,79 8.96 33.60 18.03 378 B PEAK

1o Letel [dBuVim)

4
14l)

1225

105,

B75

0.

\ AVG_BE_54
52!

Blank
11!

Avg

un 24495 62 U748 24074 2500
Frequency (MHz)

Site + B3CH21-HY
Condition: AVG_BE 54 3m DAH1S-E_LEQCA3ALSEN 248711 VERTICAL
+ RBW:1000.060kHz VBN:1.100kHz SWT:Auto

Linit Read  Ant Cable Preamp Aux  Afos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark
Mz dBuV/m dBu/m  dB dBw dB/m  dB B A8 o deg
1 248883 49.38 54.80 -13.62 27.72 26.68 8.95 33.60 18.03 378 b AVERAGE

TEL : 886-3-327-0868

Page Number : E1-58 of 220
FAX : 886-3-327-0855
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Pol. Horizontal Vertical
1 MLW&I{HB!IVJIH] ) Level (dBuVim)
1225 1225
1050 105,
815 85
PEAK 74 PEAK 74
00 700
o ! ) AVG 54 o ! ) AV 54
" PR o W ity g
L o4
350 3540
Peak
115 7.
Avg
3000 6000, 9000, 12000, 15000. 18000 3000 6000, 9000 12000, 15000. 18000
Frequency (MHz) Frequency (MHz)
Site + B3CH2L-HY Site + B3CH2L-HY
Condition: PEAK_74 3m DRHIB-E_LE2CG3AIGEN 240711 HORIZONTAL Condition: PEAK_74 3m DRHIB-E_LE2CG3AIGEN_240711 VERTICAL
Linit Read  Ant Cable Preamp  Aux APos  TPos Linmit Read  Ant Cable Preamp  Aux APos  TPos
Freq Llevel Line Margin Level Factor Loss Factor Factor Remark Freq level Line Margin Level Factor Loss Factor Factor Remark
Mz dBuV/m dBuV/m B dBw dB/m  dB B B o deg Mz dBuV/m dBuV/m B dBw dB/m dB B B om  deg
1 4874.08 56.49 74.0@ -17.51 45.17 3135 12.73 3418 @.42 18 332 PEAK 1 457400 56.98 74.60 -17.10 45.58 32.35 12.73 3418 @.42 318 99 PEAK
1 4B74.08 47.73 54.08 -6.27 36.41 3235 12.73 3418 @.42 160 332 AVERAGE 1 457400 47.96 54.60 -6.84 36.64 32.35 12.73 3418 @.42 318 99 AVERAGE
3 6495.08 5179 74.00 -22.21 36.53 35.80 14.78 35.74 0.4 - -- PEAK 3 6495.0@ 50.54 74.60 -23.46 35.28 35.80 1478 3574 0.4 - -- PEAK
4 731100 48.91 74.00 -25.89 32.32 36.77 15.95 36.71 @.63 - -- PEAK 4 731100 48.93 74.00 -15.67 32.34 36.77 15.95 36.71 .63 - -- PEAK
5 73108 39.20 54.00 -14.80 22.61 36.72 15.95 36.71 @.63 - -- AVERAGE 5 731L.0@ 39.16 54.60 -14.84 22.57 36.72 15.95 36.71 0.63 - -- AVERAGE

Remark: The unwanted signal #3 can be ignored since it falls within the non-restricted band and meet the
requirements of 15.247 (d).

TEL : 886-3-327-0868 Page Number : E1-59 of 220
FAX : 886-3-327-0855
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Pol. Horizontal Vertical
meelmmnn) M“Lmumvnn)
105 105
#15 i3
10.6G (il (U
MG 54 MG 54
~18G 528 7k
Avg 0 bl
118 !
10600 12080, 13560, 15040, 16520, 18000 10600 12080, 13560, 15040, 18520, 18000
Frequency (MHz) Frequency (MHz)
Site o GICHDL-AY Site G3OHL-AY
Condition: AVG 54 3n DRHLS-E LE2COIALEN 240711 HORTZONTAL Condition: AVG 54 3n DRHLS-E LEQCOIALEN 240711 VEATICAL
TEL : 886-3-327-0868 Page Number 1 E1-60 of 220

FAX: 886-3-327-0855



wamonas. FCC RADIO TEST REPORT

Report No. : FR491243B

Pol. Horizontal Fundamental
gl oB) gLl B
1225 1225
105 105
815 5 1
T PEAK BE 74 PEAK 74
00 \\N 00
52- i MVMM Avh et o 52. M " L M b it e ' ‘
30 350
Peak
11 1.
457 2655 1142 48 4014 2500 1000 1400, 800, 2200, 000
Frequency (MHz) Frequency (MHz)
Site + B3CH21-HY Site + B3CH21-HY
Condition: PEAK BE 74 3n DRH18-E_LE2CA3ALEN 240711 HORTZONTAL Condition: PEAK 74 3m DRH18-E_LE2CA3ALBEN 24711 HORTZONTAL
+ RE: 1000, 068kHz VBi: 3000, 000kHzZ SHT:Auto + RBI: 1009, 068kHz VBi:3800. 008Ktz SKT:Auto
Linit Read  Ant Cable Preamp  Aux  Afos  TPos Linit Read  Ant (able Preamp  Aux APos TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark
Mz dBuV/m dBu/m  dB dBw dB/m  dB B A8 o deg Mz dBuV/m dBW/m  d6 BV dBfm  dE B A8 m  deg
1 248838 50.82 74.00 -23.18 38.16 26.68 8.95 33.80 10.03 1o8 193 PEAK 1 257.08 B4.68 ------ ------ 7209 26,58 8.8 3298 18.63 188 193 PEAK
gL cB) Lol B
1225 1225
105 105
815 5
1
—
00 00
o AVGBE 54 25 AVG_54
- 1 e —
‘_._H.—'—'—‘W
31 350 e
Avg
11 1.
457 2655 1142 48 4014 2500 1000 1400, 800, 2200, 000
Frequency (MHz) Frequency (MHz)
Site + B3CH21-HY Site + B3CH21-HY
Condition: AVG_BE 54 3m DAH1S-E_LEQCA3ALSEN 24711 HORTZONTAL Condition: AVG 54 3n DRH18-E_LEACA3ALAEN 240711 HORTZONTAL
+ RE:1000. 0BkHz VBi: 1.100kHz SWT:Auto + RBI:1009.068kHZ VBi: 1. 100kHz SWT:Auto
Linit Read  Ant Cable Preamp Aux  Afos  TPos Linit Read  Ant (able Preamp  Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark
Mz dBuV/m dBu/m  dB dBw dB/m  dB B A8 o deg Mz dBuV/m dBW/m  d6 BV dBfm  dE B A8 m  deg
1 249867 49.33 54.80 -13.67 27.64 26.7% 8.97 33.81 10.03 108 193 AVERAGE 1 M57.08 77.02 ------ ---eee 64.51 2658 8.88 32.98 10.83 188 193 AVERAGE
TEL : 886-3-327-0868 Page Number : E1-61 of 220

FAX: 886-3-327-0855
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Pol. Vertical Fundamental
gl oB) gLl B
1225 1225
105 105
815 5 1
“'“'“"”"”Wm\ PEAK BE 74 PEAK 74
00 00
5 il 1 5 " )
g, o A A Lo o " o
30 350
Peak
11 1.
457 24655 1142 48 4014 2500 1000 1400, 800, 2200, 000
Frequency (MHz) Frequency (MHz)
Site + B3CH21-HY Site + B3CH21-HY
Condition: PEAK BE 74 3n DRH18-E_LE2CA3AIEN 240711 VERTICAL Condition: PEAK 74 3m DRH1S-E_LE2CA3ALBEN 248711 VERTICAL
+ RE: 1000, 068kHz VBi: 3000, 000kHzZ SHT:Auto + RBI: 1009, 068kHz VBi:3800. 008Ktz SKT:Auto
Linit Read  Ant Cable Preamp  Aux  Afos  TPos Linit Read  Ant (able Preamp  Aux APos TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark
Mz dBuV/m dBu/m  dB dBw dB/m  dB B A8 o deg Mz dBuV/m dBW/m  d6 BV dBfm  dE B A8 m  deg
1 248409 50.99 74.80 -23.01 36.38 26.64 8.94 33.00 10.03 108 346 PEAK 1 M57.08 8428 ----mn -oooee JL77 2658 8.88 3298 18.63 189 346 PEAK
gL cB) Lol B
1225 1225
105 105
815 5
1
[ — 70
AVGBE 54 AVG_54
T 528
] | ] ]
31 350 e
Avg
11 1.
457 2655 1142 48 4014 2500 1000 1400, 800, 2600, 000
Frequency (MHz) Frequency (MHz)
Site + B3CH21-HY Site + B3CH21-HY
Condition: AVG_BE 54 3m DAH1S-E_LEQCA3ALSEN 248711 VERTICAL Condition: AVG 54 3n DRH18-E_LEACA3ALAEN 240711 VERTICAL
+ RE:1000. 0BkHz VBi: 1.100kHz SWT:Auto + RBI:1009.068kHZ VBi: 1. 100kHz SWT:Auto
Linit Read  Ant Cable Preamp Aux  Afos  TPos Linit Read  Ant (able Preamp  Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark
Mz dBuV/m dBu/m  dB dBw dB/m  dB B A8 o deg Mz dBuV/m dBW/m  d6 BV dBfm  dE B A8 m  deg
1 249415 4931 54.00 -13.69 27.63 26.7% 8.96 33.81 10.03 108 346 AVERAGE 1 M57.08 76,42 ----mn -ooeee 63.91 26,58 8.88 32.98 10.83 18@ 346 AVERAGE
TEL : 886-3-327-0868 Page Number : E1-62 of 220

FAX: 886-3-327-0855



wamonas. FCC RADIO TEST REPORT Report No. : FR491243B

Pol. Horizontal Vertical
1 %Lml(ﬂ&lwm] " Level (dBuVim)
1225 1225
1050 105
5 85
PEAK 74 PEAK 74
00 00
@ AVG_54 @ AVG_54
5 i i . .
W""’j L o gl b - 1%,-"'" et o rg
30 30
Peak
175 f
Avg
3000 6000, 9000, 1 A5000. 18000 3000 6000, 9000, 12000, 15000, 16000
Frequency (MHz) Frequency (MHz)
Site  : @3CH2L-HY Site  : 3CH2L-HY
Condition: PEAK 74 3m DRHIB-E_LE2CA3AIBEN 240711 HORIZONTAL Condition: PEAK_74 3m DRHIB-E_LE2CA3AIBEN_240711 VERTICAL
Linit Read  Ant Cable Preamp  Aux  MPos  TPos Linit Read  Ant Cable Preamp Aux MPos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark
Mz dBu/m dBuV/m B dBV dB/m  dB  dB A8 o deg Mz dBuV/m dBuV/m  dB dBV dB/m  dB  dB A8 n  deg
1 491400 44.03 74,60 -29.97 356 3248 177 3419 @41 .- - PEAC 1 491408 44.23 74.60 -29.77 3276 32.48 12.77 419 @41 - - PEAC
1OTL00 43.60 74.00 -25.40 3184 36.80 1602 3676 @7 .- -- PEAC 2 THLGR 49.19 74.60 -24.71 32,53 36.80 16.02 3676 @7 - - PEAK
3 737L.00 39.06 54.00 -14.94 2230 36.80 16.02 36.76 0.7  -- - AVERAGE 3 737L.08 39.08 54.60 -14.92 22,30 36.88 16.02 36.76 0.7 - -- AVERAGE
TEL : 886-3-327-0868 Page Number : E1-63 of 220

FAX: 886-3-327-0855



wamonas. FCC RADIO TEST REPORT Report No. : FR491243B

Pol. Horizontal Vertical
meelmmnn) M“Lmumvnn)
105 105
#15 i3
10.6G (il (U
MG 54 MG 54
~18G 528 7k
Avg 0 bl
118 !
10600 12080, 13560, 15040, 16520, 18000 10600 12080, 13560, 15040, 18520, 18000
Frequency (MHz) Frequency (MHz)
Site o GICHDL-AY Site G3OHL-AY
Condition: AVG 54 3n DRHLS-E LE2COIALEN 240711 HORTZONTAL Condition: AVG 54 3n DRHLS-E LEQCOIALEN 240711 VEATICAL
TEL : 886-3-327-0868 Page Number 1 E1-64 of 220

FAX: 886-3-327-0855



wamonas. FCC RADIO TEST REPORT

Report No. : FR491243B

Pol. Horizontal Fundamental
gL 0B gLl B
1225 1225
105 105
815 5 1
from——. PEAK BE 74 PEAK 74
00 \‘\% 00
52, " 52 gt
bt Kttt e st st
30 350
Peak
11 1.
462 2695 1112 48 4024 2500 1000 1400, 800, 2200, 000
Frequency (MHz) Frequency (MHz)
Site + B3CH21-HY Site + B3CH21-HY
Condition: PEAK BE 74 3n DRH18-E_LE2CA3ALEN 240711 HORTZONTAL Condition: PEAK 74 3m DRH18-E_LE2CA3ALBEN 24711 HORTZONTAL
+ RE: 1000, 068kHz VBi: 3000, 000kHzZ SHT:Auto + RBI: 1009, 068kHz VBi:3800. 008Ktz SKT:Auto
Linit Read  Ant Cable Preamp  Aux  Afos  TPos Linit Read  Ant (able Preamp  Aux APos TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark
Mz dBuV/m dBu/m  dB dBw dB/m  dB B A8 o deg Mz dBuV/m dBW/m  d6 BV dBfm  dE B A8 m  deg
1 249624 5.28 74.80 -23.71 37.59 26.7% 8.97 33.81 10.03 319 386 PEAK 1 262,08 83.94 ----on oo 7149 26,50 8.98 3298 18.63 319 366 PEAK
gL 0B Lol B
1225 1225
105 105
815 5
1
(0 E— 00
AVGBE 34 AVG_54
T 528
e 1 ey
% — %0 —
Avg
11 1.
462 24695 1112 48 4024 2500 1000 1400, 800, 000
Frequency (MHz) Frequency (MHz)
Site + B3CH21-HY Site + B3CH21-HY
Condition: AVG_BE 54 3m DAH1S-E_LEQCA3ALSEN 24711 HORTZONTAL Condition: AVG 54 3n DRH18-E_LEACA3ALAEN 240711 HORTZONTAL
+ RE:1000. 0BkHz VBi: 1.100kHz SWT:Auto + RBI:1009.068kHZ VBi: 1. 100kHz SWT:Auto
Linit Read  Ant Cable Preamp Aux  Afos  TPos Linit Read  Ant (able Preamp  Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark
Mz dBuV/m dBu/m  dB dBw dB/m  dB B A8 o deg Mz dBuV/m dBW/m  d6 BV dBfm  dE B A8 m  deg
1 248678 49.38 54.00 -13.78 27.65 26.67 8.95 33.80 10.03 319 306 AVERAGE 1 2462.08 76,42 ------ ---oee 63.97 26,50 8.9 32.98 10.83 319 386 AVERAGE
TEL : 886-3-327-0868 Page Number : E1-65 of 220

FAX: 886-3-327-0855




SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR491243B

Pol. Vertical Fundamental
gL 0B gLl B
1225 1225
105 105
815 5 1
- PEAK BE 74 PEAK 74
00 “\Nw 00
5. T " . . emttaton] 52! o - P e—TY i | b i
. .
30 350
Peak
11 1.
462 2695 1112 48 4024 2500 1000 1400, 800, 2200, 000
Frequency (MHz) Frequency (MHz)
Site + B3CH21-HY Site + B3CH21-HY
Condition: PEAK BE 74 3n DRH18-E_LE2CA3A1EN 240711 VERTICAL Condition: PEAK 74 3m DRH1S-E_LE2CA3ALBEN 248711 VERTICAL
+ RE: 1000, 068kHz VBi: 3000, 000kHZ SHT:Auto + RBI: 1009, 068kHz VBi:3800. 008Ktz SKT:Auto
Linit Read  Ant Cable Preamp  Aux  Afos  TPos Linit Read  Ant (able Preamp  Aux APos TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark
Mz dBuV/m dBu/m  dB dBw dB/m  dB B A8 o deg Mz dBuV/m dBW/m  d6 BV dBfm  dE B A8 m  deg
1 2498.61 56.66 74.80 -23.34 37.97 26,70 8.96 33.60 18.03 321 B PEAK --- 66.95 26,50 8.98 3298 l8.e3 30 B PEAK
gL 0B Lol B
1225 1225
105 105
815 5
1
00 00
AVGBE 34 VG54
T 528
i1
5 ki S
Avg
11 1.
462 24695 1112 48 4024 2500 1000 1400, 800, 2200, 000
Frequency (MHz) Frequency (MHz)
Site + B3CH21-HY Site + B3CH21-HY
Condition: AVG_BE 54 3m DAH1S-E_LEQCA3ALSEN 248711 VERTICAL Condition: AVG 54 3n DRH18-E_LEACA3ALAEN 240711 VERTICAL
+ RE:1000. 0BkHz VBi: 1.100kHz SWT:Auto + RBI:1009.068kHZ VBi: 1. 100kHz SWT:Auto
Linit Read  Ant Cable Preamp Aux  Afos  TPos Linit Read  Ant (able Preamp  Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark
Mz dBuV/m dBu/m  dB dBw dB/m  dB B A8 o deg Mz dBuV/m dBW/m  d6 BV dBfm  dE B A8 m  deg
1 28875 4,19 54.80 -13.81 27.52 26.69 .95 33.60 18.03 321 b AVERAGE 1 262,08 7218 ------ ------ 59.65 26,50 8.9 32.98 le.e3 31 @ AVERAGE

TEL : 886-3-327-0868
FAX: 886-3-327-0855

Page Number

: E1-66 of 220



wamonas. FCC RADIO TEST REPORT Report No. : FR491243B

Pol. Horizontal Vertical
1 4ﬂLtwel{dBil\mn] ) Level (dBuVim)
1225 1225
1050 105,
815 85
PEAK 74 PEAK 74
00 700
1
., N (1) . . G 54
s WWW 4 ol e B futeun 't i prr
WW g™
350 3540
Peak
115 7.
Avg
3000 6000, 9000, 12000, 15000. 18000 3000 6000, 9000 12000. 15000. 18000
Frequency (MHz) Frequency (MHz)
Site + B3CH2L-HY Site + B3CH2L-HY
Condition: PEAK_74 3m DRHIB-E_LE2CG3AIGEN 240711 HORIZONTAL Condition: PEAK_74 3m DRHIB-E_LE2CG3AIGEN_240711 VERTICAL
Linit Read  Ant Cable Preamp  Aux APos  TPos Linmit Read  Ant Cable Preamp  Aux APos  TPos
Freq Llevel Line Margin Level Factor Loss Factor Factor Remark Freq level Line Margin Level Factor Loss Factor Factor Remark
Mz dBuV/m dBuV/m B dBw dB/m  dB B B o deg Mz dBuV/m dBuV/m B dBw dB/m dB B B om  deg
1 492408 55.63 74.00 -18.37 44.89 3154 12.78 3419 @.41 8@ 343 PEAK 1 4924.00 59.03 74.60 -14.97 47.49 32.54 1078 34.19 .41 35 189 PEAK
1 492408 47.63 54.08 -6.97 35.49 3254 1278 3419 @.41 160 343 AVERAGE 1 4924.00 48.89 54.60 -5.11 37.35 32.54 1078 3419 Q.41 315 109 AVERAGE
3 6570.08 49.84 74.00 -24.16 34.37 36.08 14.89 35.85 0.43 - -- PEAK 3 6390.08 50.46 74.60 -23.54 35.50 35.64 I14.61 35.69 0.4 - -- PEAK
4 7386.00 49.66 74.00 -24.34 32.87 36.80 16.84 36.77 @.72 - -- PEAK 4 7386.80 49.75 74.00 -24.25 32.9 36.80 16.84 36.77 0.72 - -- PEAK
5 7386.08 39.70 54.00 -14.30 22.91 36.80 16.84 36.77 @.72 - -- AVERAGE 5 7386.08 39.56 54.60 -14.14 23.67 36.80 l16.4 36.77 .72 - -- AVERAGE

Remark: The unwanted signal #3 can be ignored since it falls within the non-restricted band and meet the
requirements of 15.247 (d).

TEL : 886-3-327-0868 Page Number : E1-67 of 220
FAX : 886-3-327-0855



wamonas. FCC RADIO TEST REPORT Report No. : FR491243B

Pol. Horizontal Vertical
meelmmnn) M“Lmumvnn)
105 105
#15 i3
10.6G (il (U
MG 54 MG 54
~18G 528 7k
Avg % %l
118 !
10600 12080, 13560, 15040, 16520, 18000 10600 12080, 13560, 15040, 18520, 18000
Frequency (MHz) Frequency (MHz)
Site ¢ O3CHL-HY Site ¢ DICHL-HY
Condition: AVG 54 3n DRHLS-E LE2COIALEN 240711 HORTZONTAL Condition: AVG 54 3n DRHLS-E LEQCOIALEN 240711 VEATICAL
TEL : 886-3-327-0868 Page Number : E1-68 of 220

FAX: 886-3-327-0855



wamonas. FCC RADIO TEST REPORT

Report No

. FR491243B

Pol. Horizontal Fundamental
gL 0B gLl B
1225 1225
105 105
815 5 1
L Aoty e by
PEAK_BE T4 PEAK T4
4 Y — 09 E
"
S
Wi
52, e 52 ) —— — p——l
30 350
Peak
11 1.
462 2695 1112 48 4024 1000 1400, 800, 2200, 000
Frequency (MHz) Frequency (MHz)
Site + B3CH21-HY Site + B3CH21-HY
Condition: PEAK BE 74 3n DRH18-E_LE2CA3ALEN 240711 HORTZONTAL Condition: PEAK 74 3m DRH18-E_LE2CA3ALBEN 24711 HORTZONTAL
+ RE: 1000, 068kHz VBi: 3000, 000kHzZ SHT:Auto + RBI: 1009, 068kHz VBi:3800. 008Ktz SKT:Auto
Linit Read  Ant Cable Preamp  Aux  Afos  TPos Linit Read  Ant (able Preamp  Aux APos TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark
Mz dBuV/m dBu/m  dB dBw dB/m  dB B A8 o deg Mz dBuV/m dBW/m  d6 BV dBfm  dE B A8 m  deg
1 28374 56.34 74.00 -17.66 43.73 26.64 8.94 33.00 10.03 408 367 PEAK 1 2467.08 8454 ----on oo 7209 26,50 8.91 3299 18.63 480 367 PEAK
gL 0B Lol B
1225 1225
105 105
815 5
1
1) . S 70
AVGBE 34 AVG_54
T 528
] ] — ]
—— e
5 ki ]
Avg
11 1.
462 24695 1112 48 4024 1000 1400, 800, 2200, 000
Frequency (MHz) Frequency (MHz)
Site + B3CH21-HY Site + B3CH21-HY
Condition: AVG_BE 54 3m DAH1S-E_LEQCA3ALSEN 24711 HORTZONTAL Condition: AVG 54 3n DRH18-E_LEACA3ALAEN 240711 HORTZONTAL
+ RE:1000. 0BkHz VBi: 1.100kHz SWT:Auto + RBI:1009.068kHZ VBi: 1. 100kHz SWT:Auto
Linit Read  Ant Cable Preamp Aux  Afos  TPos Linit Read  Ant (able Preamp  Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark
Mz dBuV/m dBu/m  dB dBw dB/m  dB B A8 o deg Mz dBuV/m dBW/m  d6 BV dBfm  dE B A8 m  deg
1 248389 43.59 54.00 -10.41 30.98 26.64 8.94 33.00 10.03 408 307 AVERAGE 1 2867.08 7687 ------ ----m- 64.42 26,50 8.91 32.99 10.83 488 387 AVERAGE
TEL : 886-3-327-0868 Page Number : E1-69 of 220

FAX: 886-3-327-0855



wamonas. FCC RADIO TEST REPORT

Report No. : FR491243B

Pol. Vertical Fundamental
gL 0B gLl B
1225 1225
105 105
815 5 i
R PEAK BE 74 PEAK 74
4 W‘N‘x 09
Mo, 1
52, 4 ” — 52 i - o
b ik Lo
30 350
Peak
11 1.
462 2695 1112 48 4024 2500 1000 1400, 800, 2200, 000
Frequency (MHz) Frequency (MHz)
Site + B3CH21-HY Site + B3CH21-HY
Condition: PEAK BE 74 3n DRH18-E_LE2CA3AIEN 240711 VERTICAL Condition: PEAK 74 3m DRH1S-E_LE2CA3ALBEN 248711 VERTICAL
+ RE: 1000, 068kHz VBi: 3000, 000kHzZ SHT:Auto + RBI: 1009, 068kHz VBi:3800. 008Ktz SKT:Auto
Linit Read  Ant Cable Preamp  Aux  Afos  TPos Linit Read  Ant (able Preamp  Aux APos TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark
Mz dBuV/m dBu/m  dB dBw dB/m  dB B A8 o deg Mz dBuV/m dBW/m  d6 BV dBfm  dE B A8 m  deg
1 248381 5404 74.00 -19.96 41.43 26.64 3.94 33.00 10.03 408 B PEAK 1 2467.08 80.07 ------ ------ 67.62 26,56 8.91 32.99 10.83 400 B PEAK
gL 0B Lol B
1225 1225
105 105
815 5
1
00 00
AVGBE 34 AVG_54
* N %
i NN M-
31 350
Avg
11 1.
462 24695 1112 48 4024 2500 1000 1400, 800, 2200, 000
Frequency (MHz) Frequency (MHz)
Site + B3CH21-HY Site + B3CH21-HY
Condition: AVG_BE 54 3m DAH1S-E_LEQCA3ALSEN 248711 VERTICAL Condition: AVG 54 3n DRH18-E_LEACA3ALAEN 240711 VERTICAL
+ RE:1000. 0BkHz VBi: 1.100kHz SWT:Auto + RBI:1009.068kHZ VBi: 1. 100kHz SWT:Auto
Linit Read  Ant Cable Preamp Aux  Afos  TPos Linit Read  Ant (able Preamp  Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark
Mz dBuV/m dBu/m  dB dBw dB/m  dB B A8 o deg Mz dBuV/m dBW/m  d6 BV dBfm  dE B A8 m  deg
1 28351 42,16 54.00 -11.84 29.55 26.64 3.94 33.00 10.03 408 b AVERAGE 1 2067.08 7249 ----es -ooeee 60.04 2656 8.91 32.99 10.83 408 @ AVERAGE
TEL : 886-3-327-0868 Page Number : E1-70 of 220

FAX: 886-3-327-0855



SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR491243B

Pol. Horizontal Vertical
ygLeredBuvin) JpLeredBuvin)
1225 1225
1050 105
875 875
PEAK 74 PEAK 74
700 700,
2
q . —— AVG 54 . 2 AVG_54
5 1 4 )
1 U,Nlm I e Sat
P L P o
4 30
Peak 15 1
AVg 3000 6000. 9000. 12000. 15000. 18000 3000 6000. 4000 12000. 15000. 18000
Frequency (MHz) Frequency (MHz)
Site + B3CH2L-HY Site + B3CH2L-HY
Condition: PEAK 74 3m DRHIB-E_LE2CG3AIGEN 240711 HORIZONTAL Condition: PEAK 74 3m DRHIB-E_LE2CG3AIGEN 240711 VERTICAL
Linit Read  Ant Cable Preamp  Aux APos  TPos Linmit Read  Ant Cable Preamp  Aux APos  TPos
Freq Llevel Line Margin Level Factor Loss Factor Factor Remark Freq level Line Margin Level Factor Loss Factor Factor Remark

Mz dBuV/m dBuV/m  dB dBuV dB/m B dB dB m  deg

1 319508 42.43 74.60 -31.57 35.94 28.89 10.54 33.39 L.2S - -- PEAK
2 493408 58.57 74.00 -15.43 46.96 32.60 12.79 34.19 @.41 100 346 PEAK
3 493408 48,91 54.68 -5.89 37.30 32.60 12.79 34.19 @.41 180 346 AVERAGE
4 6385.00 49.82 74.00 -24.18 34.33 36.00 1492 35.87 0.4 - -- PEAK
5 74Bl.e@ 43.83 74.80 -25.17 32.01 36.80 16.86 36.78 @.74 - -- PEAK
6 74gl.e@ 39.89 54.80 -14.91 22,27 36.80 16.86 36.78 @.74 - -- AVERAGE

L R

Mz dBuV/m dBuV/m B dBuV dB/m dB dB dB cm deg
3195.00 45.28 74.00 -28.72 38.79 28.89 10.34 3339 L.25 - -- PEAK
493480 58.34 74.60 -15.66 46.73 32.60 12.79 3419 @.41 372 114 PEAK
4934.88 49.64 54.60 -4.36 38.63 32.60 12.79 3419 @.41 372 114 AVERAGE

6585.00 48.75 74.00 -25.25 33.26 36.00 14.92 35.87 0.4 - -- PEAK
7401.08 48.75 74.60 -25.25 31,93 36.80 16.86 36.78 0.74 - -- PEAK
7401.08 39.06 54.60 -14.94 22,24 36.80 16.06 36.78 0.74 - -~ AVERAGE

Remark: The unwanted signal #4 can be ignored since it falls within the non-restricted band and meet the

requirements of 15.247 (d).

TEL : 886-3-327-0868
FAX: 886-3-327-0855

Page Number : E1-71 of 220




wamonas. FCC RADIO TEST REPORT

Report No. : FR491243B

Pol.

Horizontal Vertical
meel{ﬂ&Mn} 14“melmﬂlnmm
145 1225
815 115
10.6G (il (U
A6 54 AVG 54
~18G 53 7k
Avg il ] —
113 i
10600 12080, 13560, 15040, 16520, 18000 10600 12080, 13560, 15040, 16520, 19000
Frequency (NHz) Frequency (NHz)
Site ¢ O3CHL-HY Site ¢ DICHL-HY
Condition: AVG 54 3n DRHLS-E LE2COIALEN 240711 HORTZONTAL Condition: AVG 54 3n DRHLS-E LEQCOIALEN 240711 VEATICAL
TEL : 886-3-327-0868 Page Number : E1-72 of 220

FAX: 886-3-327-0855




wamonas. FCC RADIO TEST REPORT

Report No. : FR491243B

Pol. Horizontal Fundamental
gL 0B gLl B
1225 1225
105 105
815 5 1
R Y i Y
PEAK_BE T4 PEAK T4
4 - — 09 E
Y
52. “M Y| Wk‘lm" 52. 4 o,
T A Lt oo e
30 350
Peak
11 1.
462 24695 1112 48 4024 2500 1000 1400, 800, 2200, 2600, 000
Frequency (MHz) Frequency (MHz)
Site + B3CH21-HY Site + B3CH21-HY
Condition: PEAK BE 74 3n DRH18-E_LE2CA3ALEN 240711 HORTZONTAL Condition: PEAK 74 3m DRH18-E_LE2CA3ALBEN 24711 HORTZONTAL
+ RE: 1000, 068kHz VBi: 3000, 000kHZ SHT:Auto + RBI: 1009, 068kHz VBi:3800. 008Ktz SKT:Auto
Linit Read  Ant Cable Preamp  Aux  Afos  TPos Linit Read  Ant (able Preamp  Aux APos TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark
Mz dBuV/m dBu/m  dB dBw dB/m  dB B A8 o deg Mz dBuV/m dBW/m  d6 BV dBfm  dE B A8 m  deg
1 28351 58.17 74.80 -15.83 45.56 26.64 8.94 33.80 10.03 115 208 PEAC 1 M72.08 BLAT ----mm -eoeee 7282 26,50 8.91 3299 18.63 115 260 PEAK
gL 0B Lol B
1225 1225
105 105
815 5
1
[T e S — 0
AVGBE 34 AVG_54
T 528
o S I i
5 ki = e
Avg
11 1.
462 24695 1112 48 4024 2500 1000 1400, 800, 2600, 000
Frequency (MHz) Frequency (MHz)
Site + B3CH21-HY Site + B3CH21-HY
Condition: AVG_BE 54 3m DAH1S-E_LEQCA3ALSEN 24711 HORTZONTAL Condition: AVG 54 3n DRH18-E_LEACA3ALAEN 240711 HORTZONTAL
+ RE:1000. 0BkHz VBi: 1.100kHz SWT:Auto + RBI:1009.068kHZ VBi: 1. 100kHz SWT:Auto
Linit Read  Ant Cable Preamp Aux  Afos  TPos Linit Read  Ant (able Preamp  Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark
Mz dBuV/m dBu/m  dB dBw dB/m  dB B A8 o deg Mz dBuV/m dBW/m  d6 BV dBfm  dE B A8 m  deg
1 248351 45.24 54.80 -8.76 32.63 26.64 8.94 33.80 10.03 115 200 AVERAGE 1 M. 7713 —---mm -ooee 64.68 2650 8.91 32.99 10.83 115  26@ AVERAGE
TEL : 886-3-327-0868 Page Number : E1-73 of 220

FAX: 886-3-327-0855



wamonas. FCC RADIO TEST REPORT

Report No. : FR491243B

Pol. Vertical Fundamental
gL 0B gLl B
1225 1225
105 105
815 5 1
B e e e PEAK_BE T4 PEAK T4
:’9.“ ”M “"-0-\.\\ e -~ |
A
82 ot L K 52 " ) " e Lot Y Al
30 350
Peak
11 1.
462 2695 1112 48 4024 2500 1000 1400, 800, 2200, 000
Frequency (MHz) Frequency (MHz)
Site + B3CH21-HY Site + B3CH21-HY
Condition: PEAK BE 74 3n DRH18-E_LE2CA3AIEN 240711 VERTICAL Condition: PEAK 74 3m DRH1S-E_LE2CA3ALBEN 248711 VERTICAL
+ RE: 1000, 068kHz VBi: 3000, 000kHzZ SHT:Auto + RBI: 1009, 068kHz VBi:3800. 008Ktz SKT:Auto
Linit Read  Ant Cable Preamp  Aux  Afos  TPos Linit Read  Ant (able Preamp  Aux APos TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark
Mz dBuV/m dBu/m  dB dBw dB/m  dB B A8 o deg Mz dBuV/m dBW/m  d6 BV dBfm  dE B A8 m  deg
1 28358 55.77 74.00 -18.23 43.16 26.64 8.94 33.00 10.03 108 344 PEAC 1 M72.08 BLTB ----mm -ooee 69.33 26,58 8.91 32.99 10.83 18@ 344 PEAK
gL 0B Lol B
1225 1225
105 105
815 5
1
00 00
AVGBE 34 AVG_54
T 528
1 IR (| VN —————
B ki Sl -
Avg
11 1.
462 24695 1112 48 4024 2500 1000 1400, 800, 000
Frequency (MHz) Frequency (MHz)
Site + B3CH21-HY Site + B3CH21-HY
Condition: AVG_BE 54 3m DAH1S-E_LEQCA3ALSEN 244711 VERTICAL Condition: AVG 54 3n DRH18-E_LEACA3ALAEN 240711 VERTICAL
+ RE:1000. 0BkHz VBi: 1.100kHz SWT:Auto + RBI:1009.068kHZ VBi: 1. 100kHz SWT:Auto
Linit Read  Ant Cable Preamp Aux  Afos  TPos Linit Read  Ant (able Preamp  Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark
Mz dBuV/m dBu/m  dB dBw dB/m  dB B A8 o deg Mz dBuV/m dBW/m  d6 BV dBfm  dE B A8 m  deg
1 248351 43.39 54.00 -10.61 30.78 26.64 8.94 33.80 10.03 108 344 AVERAGE 1 M. 7378 ----mn -ooeee 61.38 26,52 8.92 32.99 10.83 18@ 344 AVERAGE
TEL : 886-3-327-0868 Page Number : E1-74 of 220
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No

. FR491243B

Pol. Horizontal Vertical
ygLeredBuvin) JpLeredBuvin)
1225 1225
1050 105
875 875
PEAK 74 PEAK 74
700 700,
2 2
5 . . AVG_54 . i AVG_54
il Lw“' . T 1 R Y
Wl W
4 30
Peak 15 1
AVg 3000 6000. 9000 1 15000. 18000 3000 6000. 4000 12000. 15000. 18000
Frequency (MHz) Frequency (MHz)
Site + B3CH2L-HY Site + B3CH2L-HY
Condition: PEAK 74 3m DRHIB-E_LE2CG3AIGEN 240711 HORIZONTAL Condition: PEAK 74 3m DRHIB-E_LE2CG3AIGEN 240711 VERTICAL
Linit Read  Ant Cable Preamp  Aux APos  TPos Linmit Read  Ant Cable Preamp  Aux APos  TPos
Freq Llevel Line Margin Level Factor Loss Factor Factor Remark Freq level Line Margin Level Factor Loss Factor Factor Remark
Mz dBuV/m dBuV/m  dB dBuV dB/m B dB dB m  deg Mz dBuV/m dBuV/m B dBuV dB/m dB dB dB cm deg
1 319508 42.22 74.00 -31.78 3573 28.89 10.54 33.39 LD - -- PEAK 1 3195.80 46.39 74.60 -27.61 39.99 28.89 10.34 3339 L.25 - -- PEAK
2 494408 58.36 74.00 -15.64 46.68 32.66 12.80 34.19 @.41 100 345 PEAK 2 4944.00 58.28 74.00 -15.72 46.60 32.66 12.86 34.19 0.41 460 113 PEAK
3 494408 50.67 54.68 -3.93 38,39 32.66 12.80 34.19 @.41 180 345 AVERAGE 3 494,00 49.29 54.80 -4.71 37.61 32.66 12.88 34.19 0.41 460 113 AVERAGE
4 6385.00 49.31 74.00 -24.69 33.82 36.00 1492 35.87 0.4 - -- PEAK 4 B385.00 50.71 74.80 -23.29 35.22 36.00 14.92 35.87 0.4 - -- PEAK
5 7416.08 49.11 74.00 -24.80 32.28 36.80 16.08 36.79 @.74 - -- PEAK 5 7416.00 49.26 74.80 -24.74 32.43 36.80 16.08 36.79 0.74 - -- PEAK
6 7416.08 38.95 54.80 -15.85 22,12 36.80 16.88 36.79 @.74 - -- AVERAGE 6 7416.00 39.24 54.80 -14.76 22,41 36.80 16.08 36.79 .74 - -~ AVERAGE

Remark: The unwanted signal #4 can be ignored since it falls within the non-restricted band and meet the
requirements of 15.247 (d).

TEL : 886-3-327-0868
FAX: 886-3-327-0855
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wamonas. FCC RADIO TEST REPORT Report No. : FR491243B

Pol. Horizontal Vertical
meel{dﬂMn} M“I.MI(IIBIIWII]]
108 125
Ll Lk
10.6G (il (U
MG 54 MG 54
~18G 55 7
e et T i e
Avg % %l
115 fl.
10600 12080, 13560, 15040, 16520, 18000 10500 12080, 13560, 15040, 16520, 18000
Frequency (MHz) Frequency (MHz)
Site ¢ O3CHL-HY Site ¢ DICHL-HY
Condition: AVG 54 3n DRHLS-E LE2COIALEN 240711 HORTZONTAL Condition: AVG 54 3n DRHLS-E LEQCOIALEN 240711 VEATICAL
TEL : 886-3-327-0868 Page Number : E1-76 of 220

FAX: 886-3-327-0855



FCC RADIO TEST REPORT

SPORTON LAB. Report No. : FR491243B
29
Mode Band Edge
2400-2483.5_802.11ax HE20_CHO1_Full RU_2412MHz
ANT 1
Pol. Horizontal Fundamental
” Level (dBuVim) " Level (dBuV/m)
1225 1225
1050 1050
875 15 1
PEAK 74
00 00
w25 | w25 MW
b A il 1 " -
et
B0 30
Peak
115 115
2 233, 2362 2388, Ut 244 1000 1400, 1800, 2200, 2600, 000
frequency (MHz) Frequency (MHz)
Site + B3CH21-HY Site + B3CH21-HY
Condition: PEAK BE 74 3n DRH18-E_LE2CA3ALEN 240711 HORTZONTAL Condition: PEAK 74 3m DRH18-E_LE2CA3ALBEN 24711 HORTZONTAL
: RB:1080.080kHz VBl:3000.008kHz SHT:Auto : RBi:1080.080kHz VEI: 3000, 008kHz SHT:Auto
Linit Read  Ant Cable Preamp  Aux  Afos  TPos Linit Read  Ant (able Preamp  Aux APos TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark
Wz dn B G2 W defm B B BB deg Wz B G W defn B B 8 deg
1 345,23 5A.68 74.80 -23.31 36.04 26.85 8.66 32.99 10.03 117 201 PEAK 1 212,08 8471 ----mm oo 7194 26.9% 8.79 32.95 10.83 117 281 PEAK
” Level (dBuVim) 1w Level (dBuV/m)
1225 1225
1050 1050
i75 15
1
00 00
AVG_54
528 528
1
350 30
Avg
115 115
2 233, 2362 2388, Ut 244 1000 1400, 1800, 2200, 2600, 000
frequency (MHz) Frequency (MHz)
Site + B3CH21-HY Site + B3CH21-HY
Condition: AVG_BE 54 3m DRH1S-E_LEQCA3ALSEN 24711 HORTZONTAL Condition: AVG 54 3n DRH18-E_LEACA3ALAEN 240711 HORTZONTAL
: RB:1080.080kHz VB:1.500kHz SKT:Auto : RBli:1080.060kHz VB:1.500kHz SHT:Auto
Linit Read  Ant Cable Preamp  Aux Afos  TPos Linit Read  Ant (able Preamp  Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark
Wz dn B G2 W defm B B BB deg Wz B G W defn B B 8 deg
1 137149 4935 54.00 -13.65 27.66 26.87 8.71 32.92 10.03 117 201 AVERAGE 1 212,08 75.99 ----mm -ooeee 63.29 26,82 8.88 32.95 10.83 117 261 AVERAGE
TEL : 886-3-327-0868 Page Number : E1-77 of 220
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR491243B

29
Mode Band Edge
2400-2483.5_802.11ax HE20_CHO1_Full RU_2412MHz
ANT
Pol. Vertical Fundamental
” Level (dBuVim) " Level (dBuV/m)
1225 1225
1050 1050
875 15 1
PEAK 74
00 00
525 ! 85 S—————
et ' " " WWMMWWMWWWW
B0 30
Peak
115 115
2 233, 2362 2388, Ut 244 1000 1400, 1800, 2200, 2600, 000
frequency (MHz) Frequency (MHz)
Site + B3CH21-HY Site + B3CH21-HY
Condition: PEAK BE 74 3n DRH18-E_LE2CA3ALEN 240711 VERTICAL Condition: PEAK 74 3m DRH1S-E_LE2CA3ALEEN 244711 VERTICAL
: RB:1080.080kHz VBl:3000.008kHz SHT:Auto : RBli:1080.080kHz VEI:3000. 08kHZ SHT:Auto
Linit Read  Ant Cable Preamp  Aux  Afos  TPos Linit Read  Ant (able Preamp  Aux APos TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark
Wz dn B G2 W defm B B BB deg Wz B G W defn B B 8 deg
1 137149 5.51 74.80 -23.49 37.82 26.87 871 32.92 18.03 335 344 PEAK 1 212,08 79.39 ----mm -ooee 66.62 26,9 8.79 32.95 10.83 385 344 PEAK
” Level (dBuVim) 1w Level (dBuV/m)
1225 1225
1050 1050
i75 15
1
00 00
AVG_54
528 528
1
350 350
Avg
115 115
2 233, 2362 2388, Ut 244 1000 1400, 1800, 2200, 2600, 000
frequency (MHz) Frequency (MHz)
Site + B3CH21-HY Site + B3CH21-HY
Condition: AVG BE 54 3m DRH1S-E_LEQCA3ALSEN 244711 VERTICAL Condition: AVG 54 3n DRH1S-E_LEDCA3ALAEN 240711 VERTICAL
: RB:1080.080kHz VB:1.500kHz SKT:Auto : RBli:1080.060kHz VB:1.500kHz SHT:Auto
Linit Read  Ant Cable Preamp  Aux Afos  TPos Linit Read  Ant (able Preamp  Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark
Wz dn B G2 W defm B B BB deg Wz B G W defn B B 8 deg

1 1B28.79 4948 54.80 -13.52 27.73 26.99 8.61 32.88 10.03 385 344 AVERAGE

1 212,88 7133 ---omm oooeee 53.63 26,82 8.8@ 32.95 10.83

385 344 AVERAGE

TEL : 886-3-327-0868
FAX : 886-3-327-0855
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wamonas. FCC RADIO TEST REPORT Report No. : FR491243B

Pol. Horizontal Vertical
1 %Lml(ﬂ&lwm] " Level (dBuVim)
1225 1225
1050 105
5 85
PEAK 74 PEAK 74
00 00
1 N AVG_54 . AVG 54
525 P Feporm 52, o e
M gt
350! 35,
Peak “" ]
175 f
Avg
3000 6000. 9000, 1 15000, 18000 3000 6000, 9000. 12000, 15000, 16000
Frequency (MHz) Frequency (MHz)
Site  : @3CH2L-HY Site  : 3CH2L-HY
Condition: PEAK 74 3m DRHIB-E_LE2CA3AIBEN 240711 HORIZONTAL Condition: PEAK_74 3m DRHIB-E_LE2CA3AIBEN_240711 VERTICAL
Linit Read  Ant Cable Preamp  Aux  MPos  TPos Linit Read  Ant Cable Preamp Aux MPos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark
Mz dBu/m dBuV/m B dBV dB/m  dB  dB A8 o deg Mz dBuV/m dBuV/m  dB dBV dB/m  dB  dB A8 n  deg
1 434,00 53.43 74,60 -20.57 4225 3225 12.68 3418 0.43 168 334 PEAC 1 452408 52.85 74.60 -21.95 40.87 3.5 12.68 34,18 0.43 204 166 PEAK
14400 44.25 5400 -0.75 3.7 3025 1268 3418 Q.43 160 334 AVERAGE 2 42400 42.57 54.60 -11.43 3139 3.5 12.68 34,18 043 204 106 AVERAGE
3 6435.00 5117 74,00 -22.83 36.82 35.77 14.68 3571 8.4l .- - PEAK 3 6435.08 50.66 74.60 -23.34 35.51 3577 1468 /.71 04l - - PEK

Remark: The unwanted signal #3 can be ignored since it falls within the non-restricted band and meet the
requirements of 15.247 (d).

TEL : 886-3-327-0868
FAX: 886-3-327-0855
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wamonas. FCC RADIO TEST REPORT Report No. : FR491243B

Pol. Horizontal Vertical
meelmmnn) M“Lmumvnn)
105 105
#15 i3
10.6G (il (U
MG 54 MG 54
~18G 528 7k
Avg % %l
118 !
10600 12080, 13560, 15040, 16520, 18000 10600 12080, 13560, 15040, 18520, 18000
Frequency (MHz) Frequency (MHz)
Site ¢ O3CHL-HY Site ¢ DICHL-HY
Condition: AVG 54 3n DRHLS-E LE2COIALEN 240711 HORTZONTAL Condition: AVG 54 3n DRHLS-E LEQCOIALEN 240711 VEATICAL
TEL : 886-3-327-0868 Page Number : E1-80 of 220
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR491243B

30
Mode Band Edge
2400-2483.5_802.11ax HE20_CHO02_Full RU_2417MHz
ANT
Pol. Horizontal Fundamental
” Level (dBuVim) " Level (dBuV/m)
1225 1225
1050 1050
875 15 1
PEAK 74
00 00
B 1 ! ‘ * ‘ ™ SZ‘SM L e
B0 30
Peak
115 115
2 214 21528 2142 23054 i 1000 1400, 1800, 2200, 2600, 000
frequency (MHz) Frequency (MHz)
Site + B3CH21-HY Site + B3CH21-HY
Condition: PEAK BE 74 3n DRH18-E_LE2CA3ALEN 240711 HORTZONTAL Condition: PEAK 74 3m DRH18-E_LE2CA3ALBEN 24711 HORTZONTAL
: RB:1080.080kHz VBl: 3000, 008kHz SHT:Auto : RBi:1080.080kHz VEI: 3000, 008kHz SHT:Auto
Linit Read  Ant Cable Preamp  Aux  Afos  TPos Linit Read  Ant (able Preamp  Aux APos TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark
Wz dn B G2 W defm B B BB deg Wz B G W defn B B 8 deg
1 DI8.88 56.82 74.00 -23.18 36.08 26.99 8.68 32.88 18.03 236 27 PEAK 1 M17.08 8452 ----mm -ooee 7182 26,82 8.88 32.95 10.83 23 27 PEAK
” Level (dBuVim) 1w Level (dBuV/m)
1225 1225
1050 1050
i75 15
1
00 00
AVG_54
528 528
1 W_m_,___.J
350 350
Avg
115 115
2 214 21528 2142 23954 i 1000 1400, 1800, 2200, 2600, 000
frequency (MHz) Frequency (MHz)
Site + B3CH21-HY Site + B3CH21-HY
Condition: AVG_BE 54 3m DRH1S-E_LEQCA3ALSEN 24711 HORTZONTAL Condition: AVG 54 3n DRH18-E_LEACA3ALAEN 240711 HORTZONTAL
: RB:1080.080kHz VB:1.500kHz SKT:Auto : RBli:1080.060kHz VB:1.500kHz SHT:Auto
Linit Read  Ant Cable Preamp Aux  Afos  TPos Linit Read  Ant (able Preamp  Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark
Wz dn B G2 W defm B B BB deg Wz B G W defn B B 8 deg
1 1389.61 48.42 54.00 -13.58 27.87 26,79 8.75 32.93 18.03 236 27 AVERAGE 1 M17.08 76,04 ----mn -oooee 63.48 26,78 8.88 32.95 10.83 23 27 AVERAGE
TEL : 886-3-327-0868 Page Number : E1-81 of 220
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samanas. FCC RADIO TEST REPORT

Report No. : FR491243B
30
Mode Band Edge
2400-2483.5_802.11ax HE20_CHO02_Full RU_2417MHz
ANT 1
Pol. Vertical Fundamental
” Level (dBuVim) " Level (dBuV/m)
1225 1225
1050 1050
875 15 1
PEAK 74
00 00
W * A W SZ‘SM W
B0 30
Peak
115 115
2 214 21528 2142 23054 m1 1000 1400, 1800, 2200, 2600, 000
frequency (MHz) Frequency (MHz)
Site + B3CH21-HY Site + B3CH21-HY
Condition: PEAK BE 74 3n DRH18-E_LE2CA3ALEN 240711 VERTICAL Condition: PEAK 74 3m DRH1S-E_LE2CA3ALEEN 244711 VERTICAL
: RB:1080.080kHz VBl: 3000, 008kHz SHT:Auto : RBli:1080.080kHz VEI:3000. 08kHZ SHT:Auto
Linit Read  Ant Cable Preamp  Aux  Afos  TPos Linit Read  Ant (able Preamp  Aux APos TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark
Wz dn B G2 W defm B B BB deg Wz B G W defn B B 8 deg
1 138758 5103 74.80 -20.97 36.49 26,79 874 32.93 10.03  1e@ 343 PEAK 1 M17.08 83.63 ----mn -oooee Jle4 2676 8.8l 3295 10.83 18@ 348 PEAK
” Level (dBuVim) 1w Level (dBuV/m)
1225 1225
1050 1050
i75 15
1
00 00
AVG_54
528 528
! M
350 30
Avg
115 115
2 214 21528 2142 23954 m1 1000 1400, 1800, 2200, 2600, 000
frequency (MHz) Frequency (MHz)
Site + B3CH21-HY Site + B3CH21-HY
Condition: AVG_BE 54 3m DRH1S-E_LEQCA3ALSEN 244711 VERTICAL Condition: AVG 54 3n DRH1S-E_LEDCA3ALAEN 240711 VERTICAL
: RB:1080.080kHz VB:1.500kHz SKT:Auto : RBli:1080.060kHz VB:1.500kHz SHT:Auto
Linit Read  Ant Cable Preamp Aux  Afos  TPos Linit Read  Ant (able Preamp  Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark

Mz dBuV/m dBu/m  dB dBw dB/m  dB B A8 o deg
1 1389.93 41.68 54.00 -12.48 20.05 26.7% 8.75 32.93 10.03 108 343 AVERAGE

Mz dBuV/m dBWi/m  db dBuV dB/m 0B B dB
1 241708 75.62 ------ ------ 62,96 26,78 B8.88 32.95 10.63

108 343 AVERAGE

TEL : 886-3-327-0868
FAX : 886-3-327-0855
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Pol. Horizontal Vertical
1 4ﬂLmI«IBu\”ln] " Level (dBuVim)
1225 1225
1050 105
5 85
PEAK 74 PEAK 74
00 00
@ AVG_54 @ AVG 54
5 = R PR
30 30
Peak
175 f
Avg
3000 6000, 9000. 1 A5000. 18000 3000 6000. 9000, 12000, 15000, 16000
Frequency (MHz) Frequency (MHz)
Site  : @3CH2L-HY Site @ 3CH2L-HY
Condition: PEAK 74 3m DRHIB-E_LE2CA3AIBEN 240711 HORIZONTAL Condition: PEAK_74 3m DRHIB-E_LE2CA3AIGEN 240711 VERTICAL
Linit Read  Ant Cable Preamp  Aux  MPos  TPos Linit Read  Ant Cable Preamp Aux MPos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark
Mz dBu/m dBuV/m B dBV dB/m  dB  dB A8 o deg Mz dBuV/m dBuV/m  dB dBV dB/m  dB  dB A8 n  deg
1 4B34.00 43.37 74,00 -30.63 .17 327 12.69 3418 @42 .- -- PEAC 1 453408 44.25 74.60 -29.75 33.65 3.7 12.69 M3 @42 - - PEAC
1725100 43.36 74.00 -25.64 3.1 36.60 15.87 36.67 0.35 .- -- PEAK 2 715L.00 48.55 74.60 -25.45 32.20 36.60 15.87 36.67 @55 - - PEAK
375100 38.75 5480 -15.25 2240 36.60 15.87 36.67 0.5 .- -- AVERAGE 3715108 38.79 54.60 -15.21 22.44 36.60 15.87 36.67 @.55 - -- AVERAGE
TEL : 886-3-327-0868 Page Number : E1-83 of 220
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